ELECTRIC & DCS VEHICLES

MANUAL.: 28287-G01

MODEL YEAR: 1996

ISSUED: 07/20/95 REVISED: 03/29/96



SERVICE PARTS MANUAL

TXT
ELECTRIC
VEHICLES

MODEL YEAR: 1996

VEHICLES
TXT FLEET
TXT FLEET DCS

~ TXT FREEDOM
TXT FREEDOM DCS
TXT 4 CADDY

CUSTOMER SERVICE DEPARTMENT PHONE 1-800-227-7029 FAX 1-800-752-6175
E-Z-GO DIVISION OF TEXTRON, INC., P.0.BOX 388, AUGUSTA, GEORGIA 30903-0388, 1-800-241-5855

[ =] c{m | TEXTRON| Service Parts Manual



LIMITED WARRANTY

WARRANTY

TO OBTAIN A COPY OF THE LIMITED WARRANTY THAT IS APPLICABLE TO YOUR
VEHICLE, CALL OR WRITE YOUR LOCAL DISTRIBUTOR, BRANCH OR E-Z-GO
WARRANTY DEPARTMENT.

THE USE OF NON E-Z-GO PARTS MAY VOID YOUR WARRANTY.

OVERFILLING OF BATTERIES MAY VOID YOUR WARRANTY.

Service Parts Manual EZGOLEGIN




GENERAL INDEX

SECTIONS .......cooevricnnees sesssrreesssenees sassens resetrressensstnee s srseeannrens S Page No.

How 10 use the E-Z-GO ServiCe MANUAL ........cccc. toveiieiseeeeecrereeeteeeeeeeee e eeeeee ovevsseesseeseseeee e e e e eeeeeeessns vii

lllustrated Parts Breakdown:

lllustration Page No.
ACCELERATOR LINKAGE ......couteeiirierticiretes cvevtevieieesnssteesssstssessemesseeeen oeveesssassssssesasssssssssssssssssossen A-1

* Accelerator Pedal

* Accelerator Rod

BATTERY CHARGERS, POWERWISE™ ........cc. cotiiitirreritrreiee e eeeeees cveseesteeeeeeeonseneeeeseessssssseaneas C-1
BODY AND ASSOCIATED PARTS .......oiiiiiieiiets ctrrertnrentnisrecaeeneeesenresesseseas stesesssssensesesesseseneassssssssnsnns D-1
* Body, Front Cowl
* Footrest

¢ Floorboard

* Rocker Panel
* Seat Frames
* Splash Panel
* Valance Panel

* Front Shield
BRAKE LINKAGE......cc o eenrerretiintesitesees seesseessereneresseessessstassesssesstasn sesseressassssessssesssesssssssssssseess E-1
DIRECTION SELECTORS ..o it iieecteeecrirrtreeees ceererevistessseeeseseesastesssstesessesess sesssssesssssssesssssesssesssessssssssnns I-1
ELECTRICAL SYSTEM......coovticitiiriiieiererecieeenee srereerstessseessiesssesasssesesesessesteen sesssesssssssessasessssssssesssssmesseess K-1
FRONT SUSPENSION .....cutiiitiiieiiiieiiiirenerees vresseieiseesstssstesamesesesessessssessees tessesssasessessssssssssssssssssssssns Q-1

* Front Axle Assembly
* Leaf Springs and Idler Assembly
* Hub and Spindle Assemblies
* Tie Rod Assembly
HORN AND LIGHTING .....coiiiiitieciteireteiins cetetecrteiete st ee e sseneeneeasesees sosessesssssostenmenteesesneseesaeesseens S-1
* Headlamp
* Rear Lamp Assembly
» State of Charge Meter
* Turn Signal Assembly
» Wire Harness

MOTORS.....eet e ceasseeset et et st ese st e et e et e s esaten Taesaessesresesesessesessestsas sanseses T-1
REAR AXLE .ot ettt r et e e sae st ese st e e saens sessassesessensessessesensensesensessenne uU-1
REAR SUSPENSION........ooitiiiiiiccctitiies ceretcetrseeiesaeseste e tesaestetetass stesserssessessensensessesssonsessonnens W-1
SEATING AND BAGRACK ..ottt ittt csset st et see s ssstesnetes ssesesseseeressensessssesssstensonesssons Y-1
SOLID STATE SPEED CONTROLS ......cociiiiiiiies crtecreresierees e sestesestessesees seteeseesesssessensesssosessssmneenessenn Z-1

* Control Rod

* Mounting Assembly

* Solenoid

* Speed Control Cover

EZGOIETE Service Parts Manual iii



GENERAL INDEX

IHustrated Parts Breakdown:

IHlustration

STEERING . ...ttt sttt st s e e sts e as et st esssaestass sesessensesesssentonsssnmentessanenes BB-1

* Rack and Rod Assembly
» Steering Wheel
*» Tie Rod Assembly

WHEEL BRAKE, BENDIX........oiiiiiii it ittt ste et e nssnesaese s caeessesessesssessesssssessenneeneeenens CCA1

* Brake Assembly
* Brake Drum Assembly
* Brake Shoe Set

WHEEL BRAKE, NON- BENDIX.......ccoiiiiniiiiiis ereresesteesineerestesaesaeseeaenes sssessesssseeseesesssssssoseensesessees CC-3

* Brake Assembly
* Brake Drum Assembly
* Brake Shoe Set

WHEELS AND TIRES. ... itiitites ettt esse e sasaesesnesen areetsasbesensesessasesensseesenenens DD-1

* Tread Styles

» Tire and Wheel Assembly
* Valve Stem

* Wheel Rim

SPECIAL TOOLS

SPeCial TOOIS LISHNG ....coceiiiiiiitiircciiinte it ettt e ste st et e saesaestess ceessessessessseseesesseenrensenns

ACCESSORIES

ACCESSOrY LiStiNG ..ccoueiieiiieeereree e eeereee ceeneieeeeseneen S TR

ACCESSORIES

ACCESSOTY INSTAIIALIONS .....ceeiieieeee et ettt e s s e essbeesrtes seersteenstessseeonnssseesaneess

Divot Repair Kit (Sand Bottle)
Side Basket

Center Basket

Sun Top With Bagrack

Sun Top Without Bagrack
Wheel Covers

Appendix - A

Appendix - B

Appendix - C

Service Parts Manual

EZGEORWE



GENERAL INDE

Windshield
Ashtray
Rear View Mirror
Hour Meter

Illustrated Parts Breakdown:

HTUSIFAtION ... eeeiereiiieseeeiirenereermnsarsees cremmmsssrscnssersennssessnssssernnns sonnssssonnssermnnssensnsnns

Four Bag Attachment

TXT Convertible Carrier

TXT to 4-Caddy Conversion

4-Caddy Conversion Windshield

4-Caddy Conversion Sun Top

4-Caddy to Convertible Carrier Conversion
Permanent Tow Bar

WIRING DIAGRAMS AND SCHEMATICS

BB CIIC VBNICIES .ttt ettt eeeeesteeseeeeeseaessnsanaeessesasaasassnns sesesesssersessesssssnnessenenes

Appendix - D

EZGOLEE Service Parts Manual



GENERAL INDEX

Notes:

Vi Service Parts Manual EZGOIEIE



I HOW TO USE THE E-Z-GO SERVICE PARTS MANUAL |

This manual is divided into several sections:
* GENERAL INFORMATION
* ILLUSTRATED PARTS BREAKDOWN FOR TXT ELECTRIC POWERED GOLF CARS
* APPENDIX A

The first section, GENERAL INFORMATION, contains the following information:
* WARRANTY INFORMATION
* GENERAL INDEX
¢ HOW TO USE THE E-Z-GO SERVICE PARTS MANUAL

The second section, ILLUSTRATED PARTS BREAKDOWN (IPB) FOR THE TXT ELECTRIC POWERED GOLF CARS,
contains illustrations and parts lists for all systems of your vehicle.

The third section, SERVICE ACCESSORIES AND SPECIAL TOOLS, contains a listing of E-Z-GO service accessories
and special tools and that may be purchased from the company to aid in the servicing of the vehicle.

USE OF THE MANUAL

To use this manual, consult the GENERAL INDEX to locate the information or illustration required.

E-Z-GO manuals are revised annually to coincide with the model year change. The manual will cover all models and
model years stated on the cover page. Sections that remain unchanged have the last date they were revised in the
lower inside margin. New components that are interchangeable with the previous year are automatically revised and
the issue date is changed.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation and then contact the Service Parts Department. It is important that the serial number of your vehicle and its
model number be supplied to Service Parts when ordering any replacement components.

Locate the serial number plate (see Body and Associated Parts located in the IPB section of this manual for its location)
and note the complete number shown on the plate.

All relevant systems are listed in the General Index and has an alphabetical prefix. The illustration always appears first
and is followed by its related parts list. Additional illustrations and parts lists with the same prefix indicate significant
changes that have taken place since the last issue.

EZGOnIael Service Parts Manual vii



TITLE TITLE

/ AN
Lt | Nt
rad \—\
LEFT HAND ILLUSTRATION PAGE PARTS LIST (CONTINUED ON
(CONTINUED ON RIGHT HAND REAR OF PAGE IF REQUIRED)

PAGE IF REQUIRED)

1. WHEN THE PART NUMBER IS NOT KNOWN

* Determine the function and application of the part required. Turn to the General Index and select the most appro-
priate title.

¢ Turn to the page number indicated and locate the desired part on theillustration.

* From the illustration, obtain the item number assigned to the desired part. Refer to the accompanying description
for specific information regarding the part.

2. IFYOU KNOW THE PART NUMBER
® Locate the part number or description in the appropriate column on the parts list page. -

NOTE: Itis suggested that you confirm that the part selected is correct by verifying it with the pictorial representation on
the illustrated page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold by E-Z-GO and the asterisk (*} indicates that the part depicted is
not available for sale by E-Z-GO.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Technician’s Repair and Service
Manual (P/N 28292-G01) is available from the E-Z-GO Service Parts Department.

viii Service Parts Manual EZGOIET



ILLUSTRATED PARTS BREAKDOWN

EZGOLEIE Service Parts Manual




| ACCELERATOR LINKAGE

Electric Vehicle

2 - INCLUDES ITEMS 3 - 29, 32 - 40

20 - INCLUDES ITEMS 21 - 24

1 - INCLUDES ITEMS 3 - 32, 34, 36 - 40
21 - INCLUDES ITEMS 22, 23

o
O
=
(]
w
=
o)
T >
w
)
<5
S
e

"

Service Parts Manual

EZGOLEEN



e

ACCELERATOR LINKAGE

Iectri_c Vehicle

d0oL12313s
NOILO3HIa
ANOH4d avIi ol

Page A-2

Service Parts Manual

EZGOLEWT



| ACCELERATOR LINKAGE

o

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

Electric Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 25870-G03 PEDAL BOX ASSEMBLY (INCLUDES ITEMS 3 - 32, 34, 36 - 40) ....cccoeverveennnnd 1
2 25870-G05 PEDAL BOX ASSEMBLY, DCS MODEL ONLY

(INCLUDES ITEMS 3 - 29, 32 - 40) c..uoevireeceieeerereeisensnesresnresssssssssstsecesaeennens 1
3 00550-G2 NUT, LOCK, 1/4 - 28.......ceeoeeeceeeirteeertee e sceteiecstee e sreseessasessressessssesssssssssns 1
4 00532-G4 NUT, LOCK, 5/18 - 24........eoeeeeeeertreeere e rsssreesecsessssessesssssssessssssneen 1
5 00684-G6 SCREW, #8 - 32 X /4 LG ..cceeeereieeeeeecieenerverrersesstesseesseesessssssssesoeseneenen 4
6 00982-G01 SCREW, #4 - 14 X 5/8 LGi. «.cccivreireeivneesiiiesiernerrestesessessssessnecssesessssessssssnsens 2
7
8 00983-G01 NUT, SELF THREADING.......ccccviiirrteenteenrincrrerrrneessriesessessesssnesensessssssssssssses 2
9 00984-G01 SCREW, #8 - 10 X 1/2 LG ..vrireeeiereeeeiircen e cseeeereeee s e s esnrsessese e s sass e 4
10 00486-G2 SETSCREW, #8 - 32 X 1/8 LG ..eeiceeireiecereseece v tevctverre e s s e sares s esassans 1
1" 00986-G01 PUSHNUT, 19/84 L.D. .....ctiiiietiecimcrieceerseneeesseesseeessss e enesssesssssessssesssnssand 1
12 10385-G4 YOKE, CLEVIS (ADJUSTABLE)......ccoctieierrcrereernnensiesseneeesssseeessnesssmssesneas 1
13 10386-G3 PIN, CLEVIS, 5/16 X 15/18 LGi...ccouueirceiereeeeeeccteeeeteeeceeecerece e e s ses s eessan e 1
14
15 10387-G3 PIN, COTTER, 3/32 X 3/4 LGi....eoveirereereineieecrrcarecseesnsseesenesssesensessseessasesnnd 1
16 17677-G1 RETAINER, SPRING .......cooociiiirnireirertiesinesrenrcessrercsssesesesssssesssssessssessnssane 1
17 17677-G2 RETAINER, SPRING .......cotiiiecveeeciierrrececir s e e ceesssenes s seeeeses e e ssneeens 1
18
19 17979-G1 BUSHING, ACCELERATOR ROD .....cccciirieeircrereceesseeesseeeesseensnecsssseessesened 1
20 25799-G01 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 21 - 24)............. 1
21 27844-G01 ACCELERATOR PEDAL PAD KIT (INCLUDES ITEMS 22,23)..ccueeeens ‘
22 15766-G1 RIVET, OVAL, 3/8 X 15/32 LG ..ccoverecierreirrceirirvceesseresseeseseessasesans 6
23 27512-G01 PAD, ACCELERATOR PEDAL........cococeiitiirreeirienctnereeeinaresesesessnesand 1
24 * PEDAL, ACCELERATOR .....coiictiiieiirrecerseeteeceecersennesessseaseesesessssnsaenas 1
25
26 25853-G01 PEDALBOX AND COVER (SEAL AND BEARING) .......coccceevecvrreecreeeeeneen, 1
27
28 25854-G01 INDUCTIVE THROTTLE SENSOR ..ottt 1
29 25859-G01 ACCELERATOR ROD .....cutiiiieieeeriecttrerireesie s eeeestessessssssssasasesssasesssneenan 1

Page A-3 Service Parts Manual (= ] = | TEXTRON|




1"1|_E'Iectr19 Vehicle ACCELERATOR LINKAGE |

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
30 25861-G01 SWITCH, MICRO......eiiniitiiitercccetststeseerssess et sn s s e e saeeene 1
31 25879-G03 WIRING HARNESS, PEDAL BOX ASSEMBLY. .......ceooemreeerceeeeeeeveneenes 1
32 26551-G01 PLUNGER ...ttt ess et st ee e 1
33 25861-G02 SWITCH, MICRO (DCS MODEL ONLY) ....cuvueueerreeeeeceneevstemeesseeessseeeenas 1
34 26969-G01 CAM, PLUNGER ..ottt st et ese bbb semeenea 1
35 25879-G04 WIRING HARNESS, PEDAL BOX ASSEMBLY (DCS MODEL ONLY)........ 1
36 70116-GO1 BRACKET, PEDAL ......ooviiiiiriestesece ettt eee s asaseene 1
37 70134-GO1 PIN, PEDAL PIVOT ...ttt ssenssese s sessse st ensnans 1
38 17255-G1 WASHER, TEFLON, 1/32 X 5/8......coceivieeerinrereeeeieste s sstsee e e 1
39 73046-G01 SPRING, COMPRESSION........oceieeecrriemrtnreneeeeeneeeseeses s ssemeneene 1
40 17838-G1 BUSHING ...ttt ea bt e e 3
41
42 00715-G2 BOLT, 5/16 - 18 X B/8 LG .....cuovrirrcreretntnirrrrssessere e eer st sesesesesessssssssans 4
43 70135-G01 COVER, PEDAL PIVOT .....uiietreecestctststssessese s s s e sessnssan s sasasasas 1

EZGOIEET Service Parts Manual Page A-4



l BATTERY CHARGER,POV\!ERWISE ™ Electric Vehicle

TRANSFORMER
WIRE

[o0]
w
c @ ~
w
s on
=
Si &
6= =, pry
2 o0 w
< g Ia)
«c L= =)
L 23 o)
< €O Z
-
-
w
3
[+0]
(25}

Page C-1 Service Parts Manual EZGOLEUE



e ———— o

| Electric Vehicle BATTERY CHARGER, POWERWISE ™

=0

ouw

b =

« Eg

35

_________________________ mZ

<

[hel

-
0
w

) Mﬂﬁ

<t

EZGOLERT Service Parts Manual Page C-2



Electric Vehicle

BATTERY CHARGER, POWERWISE ™

HIWHO4SNVHL WOH4 M9
QHOJ OV NOH4d M9

ad0O0 OV WOHH LHM
ayvod 1041NOD NOHd4 N3O
ayvod TOHLNOO WOH4 NHd

1404 @402 0a

H3IWHOASNVHL

H3OHVHO 40 INOHA

NOILVTIVLSNI
ddvog LNdNI Hamod

NOILVTIVLSNI
937 H3IWHOISNVHL

1ivi3aa
ONIONNOHD

HIODHVHO
30 LNO44

140d
Qdo9d ov

)

adoo v

SNOILO3INNOD
ayvogd 1041LNOD

ado9 od
WOH4 a3d oL M19

advosa LNdNI H3MOd

NO NHg OL Nug ~
aHYO8 LNdNI HIMOd 8=

NO NHO O1 NHO \% )
YNISLYIH NO \/

dl70 1vJ3I¥10313 01 a3H ayvog

/ JOHLINOD

EZGOLEITT]

. Service Parts Manual

Page C-3



BATTERY CHARGER, POWERWISE ™

MNIS Lv3H

ado2 0a
WOHd LHM

14

=4

\/75_h.<._._<._.wz_ HIALINNY

(@

143

SISSVHO

NOILLYTIVLSNIMINISLY3H

ado2 0d
oLXd ayvod LNdNI
H3IMOd LV AV13H NO

N3adO ATIVINHON OL
advos LNdNi

ok H3MOd NO 39X OL
f HOLIOVAYO OL
: HOLIOVAVO OL
ATENISSY 30010 OL
ATENISSY 30010 OL

(3
3

'\
)

| Electric Vehicle

Page C-4

Service Parts Manual

EZGOLEITT



| BATTERY CHARGER,POWERWISE™ __Electric Vehicle |

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 28115-G01 | CHARGER ASSEMBLY (COMPLETE) INCLUDES ITEMS 2 - 58......con........... 1
2 00372-G3 SCREW, #8 - 32 X 3/8 LG couvevevreeereeneeeseeeseereseesssseoseeseseeessssossssessssessssssssns 1
3 00372-G4 SCREW, #8 - 32 X 1/2 LG cvvuurvveemrereeeeessesseeemssseeseesssseeseseseessssssessesesssssssens 4
4
5 00378-G4 SCREW, #10 - 24 X 1/2 LG ceeeeeeereeeeeececteseeeeeeee e sste et 2
6 00414-G5 SCREW, 1/4 - 20 X 5/8 LG. .....eerieererrrereeteeeereeee et sieese et et enseenseenes 3
7 00513-G6 SCREW, #8 = 18 X 1 3/4 LG ..ottt sveseese st s ee e s 2
8 00526-G1 NUT, #8 = B2ttt b e s s s st s bt ee s e e e e e e e senaneaans 5
9
10 00526-G3 NUT, #10 = 24ttt ct e st s e te s as st e bt s st ese s e e e meeenan 2
11 * NUT, 10 = B2ttt n et sbt s bt sre e st e e senen e eeeemead 3
12
13 00559-G3 WASHER, #6 ...ttt ess s sttt eee e e nen 3
14 00559-G4 WASHER, #8 ...ttt seassbas et e r e st e st e seeameenes 12
15
16
17 00565-G4 WASHER, LOCK, #8.......coceeieeeiereeeieceececeetetestecesesne e stessestesaeessse s eeseeseees 5
18 00565-G5 WASHER, LOCK, #10 ...cceeviieireeierteeiece e evcsteesceaesne e sasssee e e ee 4
19
20 00614-G4 SCREW, #8 = 18 X 1/2 LG .t s svcssse s n e 6
21 00771-G6 WASHER, NYLON, SPECIAL.......ccoeererrirerirreenecns ttresreeeeerreseerensanneaennnd 1
22 009638-GO1 SCREW, #8 =32 X 3/8 LG ..ceeeeeeeeeeeeeecrcecsteeer e essestsste st e e e e se s 3
23 00984-G01 SCREW, #8 - 10 X 1/2 LG ettt st se e eene e 2
24
25 * WASHER, BRASS, #10 ....ciireeieeeeecececeesercstcsee s enestestete e s s e aeeeen 4
26 01005-GO1 SCREW, #6 = 19 X 5/16 LG .eevereeeeeecrreeeeeeeseeteseecsmessesscsresseses s seneeeeses s 3
27 11027-G2 NUT, LOCK, 1/4 = 20 ..ottt eseee st seenes s se s 3
28 11572-G3 NUT, PLASTIC EXPANSION ...ttt eressestsess e e e e nen 2
29 13557-G2 STRAIN RELIEF, AC ..ottt es s sress e s st e e 1
30 13557-G3 STRAIN RELIEF, DC ...ttt nessesse s s e een 1

Page C-5 Service Parts Manual EZGOLENT



Electric Vehicle BATTERY CHARGER, POWERWISE TM_J

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

31

32 19388-G4 CORD, AC ...ttt st esas s ssas st eses e e b s sns s sas e 1
33 22589-G2 WASHER, SHOULDER ...ttt eessseese s sees s s e s sss s onees 1
34

35 25977-G32 WIRE, 47 ...ttt ettt s e 1
36 26979-GO01 BRACKET, CAPACITOR ......ccociicirrirenineseereeses e rere st s sene 1
37 27877-G01 SUPPORT, SPACER ..ottt esee s ssas s 4
38 28091-G01 LABEL, FRONT ...ttt st ese e e 1
39

40 * COVER ...ttt ettt sse st sttt es st e e et e e ee e 1
4 * CHASSIS ...ttt e e eae e e 1
42 28102-G01 HANDLE ...ttt ettt st e s eaen e s et e s s ne 1
43 28103-Go1 TRANSFORMER ...ttt ese b ss s 1
44 28104-GO01 HEAT SINK ...ttt e st ea s et 1
45 28105-Go1 AMMETER ...ttt ettt sesae e 1
46 28106-G01 FUSE, B0 AMP........oiiiittie ettt ss e ste s s s s s sesse s sasasenas 1
47 28109-Go1 CAPACITOR ...ttt se e seraessstsae st eaesae e e s et ese e e s s et s st sn e 1
48

49 28110-Go1 CLIP, ELECTRICAL ..ooovvveeereeeeeeeeseneesesseseeseesesesessessssseesssseseesseesssesseeensn 1
50 28111-GO1 SUPPORT, CONTROL BOARD.........ccceertetrirermrnrrensssessseessesesesesssesessesnees 3
51 28112-G01 DIODE ...ttt sttt st s e s s s e 1
52

53 28126-Go1 BOARD, CONTROL .......coouiiiiccrrerirsts et sssssasss s s s s s nnssssesesens 1
54 28126-G03 BOARD, POWER INPUT......cooecritrrnintee st ssene e eness s n e senas 1
55 28136-G01 TOP LABEL, VENTILATION .....cctetirerirrereseeteeee e ee e sss e sns 1
56 28136-G02 TOP LABEL, CORD CONDITION .....ccootiirietrireerernneneeresessreseeesseseenenend 1
57 17618-G1 CLAMP, NYLON ...ttt sesesesmeessssnss st srnes et neseseannd 2
58 28137-G** DC PLUG (COMPLETE).....ccciteeertrecreerrtrtssesteseseessssssessesesessssesessessssssssses 1

EZG0LIEIT Service Parts Manual Page C-6



| BATTERY CHARGER, POWERWISE ™ + Electric Vehicle

TRANSFORMER
WIRE

/gf
0]
w
o .
W > 2
z R =
5w = o
[ 4 |
2= oo @
<C [n a
i L - D
[ oz o
w o O
co 2
-
<
5
[+ 0]
[s]

Page C-7 Service Parts Manual EZGOLEIT



| Electric Vehicle BATTERY CHARGER, POWERWISE ™ +

BLK FROM
TRANSFORMER

EZGOLEWT Service Parts Manual Page C-8



Electric Vehicle

ERY CHARGER, POWERWISE ™ +

NOILVTIVLSNI livi3aa
a4dvog 1NdNI HImMOd ONIONNOYD

HADHYHO
ANNOYH OL NHO 40 LNOH4
HIWHOLSNYHL WOHA Mg ~_
QYOO OV WOHH LHM 140d
HIWHOASNYHL WOHAH Y19 adoo ov
a409 OV WOoH4 Mg
advod TOH.LNOD WOHH T13A adoo ov
advod TOHLNOD WOHH NHO /J T OLNuD
ayvosg TOHLNOD WOH4 NYd o
SNOILOANNOD
NOILYTIVLSNI (HVO8 10H1INGD
937 HIWHOISNYHL
adoo od
1HO0d @402 3d WOH4 a3d oL Mg
agvosg 1NdNI HImod
HIWHOASNYHL NG T3A OL TaA
advod LNdNi H3MOod
HIODHVHO 40 LNOHA NG NuS OL NHS
advod LNdNI HIMOd
NO NHO OL NHO o
MNISLY3H NO \ auvosg
diTO IvoIdL0313 0L a3y TOHLNOD

| BATT

| =~ c] = [TEXTRON|

Service Parts Manual

Page C-9



o

BATTERY CHARGER, POWERWISE ™ 4+

/ZQ._.<._._<._.wZ_ HILIAWNY

MNIS Lv3H

SISSVYHO
1214

©

NOILLVTIVLSNI MNIS1LVY3IH

ayvod LNdNI
H43IMOd 1V Av13d NO
N3dO ATIVINHON O1

ayvodg LNdNI

H3IMOd NO dX OL
HOLIOVdVYO OL
HOLIOVdvO OL
AT8N3SSsY 3a01g 0oL
ATGN3SSY 300Ig OL

Electric Vehicle

()
3

Page C-10

Service Parts Manual

EZGOLEWT



| BATTERY CHARG

R, POWERWISE ™ +

E_I_gctric \_l_ehicle ,

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTYy.
1 28115-G02 | CHARGER ASSEMBLY (COMPLETE) INCLUDES ITEMS 2 - 58......cooeee........ 1
2 00372-G3 SCREW, #8 = 32 X 3/8 LG w..oouvererrecercrsiesesssssoseeoeseeesesseeesseeseessssessessssessens 1
3 00372-G4 SCREW, #8 = 32 X 1/2 LG cvvueveeeeerrrseeveseseseessssssessssseeeseeessesseessssenssseesnees 4
4
5 00378-G4 SCREW, #10 = 24 X 1/2 LG veuvuerereeresrereeeeeeosessssssssessensemeseosesesesessesessessenns 2
6 00414-G5 SCREW, 1/4 = 20 X 5/8 LG coouvvuerveeeereeseemesesieseeseseseseesseeseeesesssssessesessesseens 3
7 00513-G6 SCREW, #8 - 18 X 1 3/4 LG ceevuvreervrererseeeeseseceessessesssssesensesesesesseseeseseens 2
8 00526-G1 NUT, #8 = B2...c.ceriretesreesseenseessee st seeessesessssssssssssseeeseesesseessessesessseseeneens 5
9
10 | 00526-G3 NUT, #10 = 24 ..o steseseeeeees s sssssses s esesee e seseseeseeseeeeseese e seseeeed 2
11 00528-G4 NUT, #10 - B2..oeuceeeteceeeereeeseeeseeseseesssssssssseseseseeseesesereseesssesesessesses e seeesnens 3
12
13 | 00559-G3 WASHER, #6 .....ovverrursenneereess st s sesesssssssssssssssmnseseseseseesssessesasessessesssessees 3
14 | 00559-G4 WASHER, #8 ....ovvureeritenenesassaesssesesssssssssssssseseesesesseesessessssesseseseeeseess e 12
15
16
17 | 00565-G4 WASHER, LOCK, #8 ....oeevuerrrecerseessseeessesesinsesssssssssssssssssessesesssesssssessesaneens 5
18 | 00565-G5 WASHER, LOCK, #10 ....uevueeeeurereaeesesssensesnsscsssssssssssssssssesesseseseessessessnecns 4
19
20 | 00614-G4 SCREW, #8 - 18 X 1/2 LG .ovuvvrerrerereceeneeeseseeceeeeeeeseeessmesseesesenesesseseseessenns 6
21 00771-G6 WASHER, NYLON, SPECIAL...........ooeereeeeeecerecnenens S 1
22 | 00969-GO1 SCREW, #8 - 32 X 3/8 LG. ..ouvvverreerceoceereesesee oo e 3
23 | 00984-GO1 SCREW, #8 = 10 X 1/2 LG cuvueeereeereeenesssesseesiesssssssssessssssssesseeesseseseesesenns 2
24
25 | 01003-GO1 WASHER, BRASS, #10 ......cuucvererereereeceeessssssessasssssesssesessesesessessesesenes 4
26 | 01005-GO1 SCREW, #6 = 19 X 5/16 LG w.ccverereerererersesssesesesesessssessesssssssssesessessseeenenns 3
27 | 11027-G2 NUT, LOCK, 1/4 = 20 ..e.vureerreerereeesessseeeesssesesesssssssseeseesssmesenesseesesessessseees 3
28 | 11572-G3 NUT, PLASTIC EXPANSION .....ooooreeerveneeeeesseseessesssssssssssssssesesseeessenesees 2
29 | 13557-G2 STRAIN RELIEF, AC......ouovnrieeeeeereerreesesneiesemeseeeeseeseesseesseesesssssssessseseseessenns 1
30 | 13557-G3 STRAIN RELIEF, DC ....oooververreeeeeseetneesetseeoseeeseeeseeeesesseeeseessesessseaseaseseseens 1

Page C-11 Service Parts Manual EZGOLREUT




l Electric Vehicle BATTERY CHARGER, POWERWISE ™ +

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.

31

32 19388-G4 CORD, AC ...ttt s s s e e e s e eee e e s sat e tssssesna s se s ostssbenmnneeneeeenenene 1
33 22589-G2 WASHER, SHOULDER ....... ..ottt st restsssts s ene e s e seeen 1
34

35 25977-G32 WIRE, 47 ..ottt et stst e eeesves s be st e et tesbess s e e eneeseseenene e 1
36 26979-G01 BRACKET, CAPACITOR .......ooierieeertetereeteeeeecsrens et assenresessenssenennd 1
37 27877-G01 SUPPORT, SPACER ...ttt ene s e sssst s te e ene e eeeeeeene 4
38 28091-G02 LABEL, FRONT ....citettteeeieste e eeceres e ssse st ceesnessessesssesesee s e neenenen e 1
39

40 * COVER ...ttt sse st s st ses s s s e s e nee e 1
4 * CHASSIS ...ttt et es s bt e es s st sreseneseeee 1
42 28102-G01 HANDLE ...ttt seesr e s nessessss e s e s besrt s sen s nenee s eenemeand] 1
43 28103-G01 TRANSFORMER ....... oot eererte st cscsee e se st sbessts st eeneeseeea e emees 1
44 28104-G01 HEAT SINK ...ttt rtete s stesss s s senest s vesssesessssste s eneesenne 1
45 28105-G01 AMMETER ... ettt st esb s st s s e aen e see s e seeamens 1
46 28106-G01 FUSE, 50 AMP......oieeeec ettt ne e st sas st e st s e e e eenenene 1
47 28109-G01 CAPACITOR .....oeteicerrccrertrecstesere s s ss s e eensesaesessess e sesassasssessrentsbessene 1
48

49 28110-Go1 CLIP, ELECTRICAL ...ttt creeecesieses st sss e s sae s e s en e e neeeaamesenes 1
50 28111-G0o1 SUPPORT, CONTROL BOARD........cocceeeeeerreriereeeertereeseensvesseesssseseernen 3
51 28112-G01 DIODE ...ttt erttrr et e s beeras st eses e s e e e n e smr s b st s bt e eme s e seeaee 1
52

53 28126-G02 BOARD, CONTROL ....corirtrtreteiecieteectetetessse s esessnesessssssessssseseeesneeeeseene 1
54 28126-G04 BOARD, POWER INPUT ...ttt ene s eve s e se s 1
55 28136-G01 TOP LABEL, VENTILATION ..ottt creste b ssen e nsnse s enes 1
56 28136-G02 TOP LABEL, CORD CONDITION ........ccoeerrireeeeteeerteeeeees e sneeresssseeenne 1
57 17618-G1 CLAMP, NYLON ...t creee et eere s eses st eestse e sssse st sest e sen e s eseesmeen 2
58 28137-G** DC PLUG (COMPLETE)....c.coccieeureceseceeeerectere e eresessesssessesassanesesssnsane 1

EZGOLEIT Service Parts Manual Page C-12



Electric Vehicle

o
@® 3000 '3NNvW

‘ON ViH3S

VioH039
visnony °

[NOULYAL|
oaZz3

ep oV
3%

oY

Y- L SW3LI S3ANTIONI
G - ¢ SIW3LI S3ANTONI

-0l
-l

| BODY AND ASSOCIATED PARTS

EZGDLIGE

Service Parts Manual

Page D-1



ITEMS 102 - 115 ARE FOR USE ON 4 CADDY MODELS ONLY

EZGOLEWEN

Service Parts Manual

Page D-2



BODY AND ASSOCIATED PARTS Electric Vehicle

- PageD-3 Service Parts Manual (= ={ = | TEXTRON|



Electric Vehicle

BODY AND ASSOCIATED PARTS

FLOORBOARD
MAT

EZGDLZILE

Service Parts Manual

Page D-4



;:J BODY AND ASSOCIATED PARTS Electric Vehicle

Page D-5 Service Parts Manual EZGDOLEIRE



Electric Vehicle

gl e e

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

BODY AND ASSOCIATED PARTS

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 71151-GO1 INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 2 - 5).....covevenivrenenee 1
2 71153-G01 BALL DEFLECTOR, PASSENGER SIDE..........oocooeeeeeeieeeeeeeveeeseseeasesnens 1
3 71154-G01 BALL DEFLECTOR, DRIVER'S SIDE .......oooeeeeeieeeeeeeieeee e eeveeeeeeeens 1
4 00614-G5 SCREW, #8 - 18 X 5/8 LG cueeeeeeeierisecreisessiete st ee s eeeeseesee e s e eseessasssesseees 6
5 71158-G01 INSERT, 4 CUP INSTRUMENT PANEL......coovuiiiitieeeceereeeeeeeeeeerereeessneans 1
6
7
8 27647-G01 LABEL, SAFETY ..otitiiircireieerteeettereeeteessrsestesseeesssseiessaoeessesesssaessnesssnsssssessenes 1
9
10 71143-GO1 SPLASH PANEL ASSEMBLY (INCLUDES ITEMS 11 - 14) c.cccvvvieeeceereisee. 1
11 * PANEL ...ttt r et e nr e te st s sn s b e st seneese e se e eeeee e e e e s e enenen 1
12 * BRACKET, STAY ...ttt it vetevr s nees s estssstsseeeses e sseeeseeeenessvesssend 2
13 * BRACKET, PANEL ...ttt eceecectcete et st st ene s 1
14 * RIVET, 5/82 X /16 LG .ccueeeieeeeee et eeeee et eeeessnesseassaead 9
15
16
17 00740-G4 SCREW, #10-32 X 1/2 LGttt e e e e e e ste s e s e s aaeeeesesnes 4
18 00921-G8 NUT, HT0 = B2 ettt e et te s s b e s aet e s bt s eeeneenesnsaneeaeeseenesasees 4
19 16816-G2 FASTENER, RATCHET ....cooeeeeeeeecteetectie ettt see e r e see e e eneeaese e 1
20
21 70047-G01 UPPER FLOORPAN ......ooiiieiieeiteereeee ettt es et e seeeeesaneseteasnesansees 1
22 14601-G11 RIVET, 5/32 X 9718 LG .etireeeeceeeeeeeeeeee et eee et se e es e e e eeeee s s aasssvees 10
23
24 70451-G01 LOWER FLOORPAN......utiitttieterrieeisesireessetseste s s stessavessnsssnseseseeessneseneeneenes 1
25 70452-G01 COVER, SWITCH ACCESS......oo oottt ste st e e eeee e esseessssee e nne e 1
26 14601-G11 RIVET, 3/18 X 9/168 LG .oeiieee ettt st e e e en e e eneneensees 6
27
28 70048-G01 FLOORMAT ... cttstticieereeerererserees st essess e s e sessebe s seeseseessesanessantenesmeeeeasassessnnes 1
29 71115-G01 TRIM, VINYL oottt eiecie st s es s ess s sssessr e ese s sessaaesenaasenesesseesensesseonesenenan 2
30 14601-G13 RIVET, 5/32 X 9/16 LGi....eeeeeeeeeeeeee ettt veesestte s ssta e s e vesneneesessne s 10

EZGOEELE Service Parts Manual Page D-6




‘| BODY AND ASSOCIATED PARTS

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

Electric Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31
32 71051-G** COWL.e ettt ss s tes s be e e s e s s st sn s s st s st eese et sene s eeeeneanenen 1
33 14601-G13 | RIVET, 5/32 X 9/16 LGi..veveeeeeeceeeeeeeetree ettt sttt se st st seeeeeseeeeeeeessees 2
34
35 19817-G2 NAMEPLATE, E-Z-GO, GOLD .......ccovereerrteeeereceereeeeeteecsesesessee s seesesssesenees 1
36 12064-G3 PUSHNUT, 8/16 c..evercirreeeceriercetess e seeeee e et essssses s sssenesssseseseesesesasssesesessnes 2
37
38 71055-GO1 RIVET, /16 X 3/8 LG .ecvveueerecerrerieeeeeeeeeeesseetsaesesessessseassssesesneseneeesesasenaen 7
39 10570-G11 RIVET, /16 X 8/4 LG ..veeerreerrereeteteeeeeeeeeeeesesessses e ssesaesssssoeseseeess s sensnees 2
40 71056-GO1 BOLT, 5/16 = 18 X 5/8 LG veuvevreureerrrerereteseeeessseseessessssssssssessasnsssssteresssesenessens 4
41 00570-G2 WASHER, 5/16..cccurueuerrerrireseseeeteeeeenesesessesessssessesssssssssasassessssssssnsssesnsssasasasans 4
42 00438-G6 BOLT, 5/16 - 18 X 3/4 LG. (WITH TOP)....ourveeeececeeeeeeeteeeteeeeeeeestsese e e seene 2
43 00571-G2 WASHER, 5/16 (WITH TOP) ....ccuetrnieeereeceeteeeeeee et sesssssese st eeseseeese e 2
44
45 70244-G02 PANEL, SPLASH. ...ttt e sttt e s e s se e e e eeanseeesnaneann 2
46
47
48
49
50 71551-G05 FENDER LINER, EXTENDED (PASSENGER SIDE) ......cocovveeiereeecceeeeens 1
51 71552-G05 FENDER LINER, EXTENDED (DRIVER'S SIDE).......cccccovvertrrireceecreeeierenee 1
52 16816-G2 RATCHET FASTENER. ...ttt ne e st s en 12
53 16816-G2 RATCHET FASTENER ...ttt ettt et eetee s e s s 8
54
55
56
57 70318-G02 |  SEAT FRAME ..ottt et sese st s s s ses st ase sttt et st eeaeseneseeeesseneas 1
58 70046-G01 BATTERY RACK ..ottt et tes et ses s s s sesss s sssssssse s sen s s e s enassens 1
59 00715-G2 BOLT, 5/16 = 18 X 13/16 LG vttt et eess e ens e 5
60 00438-G6 BOLT, 5/16 = 18 X 3/4 LG .eevveeerereercteserieseeemeessesesessssssssesssessssessssss s eseesssens 2
Page D-7 Service Parts Manual EZGOELEN



| Electric Vehicle | BODY AND ASSOCIATED PARTS

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
61 11098-G6 NUT, LOCK, B5/16 = 18 ..ottt et e s etes e st sesstot e e e e eeeeanmneeesesesnnmees 2
62 00559-G8 WASHER, 5/16....eeei ettt cestt s s s e se s st e e e anneeesnnmaeasan 2
63
64 71301-G** REAR BODY (WITHOUT TAILLIGHTS) ...eeiiiiieeeeeteectveee e 1
65 71310-G™* REAR BODY (WITH TAILLIGHTS) ...t erate e s 1
66 71315-G01 SCUFFGUARD, BAGWELL, FRONT .....oooiieeeceeeeee et eeveeesesnve s e 1
67 71761-G01 BAGWELL, INSERT .....oeiiceeeeteeeceeeecere sttt et s s e sente s st ee e es 1
68
69 71314-Go1 SCUFFGUARD, BAGWELL, SIDE, PASSENGER SIDE..........oiieceecccrreevaee 1
70 71314-G02 SCUFFGUARD, BAGWELL, SIDE, DRIVER’S SIDE.........ooieieeeeeeeeeeeeeend 1
71 16816-G1 RATCHET FASTENER........co ettt ee s e s ana s 26
72
73 75126-G01 SCUFFGUARD, FENDER, DRIVER’S SIDE.........cccoeoveiiiieiieeeeeseessveereeeeeeenned 1
74 75126-G02 SCUFFGUARD, FENDER, PASSENGER SIDE ...........ccooooiieeeiiiceeeccereeeenend 1
75 16816-G2 RATCHET FASTENER.......ooo ettt eete s ssse e s eesesssaeee s 8
76
77 71353-G™* ACCESS PANEL ...ttt e e reeesee e mes e e e s baeesees s sassnsssssssssanensas 1
78 71002-GO1 SCREW, #8 X 5/8 LGi. ..ot ccereescecrrtetescosseeeeessessareesessessssnesssessenenned 5
79 71364-G02 L0 IR O OO RO 1
80 10570-G12 RIVET, 174 X A/2 LG ..ottt revevee st sssaeer e s e s e ssssne s s s beansens 4
81 10570-G10 RIVET, B/32 .ottt ettt te st e s st e e eecneessessesatee s sesssesesaessassansesenssssssnned 6
82 18436-G1 RIVET, DRIVE, PLASTIC, 1/4 X B/4 LG ..uueeeeeeeeeeeeeeeeeceeeeeeeee et 2
83 71609-G01 PLATE, HINGE .....ooiiiieeeeeeeeieeeecrreresecnteeeeceatee e e esssereesesssseesessassssseessssssssssees 2
84 10570-G11 RIVET, /1B X /4 LG ereeres s seeste e st erbmeres e s essasnssssssnsbsnenas 4
85 00571-G2 WASHER, 5/16....co ot evererreessveteeessbbsesesssssssenessssssssssnessesssnnssanees 4
86 71456-G01 BUMPER, REAR, NOTCHED (4 CADDY)...coeeeetteeeeeeecte e eeeee et 1
87 71451-GO1 BUMPER, REAR ...t recreraereress et essesssasssssssser e res s raesessrassseesns 1
88 71398-G01 BOLT, 1/4 - 20 X 1 T/4 LG e ecenvtresessererees e ssessseeseeessssnsesseessennanes 4
89 71455-G01 PLUG, COVER, BUMPER ...ttt eeecreee e s esesssasses s e s onsnnd 4
90 71055-G01 RIVET, B/16 c.cuueiceeteesereescesseesssesssaesesssas b sases bt s ssssesassssessssssssesssssasssnssons 2

EZGOLIESNE Service Parts Manual Page D-8




| BODY AND ASSOCIATED PARTS Electric Vehicle

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.

91
92
93 71501-G01 ROCKER PANEL, PASSENGER SIDE ......cooueeioeieeeeeeeeeeieeeeee e 1
94 71502-G01 ROCKER PANEL, DRIVER'S SIDE .........uoeieeeeeeeeeecceeeeree e s 1
95 71507-GO1 SILL PLATE, ROCKER PANEL, PASSENGER SIDE.........coocciiivtieeeeeeeeeenerenns 1
96 71507-G02 SILL PLATE, ROCKER PANEL, DRIVER'S SIDE ...t 1
97 16705-G1 SCREW, STAINLESS STEEL, 1/4-20 X 1 LG ...eeevieeiee et 4
98 23726-G4 SPAGCER ......cuitiietereerreresestes st sss s seses et s sttt s et st et s et s eneseser et eennen 4
99 00891-G2 NUT, LOCK, 1/4 = 20 c..cuereeieeereeerere et teeseeee sttt s s essseseee s neseenennn 4
100
101
102 74126-G01 FRAME SUPPORT, VERTICAL, PASSENGER SIDE .......ooovieeeeeeeeeereeeeeenn 1
103 74126-G02 FRAME SUPPORT, VERTICAL, DRIVER’S SIDE ......cooecvieeeeteeeiteeeeeereeeeeeeens 1
104 | 00426-G8 BOLT, 3/8-16 X 1 LG coueeeerreiereresertenesinseeesesesssaesseesssssssssssssssssessssssssasssssssons 2
105 00560-G1 WASHER, B/B....neeeeeeeeeeeeee ettt ser e se e e s as e s senbteseesenenessnenaran 10
106 | 11098-G5 NUT, LOCK, 3/8 = 16 w.eeeeereererretrsieresseseseeesese s esesesesssssesessessssssessssesssesnensenens 10
107 | 00427-G4 BOLT, 3/8 - 16 X 1 1/2 LG ceeevreeeeeeeeeeteeseeeeeeeee sttt aseesseeneene 2
108 | 00769-G2 BOLT, CARRIAGE, 3/8 - 16 X 1 1/4 LGi...covveveeeeeeeeeeeeeeeeeeeeeveee e s ene 2
109 74149-GO1 PANEL, VALANGE ...ttt s ee st ssese s snbe s e s e e e ee e e e s 1
110 16816-G2 RIVET, PLASTIC ..ot eteeectee et ee e es st s s sen e s ssanesssssanessssnenens 4
111 19853-G1 PLUG, END ...ttt rteeeee s e etee s et s e eneeete e seesnessesaeesesseesessnssasessbbssssssens 2
112 70361-G01 FOOT REST ASSEMBLY (INCLUDES ITEMS 113 - 116) .cccceeeevvveeeereecreee 1
113 74129-G01 REFLECTOR ...ttt e te s ssee e e e e es e e smne e ssbeesssaenesssaneeseas 1
114 | 74132-Gof LABEL, WARNING ......cvemreritrererecee et sesets v ssse s sssesonns 1
115 70362-G01 MAT, FLOOR . ...ttt eeee e eeecnnn et e cesaree e e ese s s ee e e s vasasanrenessens 1
116 | 70350-GOf1 FOOT REST .ecieteteteeeiete et sesss et seae s s s v sssenssassssss s sasasssasstsasstnes 1
117 * PLATE, SERIAL NUMBER ...ttt e 1
118 * PLATE, EC ... cetteicttirctiere et et s srreesan e s e ssesesaseesse s eeesne s e sbeeeessnese e sneasssssses surens 1
119
120

Page D-9 Service Parts Manual EZGOLEIED




Electric Vehicle BODY AND ASSOCIATED PARTS |

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
121 00114-G6 CSCREW, 1/4 =+ 14 X B/4 LG eeereeeee e tesss s eeesesessseeeeseeeseene e 4
122 16816-G2 FASTENER ..ottt ettt sn e b s e r e 2
123 '

124 | 27166-G02 FRONT SHIELD ...ttt ettt e et sas s e e sesnand 1
125 71015-GO1 BRACE, FRONT SHIELD......ccccitiititeienertertre et ettt es e eeesnens 2
126 16469-G7 WASHER, 1/4.....oee ettt sttt nen e 2
127

128 23676-G1 DECAL, FREEDOM ..ottt raea et eeaeenns AR
129 75178-G01 DECAL, 4 CADDY ...ttt ettt steree e te s e as e st sas e ae e e aneanea AR
130 | 73162-G01 DECAL, DCSi.....corttitttete ettt ettt sasea st s r v AR
131

132 | 23726-G7 SPACER ...ttt nan 1
133 15058-G4 RIVET ettt ettt sttt sn e st e st s en et e s et snenea 2
134 | 23726-G6 SPACER ...ttt e sttt nan 1

EZGOETET Service Parts Manual Page D-10



BRAKE LINKAGE

Electric Vehicle

1-INCLUDES ITEMS 2 - 27

4 -INCLUDESITEMS5-7
40 - INCLUDES ITEMS 42 - 52
55 - INCLUDES ITEMS 56 - 59
77 - INCLUDES ITEMS 78 - 89

Page E-1

Service Parts Manual

EZ GO



AGE

ek

EZGOMEEE Service Parts Manual Page E-2



Page E-3 Service Parts Manual (> ={m | TEXTRON|



| Electric Vehicle

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 70263-G01 BRAKE PEDAL ASSEMBLY (INCLUDES ITEMS 2 - 27)

VEHICLES WITH BRAKE LIGHTS .....cooiiiirciirireeenricrc e rereeeessreeeesssaeeeseeen 1
2 * PEDAL, BRAKE ... oottt sssescsnesneessesssanessseesssnesssnesanessand 1
3 * PEDAL, PARK BRAKE .......ccoooveteecteririneceeesenenissstnresrenessesnesssssessesssssssssenes 1
4 70274-GO1 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 5 - 7)............ 1
5 * PAD, BRAKE PEDAL ...ttt teeccreeee s scccsnse e seseeeene e e e e esenened 1
6 * PAD, PARK BRAKE .........tiietirtieritreee e ceteseeseeseneeeseseessesseasessnssens 1
7 15766-G1 RIVET, 3/8 X 15/32 LG. ...uveeieviriiinireeeresierecseeeecenneseeneesesesesesseesessnneens 9
8
9 * PLATE, BRAKE PEDAL..........cceieirecrcnrennintereeneecseniesesrvesesssneaessneeesnsnsees 1
10 15932-G2 PIN, PARK BRAKE PEDAL .......cooiecieeeteeieentreeteenesssenseeeseseesssessssnesssessons 1
11 11737-G1 SPRING, TORSION, PARK BRAKE .........ccoootrrreirerrrineereressssnesssessesseessans 2
12 12064-G1 PUSHNUT, 5/16....rvieecieiierieenieeercrerinineesseserentressssersssssesssssssesssssssesssssssnnsses 1
13 00737-G8 SCREW, #10 - 24 X 1 LG coocceieeciintreretteecteerseer s reessseesesneessnessesssnseesnns 4
14 00739-G1 NUT, RUBBER, #10 - 24.......coocoerirerreireenseteninienenienerrseresssnessssnersesssssssnes 2
15 22362-G3 STANDOFF, BRAKE PEDAL ......uviitieeeereerecee e e e e e cnne e e e aneanas 2
16 27137-G01 SPRING, CONICAL ...ttt sttt e ste st s e seeesaesesen e e s e sansssnenns 2
17 11098-G7 NUT, LOCK, #10 - 24.....uriiiiiiiiiicrcnccrnreeeerescenessmersesnessessasssessneesesnes 2
18 10606-G8 SWITCH, MICRO....cc.ciirerrcrrerrcrirrsnreeeseressnressesanessornessssessssseasssssesssssssassns 1
19 00645-G2 SCREW, #6 - 32 X 1 1/4 LG eeeeeiiieieeeertercerreceerreeressresee e e s eseesseraes e asneeeas 2
20 00559-G3 WASHER, #6 ....ceiiiiiiiieircrcrnr et eeretr e e cscsereesaseeressersessssrescnseesessense 2
21 00565-G3 WASHER, LOCK, #6 ................................ 2
22 00525-G5 NUT, #8 - 32....oeeeiircrerereereecereresererinesssssessssnsssssnesessanssssnessessesssssasesssssssssssns 2
23 * SCREW, BRASS ... vt eerreseserereaseressanesesresssssneessensasssssenasssnnnesss 2
24 00567-G3 WASHER, LOCK, #6 .....ccccveeerrirrnrerrcreeesnerisssseecsseresssssessssessssssssssssssessessenes 6
25 14628-G1 TAB, FASTON, 5/16 X 5/TB LG. ...uveeeceeeriiierteeerseeensneeesseressssnesressnssesssanes 2
26
27 17618-G1 NYLON CLAMP ...ttt sttt eeecete e s remese s remme s e s s s samme e e s s s mane s e 3
28
29

EZGOIEENE Service Parts Manual Page E-4




BRAKE LINKAGE

7

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

Electric Vehicle

ITEM PARTNO. { 1 2 3 4 5 DESCRIPTION Qry.
30 70096-G0O1 BOLT, SHOULDER, 3/8 - 16 X BLG. ..ceeceieecereeeterrnmrreceiereseneseceeresessssssessssesenes 1
31 11079-G1 BUSHING, FLANGED .......coirieeecceieeeteentsessssesssas e ssesassesesassesesensnsssssssensssnses 2
32 70138-G01 SPRING, TORSION ......ceerirerirrerirsenressssssssssssssssssssesssssassessssssssessssssessssessesesens 1
33 11098-G5 NUT, /8 = 16 .ucuerienrereesirensssessessasssssssessssssssssssssssssssssssssssessssesasessssassesssssnsan 1
34 00643-G1 WASHER, 3/8....cucurcurereererereressessesssssssssssasssssssssssssssssssssssesssssssssssssesssassssssessanes 1
35 11027-G2 NUT, LOCK, 1/4 = 20 w..cuurieneererecereeeericessesessssesesssessssssssesesssssesessesassesesesssaneed 2
36 70080-GO1 CATCH BRACKET, PARK BRAKE ........ccocueuetreeteerisseisissaesessssssesesesssesssesssans 1
37 00414-G6 BOLT, 1/4 = 20 X 3/4 LG «.everurreereresenessersssssssssssssssssssssssssssssssssssssessssessssssesssens 2
38
39
40 70272-G04 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 42 - 54)......ccoceeeceereeernenaannd 1
41
42 25882-G04 ROD, LINK ....uoieietrieereresenreseressesssssssesssssssssssssssassssssssssssssssssssssssessssssesssens 1
43 00532-G4 NUT, 5/16 = 24....ceeeeeerecereceseseressssssesessssesessssssssssssssssssssssssssssssssssesssssassnsnes 2
44 11098-G9 NUT, LOCK, 5/16 = 24 ....cucurreireereerenesrsinsnsssessssestssssasssssssssssstssssssesssessassssesnes 1
45
46 * YOKE, BRAKE ......cvceurierrrtressessesssssssssssesssssssssssssssssssssssssessssssssssasssesssesesses 1
47 15121-G1 WASHER, 3/8 .....covuevrierrieiesisinenssessssesssssssssssssssssesssssssssssssssssssessssssssessssssnsed 2
48 23061-G2 TUBE .ottt eseseses s ss st snsssssa s ss s st sasnstssassssnsennsesasassesnsnanen 1
49 23463-G1 SPRING, COMPRESSION ...t eme e e e 1
50
51 17979-G1 BUSHING, ACCELERATOR ROD ......ccocvvrireereriennrrneseessssssesesssssssssssssssssees 1
52
53
54 00963-G01 NUT, SPHERICAL, 5/16 = 24 .....o.oeereereereieeeeeteecssestesssssesessssssssnssssssesnes 1
55 70273-G03 | EQUALIZER AND BRAKE CABLE ASSEMBLY

(INCLUDES ITEMS 56 = 59).....cvceueureenriresnesersssssesssssssssssssssssssssssssessssssssssesssssns 1

56 28082-G01 BRACKET, EQUALIZER ........ccvteereerrereesnrrsesssssssensssssesssesssssssssssssssassassssssees 1

57 * CABLE, BRAKE, PASSENGER SIDE ......c.ocoeveiertreeeesressereesesssssssssanerennes 1

58 * CABLE, BRAKE DRIVER’S SIDE........o et sreresecerreare e 1
Page E-5 Service Parts Manual EZGOELE




Electric Vehicle

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

BRAKE LINKAGE

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTYy.
59 | 28083-Go1 BUMPER, BRAKE COMPENSATOR .......ovuiveeeeerereereeeeeeeeeseeseseesseesesee 2
60
61 12305-G1 RING, RETAINING ....ooeovvesveeeeeeeeeeeees e eeeese e es s s eseeseressssesese s ssesesess s 4
62
63 10097-G6 BEARING, FLANGED ......ocootoeeieeeeeeeeseeeeeeceeeeeseeeeeseseeeseresseseseseeeseseesesseesnesneed 2
64 | 25103-G1 CAM, KICK-OFF ..covevereeiveeeoeeeeeseeeseseeessesesessesesessesseseeseesesessessseeeseseessesees 1
65
66 14134-G4 SPACER......overeeretseevesstese s e s eseeeeeseseesseess e e rese e saseseeseeeessseraseese s eeeseeeseens 1
67 | 00491-G4 SETSCREW, 1/4 - 20 X 1/2 LG voveeeeeeeeeeeeeeeeeseeeeeeeseseseseeeseessseoneesesesseesens 2
68
69
70
71
72 11027-G1 NUT, LOCK, 5/16 = 18 ..ec.eeeeeerverceesieesssseeeeseseseseeeeseesseessseseesssesrssassessessenees 1
73 | 70113-GO1 | ADJUSTABLE BUMPER.......cooiuieeceeereeeeeesseeseesssessesesesseesesseeseeseresssesesene 1
74 10386-G3 PIN, CLEVIS, 5/16 X 15/16 LG w..eeveeeeeeereeeeeeeeeseeeeee s seeeeeseseseessasesesseseesenae 3
75 10387-G3 PIN, COTTER, 3/32 X 3/4 LG c.ereeoeeeeeeeeeeeeeeeeeeseeeeeseeeseeseese s esseeseeseress s 5
76 12416-G1 NYLON CLAMP ..ot eees e e s eaes st eees e eraseeseeenenenas 2
77 | 70264-Go1 | BRAKE PEDAL ASSEMBLY (INCLUDES ITEMS 78 - 88)

VEHICLES WITHOUT BRAKE LIGHTS ...oueeeieeciceeeeeeeeeeeeseeeesoeesesssevesesenens 1
78 11737-G1 SPRING, TORSION PARK BRAKE ..........cvereeeeeeeeeeeseseeesseeseeesesseseeen. 2
79 | 12064-G1 PUSHNUT, 5/16 - eveereeeees oo e 1
80
81 15932-G2 PIN, PARK BRAKE...........cccooun..... ettt rs e 1
82 * BRAKE PEDAL ......ooooeoeeeeeeiereessesessesesvaesesss st seeeeeesseeese e seeeeseesseseeessnen 1
83
84 | 70274-GO1 BRAKE/PARK BRAKE PEDAL PAD KIT
(INCLUDES ITEMS 85 - 87) ..ucvonoerveeereeseeseeseeeseseseseeseessesesssesessnessssesses 1
85 * PAD, BRAKE PEDAL ......oovoueoerreeeeseeneeesesssssessssesseeseseseeessesessessseee 1
86 * PAD, PARK BRAKE PEDAL.........oooorvereeereeneesseesessesseseseeesseseseeesenee 1
87 15766-G1 RIVET, 3/8 X 15/32 LG ..vvueeeeeerreeeesesesesesssesessesssssssesssssssessesstessseseenn 9
EZGOLEWE Service Parts Manual Page E-6




BRAKE LINKAGE Electric Vehicle

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
88 70265-GO1 PARK BRAKE PEDAL ..ottt scre e neeseeseteetsesesseeeeesssnsneend 1
89 70098-G01 PIVOT, KICK OFF CAM ....civtiiiiiecrsi e crerenenst e e seecess s esaesene s e sanassessenand 1
90
91 10387-G3 PIN, COTTER, 3/32 X 3/4 LG ..cceveiirirririiiiriiiecneneeimesrresesee e seesasesseseeeneenaes 2
92 00559-G8 WASHER, 5/16.....c ettt et r e sraesebe s sune s 2
93 20835-G1 WASHER, TEFLON.......ooiiiiiiitiinintne e eree s esene st see st e se e es 2
94
95 17838-G1 BEARING ...ttt s e e es e e e s e sn e me e 2
96 70097-GO1 LINK, PARK BRAKE KICK-OFF ...t eeeset e e eeevnnse e sseens 1

Page E-7 Service Parts Manual EZGOLEIT



| Electric Vehicle BRAKE LINKAGE

EZGOETE Service Parts Manual Page E-8



Electric Vehicle

R

NON DCS MODELS
(EARLY PRODUCTION)

1 - INCLUDES ITEMS 2 - 46
31 - INCLUDES ITEMS 32 - 34

Page I-1 Service Parts Manual (=>4 c{= ) TEXTRON|



| Electric Vehicle

o

DCS MODELS
(EARLY PRODUCTION)

SEAT WRAP

o5 0.

SEAT FRAME

SEAT WRAP

80

DIRECTION SELECTOR

83 INSTALLATION

CONTROL HARNESS

BUZZER ASSEMBLY
INSTALLATION

EZGOEuE Service Parts Manual Page I-2



DIRECTION SELECTOR

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

Electric Vehicle

ITEM PART NO. 2 3 4 5 DESCRIPTION QTy.
1 73036-G01 DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 2 - 46).........ccuue...... 1
2 00138-G4 SCREW, #6 - 32 X 1/2 LG oot ceeeees et s s e 3
3 00139-G8 SCREW, #6 - 32 X 2 LG eoiiieee sttt ceceiire s ceceere s e 4
4 00414-G8 BOLT, 174 - 20 X 1 LG .ottt ettt ecieee e eeeteee e e s s aeeees s e 2
5
6 00525-G5 NUT, #6 = 2. iieiieiiieiitiieerireerceieetiereerese s seaeraereeesrasesessssesessssssssssssnsssensensenes 8
7 00532-G1 NUT, 1/4 = 20ttt eet e e ee e e e e ste e s eaae s s s s e seane s s ssnea s 2
8
9
10 00559-G7 WASHER, 1/4 ...ttt re et ee e s e ree e e essnasbate e s e sssnsseneesnns 4
1 00560-G1 WASHER, 3/8 ...ttt ee e e e cee e e es e enreseeessanaaseresessssssseesessans 1
12
13 00565-G3 WASHER, LOCK, #6 ....ceeereeereieeieereseteere e ete s s teess e e s esseeenreseseesnaeess 8
14 00565-G7 WASHER, LOCK, 1/4 ...ttt ettt et ee s ee e e s e s se s nse e e s sesnnvnnaesnsen 2
15
16
17 00567-G3 WASHER, LOCK, #6 ........ccueee..... eereereseeteeeeeeieeesresresrunrentetertreareeararrrarareerin 4
18
19 10606-G2 MICRO SWITCH, MS2 AND MS4...........eiiiereeceeerereecceeeemv e aenene e 2
20
21
22 11098-G9 NUT, LOCK, 5/16 - 24 ...ttt sttt e reeeere e e e seenneee e e esennseasesaeeennens 1
23 12806-G1 ] X 0 = PRI 4
24
25 12835-G1 L0 PP 1
26
27 * SCOREW. ...ttt seete e e e et e e s e s eaat e s e s senassteeeseesraesaeesesensesaeseesannns 4
28 14390-G1 NUT, LOCK, 3/8 - 24 ...ttt ettt cete s e manas e e e nnanas s s e s s snneaas 2
29 14628-G1 TAB, FASTON, 5/16 X 5/16 ..ovieeeciiiiieeeitieereeeiieeeeeee e e e se s neee e s e s e mnneaeeean 4
30

Page I-3 Service Parts Manual EZEOIEWE




| Electric Vehicle

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

DIRECTION SELECTOR

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 14651-G1 CONTACT BOARD ASSEMBLY (INCLUDES ITEMS 32 - 34) ......ccccveuuen.. 1
32 24940-G1 STOP... et rerrtrceressressressatesstesstas st e st e aeseasssesssessssesesseesssnesesersnnsens 2
33 00565-G7 WASHER, LOCK, 1/4.....o i eiececerrerireisetisntesstnssstesstessssessssensssesessssannd 2
34 00414-G6 BOLT, 1/4 - 20 X 3/4 LG .eovcerrceerceiccrirnericsescenessrscrnesssnssssessnseessssssssenes 2
35
36 15461-G1 BRACKET, MOUNTING SUPPORT ......ccceciiiinieercreirrereeereeesesaeeesesaneseneed 1
37 15944-G3 BALL, BALL JOINT ....cnieeeierceeceeererrseesinnseressssnssseassessssssssesssessessneenaseas 1
38
39
40 73048-G01 BRACKET, COVER ... ercerrnrrereorrenereissnseesesensssnessossenessansreressmnensssees 1
41
42 70232-G01 ARM, SHIFT LINKAGE......oiiootreiterreeerrterercerecreteseeasseseeeesssneeesessaasansenes 1
43
44 73027-GO1 SHAFT, DIRECTION SELECTOR ......ccccccieiieremneerecnrrnsnereressnesesesnesssranenses 1
45 73031-G01 BRACKET, DIRECTION SELECTOR MOUNTING .......cccceirecirerrericecennennd 1
46 73037-G01 BUZZER, REVERSE WARNING........cccccceniiinirerecnirirnneecenreenreeeerennenenenees 1
47
48 00438-G8 BOLT, 5/16 = 18 X 3/4 LGi. c.ceeeeeeiriiiirrieeeecererinesssssesaseessessensessnsersssesssssssessesnssens 2
49 11098-G9 NUT, LOCK, 5/16 = 24 ...ttt et se e s ne s nnassansssseasssesssnnenns 2
50 14444-G3 SOCKET, BALL JOINT ..c..cvtiirreereceeerentensraneecsnrersssssssssesssssensessessssssesssssssssnesssnes 2
51
52 00544-G4 NUT, 5/16 = 24 .....ceerireeircteceserienieeessseeeresessssnnessssesssessesssssesssssssssssssssssssssnassaseens 2
53 10697-G8 ROD, LINKAGE.......o et e rcrree s e seceeeessneerensnesesamessenaessesarassssseesces 1
54 15944-G3 BALL, JOINT BALL ...ttt ettt mee s semeee e e s s sane e e s ame s 1
55 70232-G02 ARM, SHIFT LINKAGE .....cctereeerenniennrerccnerencrearsssrnessssnssessesssssansssssassssssnsassnns 1
56
57 25664-G2 BEARING ....cocioceririrrererererennerinreressecreseresestonesareesassesssasessesssssesanesssnsassssssnssssrsenans 1
58 14390-G1 NUT, LOCK, 3/8 = 24 ......cooeeiieeecreeercneresisressoseessssnesssseressssessesanesssssesssssenssssssesars 1.
59 70233-G01 SHAFT, DIRECTION SELECTOR.......cocecreercerernrrrecccenesinnessesseessssseessesssesasssens 1
60

EZGOLET Service Parts Manual Page I-4




| DIRECTION SELECTOR

i s e

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

Electric Vehicle

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTYy.
61 | 71905-GO1 | HANDLE, DIRECTION SELECTOR ..e.eeeeeeeeeeeoeeeeseseseeeeeeoooeooooeeeeoeeooeoooooo 1
62 | 00740-G4 | SCREW, STAINLESS STEEL, #10 - 32 X 1/2 LG evvveeeoooeeoeeeeeooooosoeoeooeoeo 1
63
64 | 00559-G8 | WASHER, 5/16.covemeeeemeemmeresseeeeeeeeeeeeeeseeesoesssessessesesssosssmesssseseeeeeeeeemeeese oo ees s 1
65 | 16469-G7 | WASHER, FENDER ...mmoooooeeeeeeeeeeoeseeesseeseeeeeesseessssssssssseeeeeeeesssseeeeeeeeeeessssss, 1
66 | 73049-GO1 | COVER, DIRECTION SELECTOR weoooeeeeeeemeeeemmsessssssssssssosoeeoeeeeeeeeeesseseseeseo 1
67 | 00114-G6 | SCREW, 1/4 < 14 X 3/8 LG coovevvveeeeeeeooeoeee oo eoeososeesseeeeeeeeeseeeeeeee oo sesssssons 1
68
69 | 14601-G16 | RIVET, 5/32 (ITEMS 69 - 86 FOR USE ON DCS MODEL ONLY) ...oovvoooooeo. 2
70 | 7B0B7-G02 | BUZZER ..oooeoooeeoeeeeeeeeeemesemmemmesesesmmmmessemssmesssssssssssssesssssssssssessessesoeeeeesesessesmnesee 1
71 | 82043-G2 | BRACKET, BUZZER ....ooooeooeoeeemmeesmesmsemessmmemsessssssssssssssssssssesseseesessessssssssesmmmsss 1
72 | 00565-G3 | WASHER, LOCK, #6.............. e eeeeee st eeeeeeeeeeeeeeeeeeeeeee oo 2
73 | 00525-G5 | NUT, #6 = B2 ..oooooeeeoesememesmmmmesmmsmmssmmsssossssssssssssssssesssssssssssesssesssesseseeessssssssmmsse s 2
74 | 00138-G4 | SCREW, #6 - 32 X 1/2 LG eovememmeememmerameesosseesssssssssssssssssssseesseseesssssssssssssssmsssssses 2
75 |
76 | 73127-GO1 | LABEL, DIRECTION SELECTOR coooeoommmeeeoseeeoeeeeeeeeeesseessssesseesesessmsessseossesssssnned 1
77 B
78 | 73134-GO1 | ADAPTER, SEAT WRAP...o.ooeoeeeeemmesememmeemmsesssssssssssssssssssseeesesessessssssssessssmsssssss 1
79 | 73133-GO1 | ADAPTER, DIRECTION SELECTOR SWITCH oo oo 1
80 | 31539-G1 CLAMP, NYLON ceceooeeerereeeeeeesesesesssesesssesesssssssesseseseseseseeeseessessesssssssssssssssssses oo 1
81 | 17618-G1 CLAMP, NYLON .ccoooeeeeeeeereemeesessesosesssssssessessssssssssssseseeseseee SO 2
82
83 | 73130-GOT | BOOT, RUBBER.......oocoocommmereemeeesesmssmsmssmmmmsmsesssssssssssssssseesssesessesesssssssssssssssessens 1
84
85 | 73128-G02 | KNOB, DIRECTION SELECTOR ..oooeeoeeeomeeemmmmmemessssssssssesseeeeseessesssssssssssssssssssss 1
86 | 73151-GO1 | BLOCK, CONTACT SWITCH ..ooooeeeeeeemmemmmmmmmmmeessessssssssssssessesseseseeeesesssssssmssns 1

Page I-5 Service Parts Manual EZEGOEE




| Electric Vehicle DIRECTION SELECTOR

EZGOEGTT Service Parts Manual Page I-6



DIRECTION SELECTOR

i

Electric Vehicle

NON DCS MODELS
(LATE PRODUCTION})

1-INCLUDES ITEMS 2 - 46
31 - INCLUDES ITEMS 32 - 34

Page I-7 Service Parts Manual EZGOIESE



- Electric Vehicle

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™ Indicates consult Customer Service Department for additional information.

DIRECTION SELECTOR

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 73036-G01 DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 2 - 46) ................... 1
2 00138-G6 SCREW, #6 - 32 X B/4 LG ceeeiieeeeeetnrereeieer e ceneeceseessasbtt e eee s enaeeeeas 3
3 00139-G8 SCREW, #6 - 32 X 2 LG ettt cereec sttt e e ee e e ee e e e 4
4 00414-G8 BOLT, 1/4 - 20 X 1 LGttt se e s s e e e emeeeennd] 2
5
6 00525-G5 NUT, #6 = B2ttt ses e s s seses st saes e es e esssssassesssens 8
7 00532-G1 NUT, 174 - 20 ettt ee e cre e s cs s eee e et sessar e s e s s sesaataeae e s srons 2
8
9
10 00559-G7 WASHER, /4 ...ttt et r e e s e e s e 4
1 00560-G1 WASHER, B/8 ...ttt ectr e e s s s s sr s e s nerae e s e s e e oeneees 1
12
13 00565-G3 WASHER, LOCK, #6 ....oceiieeieeecieeete ettt et et esar e s 8
14 00565-G7 WASHER, LOCK, 1/4 ...ttt ceerrere et ssesnrreessesresse s s s s sssanean s 2
15
16
17 00567-G3 WASHER, LOCK, #6 .........cccccuuerenn.. s e s 4
18
19 10606-G2 MICRO SWITCH, MS2 AND MS4 ... e eseeabaeeeee e s 2
20
21
22 11098-G9 NUT, LOCK, 5/16 - 24ttt et s s e e reecsneresesssesaveseeressnns 1
23 12806-G1 SPACER ..t e e e s e s e ee s e s e e r e as 4
24
25 12835-G1 CAM et et eee e et e e e teeeeae s snnraesssasbarsees s bbrrere s s e ananerenes 1
26
27 * SCREW ..ttt s et ae s e e s e e s e e s e s e se e eeeea e e nssseenseernsrnnereas 4
28 14390-G1 NUT, LOCK, 3/8 - 24.....cooeieieeieieeeeeeceeeser e eee e neens eerreeanienes earerreenennend 2
29 14628-G1 TAB, FASTON, 5/168 X 5/16 ......eriiiiciiceieececciieeesectee e eseeree e e e ee e cmresesesseanns 4
30

EZGOLEIE] Service Parts Manual Page |-8



| DIRECTION SELECTOR

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 14651-G1 CONTACT BOARD ASSEMBLY (INCLUDES ITEMS 32 - 34) ......ccccceevuennen, 1
32 24940-G1 STOP .t s s 2
33 00565-G7 WASHER, LOCK, 1/4....cciviiiiniininiiininniniininscesssiit e eesensanes 2
34 00414-G6 BOLT, 1/4 - 20 X 3/4 LG ...covevriitiniviinsinniinsiicsinsississseseseeeesssenesseenes 2
35
36 15461-G1 BRACKET, MOUNTING SUPPORT .......ccoomiminniiniimnsininiessiesatremsesenserannas 1
37
38
39
40 73048-G01 BRACKET, COVER..... o ettt e re e e e 1
41
42 70232-G01 ARM, SHIFT LINKAGE ......ccccnimiirinrinnininiseiniinsnssisnssssesstssss s ssessans 1
43
44 73027-GO1 SHAFT, DIRECTION SELECTOR ......coocovvniiniirenninennneinesnssnesssesnssans 1
45 73031-GO1 BRACKET, DIRECTION SELECTOR MOUNTING.......c.ccocvmnereireivincrinennnns 1
46 73037-GO1 BUZZER, REVERSE WARNING ........coccerimmieiinrienrinrnsreessissrsssesnes 1
47
48 00438-G6 BOLT, 5/16 - 18 X B/4A LG ..ottt sttt st ss s s sanes 2
49 11098-G6 NUT, LOCK, 5/16 = 18 ....cotiiivrirniniincninnennennicsn e sssenssmsessssnssnsssssessend 2
50 00571-G2 WASHER, 5/16...cccuiiiiiinriiiniiiniiienen st ss st ssssae s e sans 2
51
52
53 70313-G01 ROD, LINKAGE ...ttt s sstn e ssas s sessssssesansssssssssees 1
54 22754-G3 BUSHING ... i reccre e e ssee st sa s sss s s sas s sesnssss s sassasansned 2
55 70334-G01 ARM, BENT SHIFT LINKAGE ...ttt 1
56
57 25664-G2 BEARING ...ttt st ssts s sba s st s e a s b n s 1
58 14390-G1 NUT, LOCK, 3/8 = 24 ...ttt ssts st st sss s s s snss snan s 2
59 70233-G01 SHAFT, DIRECTION SELECTOR......coociritriiriiinins e cntnsnsssan s 1
60

Page I-9

Service Parts Manual (=4 —{ = | TEXTRON|



‘| Electric Vehicle DIRECTION SELECTOR

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
61 71905-G01 HANDLE, DIRECTION SELECTOR ........cooeiirieiiecrcrireernteeres e eereaeseennns 1
62 00740-G4 SCREW, STAINLESS STEEL, #10 - 32 X 1/2 LG..ceoecrerereerreeseeneeeeereneenneas 1
63
64
65 16469-G7 WASHER, FENDER, STAINLESS STEEL........ccccovniiirecrcecreeeeereeeeens 1
66 73049-G01 COVER, DIRECTION SELECTOR .....cceeverirectrrrnireereeeseeseeecetesneseessaesssesseenns 1
67 00114-G6 SCREW, 174 - 14 X 3/4 LG oottt et stesee e s e e e saessss s se e 1

EZGOMEEE Service Parts Manual Page I-10



| DIRECTION SELECTOR (DCS MODEL) - Electric Vehicle

% =

CONTROL HARNESS
(REFERENCE ONLY)

\\\

N
\\\ s
= A\ ‘\
AT LT \
@Eﬂ}w}w})’ _'_\' @
\\\
o

8V}

1-INCLUDES ITEMS 2 - 18

Page I-11 Service Parts Manual (=~ = m | TEXTRON]



| Electric V

e

ehicle

- DIRECTION SELE

S

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

CTOR (DCS MODEL)

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

1 73180-GO1 DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 2 - 18) ....ccccceveueenned

2 73179-GO1 BRACKET ... ettt ercree e s e snseces e ntesssseesssssas s st eresmasssensnesensnsanenns 1
3 73167-G01 CAM ettt s e s e s s e st e s et s sa e st e s s e ba e e e e nn e v enae e nanes 1
4 73171-GO1 SHAFT ettt crcrer et s s sreeeesaesssnresessanessnessasaneessaunnenesaneassnnnnesas 1
5 73037-G02 BUZZER ...ttt ettt e et e s e s see st sen s e e s emn e e 1
6 73195-G01 SWITCH....cce ettt ettt s e s aa e s e e e e s s e 1
7 73194-GO1 SWITCH....cciitt ittt errce s rse s e s sr e s st s e s sera s s snessssnnnenssnenenan 1
8 73188-G01 SPRING, COMPRESSION ... e crrtrerre e s enesesesnnesssssessssesesena 1
9 25664-G1 BUSHING ...ttt ettt e e s s aenree s aessnneessnnsns 1
10 00771-G4 WASHER, NYLON, 1/2.....coiriiriirrcnreccerennnresnecneressnnesseseesssossessesssseenssnees 1
11 73181-G01 WASHER, 1/2.... ettt e ee e s e sma e 1
12 14390-G1 NUT, LOCK, 3/8-24 ...ttt ettt s sseesimesssens sene s saeasannans 1
13 00565-G3 WASHER, LOCK, 3/8 ... crreenetesteeetre e e sses st e e en e 2
14 00525-G5 NUT, HB..creerieriirrereccrerrirtissssereeseessisuessssresssstsssssssssssessessesssssssssessnmessessmsrasses 2
15 00138-G5 SCREW, #6 - 32 X 5/8 LGi. c.veireiiireeererrrecererrsereeseressssneeessseassasnseessssssanas 2
16 73182-G01 WASHER, NYLON, T 3/8....eeiirieiceiec et eesecresesanessnnesssnssssessens 1
17 17618-G1 CLAMP, NYLON ...ttt e reee e s e e v eesenesssasssssessssasssessessensnnes 3
18 00559-G3 WASHER, #6 ..o crcrcrereserresenccseensssssneessnnassssersessssasessanesssssnees 2
19

20 28272-G01 BOLT, 1/4 - 20 X 5/8 LGi. .oveercirierreecseeecrrensseecceseessssasesseresssssesssssseesassunsessonnerens 2
21

22 11027-G2 NUT, LOCK, 1/4 = 20 couercrrerrecerenseeesesesesearessasessesesseasasesasesenssssassstsessesasssined 2
23

24 00559-G7 WASHER, 1/4.....oiirieeneueicenieeeaceeesee s as s sssesassstsesstsas st assseeasessasanensasens 2
25 71905-GO1 HANDLE, DIRECTION SELECTOR .....ccccoiiirectreeeecteeee et csesemn e eeeas 1
26 00740-G4 SCREW, STAINLESS STEEL, #10 - 32 X 1/2 LG...oeee it nreeee e 1

EZGOLIEE Service Parts Manual - Page I-12




| ELECTRICAL SYSTEM

Electric Vehicle

1v3d3d HO01lvHd31300v OL
JNVHd HONOYHL

SHIOHVYHO AH3L1lvd
+ we 3SIMHIMOJ
ANV w: ISIMHIMOA

LV OL
IsoL \/\_s\
Aﬁ_v rffrrﬁrff aW\F
=

Ny M)
=

SHIOHVHO Ad3llvd
@ IOHVHO V10l

EZGDOLEAGET

Service Parts Manual

Page K-1



ELECTRICAL SYSTEM

Electric Vehicle

SSINYVH AHOSS300V

WO4Y4 3dIM NHd OL

HOLIMS OHOIN Tvd3d IdvHd
WOHd FHIM X179 LO3INNOD

SSINHVH AHOSS300V

WOHd 3HIM a3d OL

HOLIMS OHOIN Tvd3d Ivde
WOH4d 3HIM a3d LO3INNOD

SNOILOANNOD HOLIMS LHOIT IXvHd

2

Page K-

Service Parts Manual

EZGOLEITE



ELECTRICAL SYSTEM

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual pan.

G** Indicates consult Customer Service Depariment for additional information.

Electric Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 18724-G1 RECEPTACLE HOLDER.........oooticvtiritcieiecie oo s e ssecene e e e st s sen e ssessens 1
2 00645-G2 SCREW, #6 - 32 X 1 1/4 LG....eoeeieiireiirerecereseesteeste e eeeteeeeessste s ses s s esneean 2
3 00559-G3 WASHER, #6 ...t iricstesreecrrecseeeiessteesste s e e es e seesete s ssesaseeesen s s snesesnssensens 2
4 14390-G9 NUT, LOCK, #6 = 32 ...ooiiirirrirerneretesiteesrscneecseessesssseessessseesessesessesessssssassssnsennd 2
5
6 00702-G2 NUT, 516 = 24 ...ttt rite e s ersreeesnessnaesssessste s sessesnesesessssesssnssnnd 12
7 25972-G32 W RE s e s st s see s sr e e s ae st s e s n e s saesan e e sre s srnnesareen 1
8 25972-G40 WIRE et st sb e s e e s en e e era s s et e s be e b sr e s n e et e s sansssasens 4
9
10 00567-G8 WASHER, LOCK, 5/16 ....vviieiiieriiirereisseeeireeeeenessses s teeeeesnssessssessesseseesesesessmesn 8
11 00532-G3 NUT, BB = 18 ...ttt sse s tr s rreesses s e s e ssesss e esbe e s sneeeses s ssesannssand 8
12
13 27327-G01 CLAMP, TWISTED ...ttt e st et senresreeseereseassssssnssesesesanesssennns 2
14 10570-G11 RIVET, STAINLESS STEEL, 5/16 ....cccvvviivieerrerieccteereecnseessseseseserneeesesessessenns 1
15
16 73145-G01 HARNESS, KEY SWITCH (DCS MODEL ONLY) ..coceeereerereeecieerreeerreeeeecsnenns 1
17 73041-G01 HARNESS, KEY SWITCH (FLEET) .....ccvcitiiiieertererirnereseereseseeseessssessnesssssesssnesnes 1
18 00568-G6 WASHER, LOCK, 3/4 ..o oiirieeeerieerceeeereeercreeesssee e s caae s e te e s e e srns e ssssasesenens 1
19 17062-G1 KEY, IGNITION (SET) .eeevureereireiiireeieeceitenenreeresseessssesessseesesssesessnssssssssessssnnesrenns AR
20 17137-G1 NUT, FACE ...ttt eesee st s sst s s sve s s e e e e s aenseseseasanbesnenenes 1
21
22 17618-G1 CLAMP, NYLON ...ttt c e rnreseesnesseesstessse s arsesnasesseesssesssnssenseens 1
23 17421-G1 IGNITION SWITCH KIT, INCLUDES ALL MOUNTING HARDWARE

(FOR FREEDOM SEE SECTION S - HORN AND LIGHTING) .....cvvvvvreeeeeenees 1
24 33623-G02 RIVET, DRIVE ... ieeetrcrverisnrtetesetessteessreesesseessssssessssessssssnesesnneesssssssesnnd 2
25 71145-GO1 DECAL, CONSOLE INSERT PLATE......cccccotirrirrereinrieeceeeveesssseessssesseesesnessand 1
26 73030-G01 PLATE, CONSOLE INSERT (KEY ONLY)...uuitiiiieeieeeeeeeeeeereeeceeeeeneee e neeeaend 1
27 70045-G01 RETAINER, BATTERY ...outiiiiieciieciieeeeereieeee e ee s eese e essesees s seeseesesssssnnnessand 1
28 70046-G01 BATTERY RACK ... crcrrcirerrereectetenientenenneessseesesseesessasesesssessessnnessssnnesnand 1
29 11027-G1 NUT, LOCK, 5/16 - 18 ....ciiirciirircriensieenescaeiieeesseeseesessesssesesssesssssesssesssnnessnsons 2

Page K-3 Service Parts Manual EZGOIERE




Electric Vehicle

i

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
30 XAXXXX-G** BATTERY, 6 VOLT ...niirirreiirenreeseseeerenessetesaeeesesee e sese s esasssne s st aesmesonenen 6
31
32 70121-GO1 BOLT, HOLD DOWN .......ciiiiiicriinrtincrerneireeessssessessesessesesssessssssssesssnesensesassessseeos 2
33 17618-G1 CLAMP, NYLON . ...ttt srtesseecaesseressses s s sse e sbae s e s s e s s sss s s e e s 1
34 24605-G1 WIRE HARNESS, BRAKE ..........cooviiiieeiiierierceeeerssenseeessesssseesssessssssseeesenessoes 1
35 73063-G01 CHARGER RECEPTACLE AND HARNESS ASSY.

(FOR USE ON POWERWISE NON-DCS MODEL ONLY)......cccoceevverurerurecrenee. 1
36 73149-G01 CHARGER RECEPTACLE AND HARNESS ASSY.
(FOR USE ON DCS MODEL ONLY)....ccivveiiiriieeereeernresrereseessnrerseressessssssssnesns 1
37 14601-G10 RIVET, B/32... it iressreertesitresrressseesssesseessaesssnes e e es e sess st s e seesesnesesnesensessmensnnt 4
38 17618-G1 CLAMP, NYLON ... ceeeieittectiieireecrree e ee e escsteesese e eeesnr s s ssbe e s neeessnnesssnsessssseens 3
39 25972-G32 WIRE, BL-TO Br.c ettt scveesrerseesssaesssesesbeenebe s sbnesss e nessnesand 1
EZGOMEIT Service Parts Manual Page K-4




| FRONT SUSPENSION

Electric Vehicle

JNVdd
40 14vd

Z¢ ANV S¢ - €1 SW3.LI S3ANTONI - 92
81 ‘Z1 SW3L!I SIANTONI - Gt
G¢-¢l SWALI S3ANTIONI - L

JNvHA
40 1Hvd

EZGORESE

Service Parts Manual

Page Q-1



Electric Vehicle

SRR

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

FRONT SUSPENSION

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 70001-GO1 FRONT AXLE...... o ieirticitenseteetnrtrsseeseeraseecsnessssesssssssessssesssssssesssssnsessnmnsn 1
2 10194-G1 BUSHING, RUBBER SHOCK ABSORBER ..........cococvnreeiereecceee e e 8
3 10435-G1 WASHER, SHOCK ABSORBER.......cocoteeriereerrrrccsteeteeese e ereneesees e s as s 8
4 00532-G6 NUT, B/8 = 24 ...ttt ctte ettt e s e s e be e s ae e s st e s s assresssnsesssnnnt 4
5 00463-G6 BOLT, 7/16 - 14 X 1 B/A LG c.ooeriireeriterere e screeceesseevneee e ssessessnresssesssnssons 6
6 00734-G1 NUT, LOCK, 7/168 = 14 ...ttt e s ee e e es s bas e s s sane s snve e sanen 12
7
8 70163-G02 PLATE, SPRING ........otiercteieiiririece et sciesreecesesteeeeesassseteeeennee e e nneeesssseeessares 4
9 10387-G2 PIN, COTTER, 3/32 X 1 LG ot eeireeeeeiecereecee e see e ecee s se s e e seee e e nnre s ssnneeesnn 2
10
11 70220-GO1 SPINDLE ASSEMBLY, DRIVER'’S SIDE (INCLUDES ITEMS 12 - 25) .............. 1
12 * SPINDLE, DRIVER'S SIDE ......cocoeeeecieeeceercereeeeeeete s e e e e 1
13 16623-G1 BEARING ...ttt eree s cetes e sbeee s e e e e s s sen e e e sme e sbe s e essabessaneees 2
14 10389-G3 GREASE FITTING.....ceiivtieitintirnireireeriercieecerareesessessssressssessnnesssesssssessnssens 1
15 19932-G1 WHEEL HUB ASSEMBLY (INCLUDES ITEMS 17, 18) ...covvecieeeceeeeceee, 1
16
17 19862-G1 WHEEL BOLT, 1/2 = 20....utiiieceeeeeeeecceeereteereetesecteeee v eenees s senesennes 4
18 50892-G1 BEARING AND RACE ASSEMBLY (COMPLETE) .....ccccoceeevreeieerennnns 1
19
20
21 25146-G1 SEAL, GREASE........cooeeercirir e rreeeeresernreee e e e ressannaeas 1
22
23 12093-G1 NUT, SLOTTED, 17/32....e et ceeeeteeeecteeessveeeetnesesnr e e e se e e s e s s e 1
24
25 00798-G8 PIN, COTTER, 5/32 X 1 B/4 LG it revnreesssesssenssssensseee s e e ssneenns 1
26 70221-GO1 SPINDLE ASSEMBLY, PASSENGER SIDE

(INCLUDES ITEMS 13 - 25 AND 27) ..oveiiciiieeieerettrceeeeeeeeeeeceeeesssseeesenee e 1
27 * SPINDLE, PASSENGER SIDE-.......ccccoiiiieierccireeeeeeeeee e ceee e e 1
28
29 70327-G01 PIN, SPINDLE, 1/2 - 13 X 5 1/2 LG. ccerreeeeeriiiteeeciererrereeec et rrreeeeesseee e e s ae e 2
EZGOLEAT Service Parts Manual Page Q-2




| FRONT SUSPENSION Electric Vehicle

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION Qry.
30 | 16982-Gi WASHER, THRUST .......oooeeeeeeeeseeeeeseseeeessesssesessssesessesssseesssessssssssseses s seees 2
31 | 70328-GO1 | TUBE, SPINDLE PIN ...ooovooeeeeeeeeesseeeeesessesseeeesseesesssessssessssssesssessesssesseeeeeneeee 2
32
33 | 00571-G5 WASHER, 1/2...oooooueveveoeseeseeeeeseseseseesssessseseesessessssssssesessesssssssessssssseesssesses oo 4
34
35 | 14390-G6 NUT, LOCK, 1/2 13 couerreeeeeeeeseeeesesesesesseseeseressesesessesssesessessssseseessssesemesessssessen 2
36 | 70049-GOT | SPRING, LEAF ... ooeeooeeeeeeeorseeeeremessesseessessessssmessseesssssssesssssseessssssssss e seeeeemee 2
37
38 | 00463-G4 BOLT, 7/16 = 14 X 1 1/2 LG weorevveeeereereeeeeseseeeeeesssseesemeessseeemesssesssesssessssssesssssses 6
39 | 70324-GO1 | SHOCKABSORBER.........oooomoeoreeeeesseeesesssssseeseesssessesesseesessssesssssssessssseessssssee 2
40 | 12091-G1 CAP, SPINDLE ....oooomreveeeamne oo seeemeseeeeseeosseseessesessessmessssesesssees e essssssessenes 2
41 | 14723-Gt NUT, LUG, 1/2 = 20....cmmveeeeeeeeeeomeseeeeeeeessesesesessssseesessessesemesseseesssseessesessseessseeees 8

Page Q-3 Service Parts Manual EZGOESE



| Electric Vehicle

SERERER R R

EZGOMEEE Service Parts Manual Page Q-4



Electric Vehicle

HORN AND LIGHTING

3dIS HIDNIASSVd - SSANHVH WOHL 13A OL d3d
34IS SHIAIHA - SSINHVH WOHH LHM O1 a3d

$3dIS HLO49 - SSINYVH NOd4 LTHMWNTE OL M9
$30QiS H1LO4d - SSINYVH WOH4 19 OL LHM

oY

6¢
8¢

H3IAN3d
Hv3d

69 - 29 SW31I S3ANTONI - 99
69 - €9 SN31l SIANTONI - €9
81 3Ll SIANTIONI - LI

addvogdooTd

¢\\

5

Ao

EZEOLEUET

Service Parts Manual

Page S-1



| Electric Vehicle HORN AND LIGHTING

S

iZ(jL
B
RED| | BLK

—

LK | [GRN
\

PASSENGER SIDE

BLK|| BLU

l
BLK | BLU

Z
BLK

||
—

YEL

DRIVER'S SIDE
BLK| | RED

57

EZGOELEE Service Parts Manual Page S-2



Electric Vehicle

ORN/WHT

Page S-3 Service Parts Manual EZGOLEIER



| Electric Vehicle HORN AND LIGHTING |

EZGOMEITE Service Parts Manual Page S-4



@
lm
G
>
(>
=
frmn
O
L
11]

HORN AND LIGHTING

EZGODIEIET

Service Parts Manual

Page S-5



HORN AND LIGHTING

Electric Vehicle

SNOILOANNOD HOLIMS OHODIN SLHDIT IXvHd

00718 3SNd WOH4 d3d OL
HOLIMS OHOIN NOYd X114

S1HOITIVL WOH4 Ndd
OL HOLIMS OHOIW INOHS LHM

I T o

NOWWOD

NVd HOO14

vaad

Pvdd
N3do
ATIVIWHON
Ol 1HM

6

Page S-

Service Parts Manual

EZGOIEWE



Electric Vehicle

| HORN AND LIGHTING

a3d

Mg S5
i ETE ()]
S1HOIT O/M IDYUVHO 40 3LYIS
HOLIMS A3
.
\
ATNO T3a0W Soa
(" G
-
a3ad
4EJN
S1HOITO/M IDYYHO 40 3LVIS
HOLIMS A3
\_
\

8z
\
e T
o
CED
~
a3d
NHD
1HWN1a A
1HWNTE
SLHOIT HLIM SETED
HOLIMS ATM 3DYVHO 40 31V1S
. y
N\
82
ATNO T3AOW $0a
e o)
&
~
ETY]
TIA/LHM
LHWNTE Ad
1HWNTG
SLHOIM HLIM 4313
HOLIMS A3 JDHVHO 4O 31V1S
N\ J
\

EZGOEaTE

Service Parts Manual

Page S-7



HORN AND LIGHTING

e

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 22674-G1 FUSE BLOCK ..ottt sttt eseessesaes st asne s e s e sase s sesen 1
2 71010-GO1 RIVET, 5/32 X 3/8 LGi.....eeotimtiiriiiniircetercrtrreesesseeesssestsssessessassesssssaneneennensens 2
3 18392-G1 FUSE, 15 AMP ...ttt et re s e st e se e e resseesaansnns 3
4 * TAPE, VINYL..outnn ittt et st e e e st e nes e e sse s sse e e e nseennnen AR
5 20965-G3 COVER, STEERING COLUMN (VEHICLES WITH TURN SIGNALS) .............. 1
6 17318-G2 CAP AND NUT, HORN SWITCH........cocociiiiiririiirircncrereereeeeeeseeeessessesesnee s 1
7 32860-G1 HORN (WITH MOUNTING HARDWARE).......cccoceoremureerennerntrseeeneernesesssnsessnns 1
8 00559-G8 WASHER, 5/16..... ittt ettt ses st s et e s e e s n e nn s ne 1
9
10
11 17318-G1 SWITCH, HORN ..ttt tee e se s e sn e sns e e e sae s 1
12 27068-GO1 BOOT, HORN SWITCH.....ooiiiirtitiiitintitic et seessesseees e sne s s e s sae e 1
13 19233-G1 PLATE, HORN SWITCH ....c.ciiiiiiiiiicicrrnene sttt cnsses e saesae e s 1
14 14601-G7 RIVET, STAINLESS STEEL, 9/16. ......coeeiriiirrerereneeetsceeeeeesenressesseessesnnens 2
15 17618-G1 CLAMP, NYLON ...ttt cstsse e s ses e st et e as s e s e sn s 2
16
17 17867-G1 TURN SIGNAL (WITH MOUNTING HARDWARE) ......cccociiirirrerceercrecee e 1
18 21640-G1 FLASHER, TURN SIGNAL .....cociiiieitinininitirereeeresesaeesesseeseesssssnesnsssseseend 1
19 00414-G6 SCREW, 1/4 - 20 X /4 LGi.....cotviiiitiiniiiciteercrteseeetesseeseeseetssnsssessssessasssennns 2
20 11027-G2 NUT, LOCK, 1/4 = 20 ...ttt esere e sss e sessns s s e e ssnesseennas 2
21 74001-GO1 LIGHTBAR ...ttt ettt se st eses et rastms e e s sn e ssssae e st enns 1
22 74002-G02 BRACKET, LIGHTBAR, DRIVER'S SIDE .....c.ccccevrteetertreneeecernrneeneeseseesenes 1
23 74002-G01 BRACKET, LIGHTBAR, PASSENGER SIDE .........cccccreieieeireieecererneesseeeeend 1
24 00114-G6 SCREW, 1/4 - 14 X 3/4 LGi....uceiiiiriincrictcierceere e see e ese et e e anans 8
25
26
27
28 25978-G74 WIRE ...ttt ettt e s aen S 1
29
30

EZGOIEE Service Parts Manual Page S-8



| HORN AND LIGHTING Electric Vehicle

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

31

32

33

34 33636-G01 STATE OF CHARGE METER ......oiiiiiteeeerenee ettt 1
35

36

37

38 74371-GO1 BEZEL, TAILLIGHT, DRIVER'S SIDE ...t 1
39 74371-G02 BEZEL, TAILLIGHT, PASSENGER SIDE .......ccccociiiiiinnennniniience e 1
40 22260-G2 TAILLIGHT ASSEMBLY, COMPLETE ......oiiieiiriecerrtreeerese e 1
41 14601-G11 RIVET, 8/16 X 5/8 LGi. ..ottt crenteet ettt et e et e st ssae s 2
42 21759-G1 BULB, REPLACEMENT, TAILLIGHT .....c..oi ettt e AR
43

44 73043-G01 HARNESS, ACCESSORY ...ouiiiiirreiirnrr ettt st et see st esasasssaessessaens 1
45

46

47 00568-G6 WASHER, LOCK, 3/4 ..o et 1
48 17063-G1 IGNITION KEY (SET) ittt ettt ettt este s sena st e e sae s e e s eans AR
49 17137-G1 NUT, FACE ...ttt ettt st e e e e sema s ss e ennans 1
50

51

52

53 17421-G1 SWITCH, IGNITION (INCLUDES ALL HARDWARE).........cccviieienierreeee e, 1
54 33639-G01 SWITCH, IGNITION (WITH LIGHTS)......cevieierereieneieenteie e 1
55

56

57 74004-GO1 BULB, REPLACEMENT, HEADLIGHT .....ccciiiiiiiiieieteeetecieeees e evee e svne s AR
58 74005-GO1 BULB, REPLACEMENT, MARKER LIGHT ......c.coiiriieieiictine e e AR
59 74006-GO1 BULB, REPLACEMENT, TURNLIGHT .......oooiiiiiiriirreecereeeee et e e AR
60

Page S-9 Service Parts Manual EZEDIIELE



THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

61
62
63
64 73030-G02 PLATE, CONSOLE INSERT, STATE OF CHARGE METER.......ccccceevverureennen. 1
65 71123-GOA1 DECAL, CONSOLE PLATE, STATE OF CHARGE METER

WITHOUT LIGHTS ..ottt cttreirrceercseesseeesseescensssessstssesesssssessssesesssssansenns 1
66 71129-GOA1 DECAL, CONSOLE PLATE, STATE OF CHARGE METER

WITH LIGHTS ..ttt sse st s seeeesesas s sesessesesseessseseneasssnssnnnsans 1
67
68 10570-G11 RIVET, /16 X 3/4 LGi...cooceciiiieieecierccieereeeeettessete s csee e s essesnnnn e s ssseessssesesesen s 2
69 21573-G1 HOURMETER ...t rrmrtrercsrtssste s ssssre e s rsesesas s seen s sessssnasneesenens 1
70 74019-GO1 BRACKET, HOURMETER .......ouirriiitinetirieenrrrerereseessseesssessseessesessesssnesesssssens 1
71
72 75117-G02 HARNESS, HOUR METER........oooicvtirntinnitecieerirerereereessssesssesessseesnessssessssssssans 1
73
74
75
76 73030-G01 PLATE, STANDARD CONSOLE INSERT MOUNTc....veeeeeeeeereeeeeeceeeae 1
77
78 71145-G01 DECAL, CONSOLE INSERT ....cccctieeirreerstirieereierreeesseerssressssessessnenessnesssssesssees 1

EZEGOENT Service Parts Manual Page S-10




MOTORS

Electric Vehicle

2 -INCLUDES ITEMS 6 - 25
4 - INCLUDES ITEMS 6 - 25

19 INTERNAL INSULATOR

BUSHING

EXTERNAL INSULATOR 15

\\\\ ““\\\\\\\\\\\\

v

\\\§“-- ‘“mmm)/;
78 S

BUSHING

(K

\\\\\\\\\\ NN

FTIUTITY

Page T-1

Service Parts Manual

EZGOLSEN



{ Electric Vehicle

SRS

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

MOTORS

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 73124-G01 MOTOR, COMPLETE (DCS MODEL ONLY)....c.ooueieierieeieseceeeeeeeeeeesresseseeneens 1
2 27045-G01 MOTOR, 2.0 HP, COMPLETE (INCLUDES ITEMS 6 - 25)......cccvveeeemeeeerereenes 1
3
4 73172-G0A1 MOTOR, 2.7 HP, COMPLETE (INCLUDES ITEMS 6 - 25).......cceeeeveverreereene 1
5
6 27630-G01 END SHIELD ...ttt st e e ee e s eeesnesaeesnen 1
7 * ARMATURE ...ttt sttt eee ettt s e e ee e ee e e e eeaen 1
8 * STATOR COMPLETE (INCLUDES ITEMS 10 AND 17) ...ecviuieeceeeeeveneees 1
9
10 * STATOR SHELL AND WINDING ..ottt ses e eeses e 1
11
12 27630-G05 BRUSH (WITH TERM SCREW) .....uotiieeetterieeetee et ee e eeeesveessesnans 2
13 27630-G06 NUT, 174 = 20....cuiiiiiiccreeeeteeereerreeece vt csee et et e te s se s s e e e eeeseasnans 4
14 27630-G07 WASHER, 1/4 ...ttt ettt s e ee e e e e eeseran s e s 4
15 27630-G08 BUSHING, INSULATED ......cueeireeeceeeeeee ettt ste st eseeseseeeseeeeeseans 2
16
17 27630-G09 BRUSH, RIGGING.........coieieetieectecetectetc ettt ee e eesees e s s sasasasnens 1
18 27630-G10 SCREW, BRUSH HOLDER.......ccteieteeeeecee ettt ese s e seeeeeeeens 2
19 27630-G11 BUSHING, INSULATED .......cotvtereeteeteeteeee st eesee st et s se s st see s nas] 2
20 27630-G12 RETAINER, BEARING........ccccmirtererrerieeteeereeeeiste e eressesten e neseeenesens 1
21 16918-G1 BALL BEARING ..ottt ettt st est e te oo e e eeeesessansnans 1
22
23 27630-G14 END SHIELD .....oouiiieiieiereteneeereeeetecte e estssteseeeees st st een e eeste s e eene e 1
24 27630-G15 SCREW, CLAMP ...ttt et s st n s e set e e een e aen 4
25 27630-G16 SCREW, BEARING RETAINER .......ccoovteieeceeeeeteetee et eeeeveseessnsseas 2

EZGOEERE Service Parts Manual Page T-2




| REAR AXLE

Electric Vehicle

0

61

\/@xu ¢
| ﬁﬂ ;

= nm“,
0c
/ R
\

|
~ TN V -
e e ) ¢
s N
ﬁva\ \ / ;\\ \, >
" / * @—.
- &
R
S~
‘¢ HI9GNNN LHvd

3ON3H343H "A19W3ISSY 340439 ININS ITVIN
O4 ISVIHOD ATOW 40 LVOD LHOITV AlddY  3LON

12 - 0L SW3LI S3ANTONI - 6

EZGOLETE

Service Parts Manual

Page U-1



;ZI, ElectricVehic_le - B L ‘REAR AXLE |

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.
1
2 28095-G01 MOLY LUBE, 2 OZ. ...ttt sestrstssesese s ecastse st e ee e e eseeseesaesseenns AR
3
4
5 00559-G7 WASHER, /4.t s e st n et ene v s sa e st e s ene s 3
6 00565-G7 WASHER, LOCK, 1/4.....uoeeeteeesentetcrestnrintec e seste s s e s ee s e e ssessessessenen 3
7 00797-G2 BOLT, 174 - 20 X 1 1/4 LG ..ottt e tete et sae e eveseeseasend 3
8
9 73069-G01 REAR AXLE ASSEMBLY (INCLUDES ITEMS 10 - 21)..ccccceeceeeieeeeeeereeeee 1
10 24261-G1 BUMPER SPLINE.........ccooiitrireriereesereeesresereseestessestesseses e e e essessesnans 1
11
12 25227-G1 WASHER ...ttt sttt ses e et sse st s s e nas 1
13 25226-G1 PLUG, FILL/CHECK ......cccoticiiienrcrrreneetestsessesessessssssse et ssesseneseesnenend 1
14 73050-G01 VENT ASSEMBLY (PUSH IN) ....oeiciiretrereitnecescreer e e e eee s srns 1
15
16 72036-G01 BRACKET, BRAKE CABLE, PASSENGER SIDE........ccccoeeeveeteeeeeeeenenns 1
17 72036-G02 BRACKET, BRAKE CABLE, DRIVER'S SIDE.......cccoceeireeeceeereeeereree e 1
18 25228-G1 COVER, DIFFERENTIAL .....cctevtietietetenirereererstsseesereeeesee e sseens e esessneseend 1
19 20377-G12 AXLE SHAFT, PASSENGER SIDE........ccccoeiteereerieieceeie e ceesseses 1
20 20377-G11 AXLE SHAFT, DRIVER'S SIDE ...ttt enesaeenen 1
21 15558-G1 SCREW, 5/16 - 18 X 3/4 LG. ..coeectrerccreeecer e e aaae s 10

EZG0OLEI Service Parts Manual Page U-2



| REAR SUSPENSION

Electric Vehicle

%15
\///
24
,// <\
.r’/’
7 /,/ //
i .

Vi

—~
=

T =

%‘%
w@

//

Page W-1 Service Parts Manual

EZGDLEE



| Electric Vehicle REAR SUSPENSION

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 70247-GO1 | SPRING, LEAF ooovoveeeerereesessesessesssesesscessememeemesesseseesesesseseseesseseesesseeeeeeeeeeeeeeeseeee 2
2 74135-GO1 | SPRING, LEAF (USE ON 4 CADDY ONLY).ovovovveeeeeeeeeeeeeemeeeesesesessssseeeeessenesons 2
3 72029-GOT | “U” BOLT, 3/8 - 16.cveeeeeeeeeereereseeseessssesssssssosessssmmsmemsessssesseseeseemensesssssessssssssesssenees 4
4 74124-G01 | “U” BOLT, 3/8 - 16 (USE ON 4 CADDY ONLY).cevvoreverrerreseeseeeeeeeoeseesesesseereses 4
5
6 11008-G5 | NUT, LOCK, B/8 = 16 cooevreeeveeereememeneeseeeseeesseseeessesesssssssssssssssssssssssssssssssssssssssssees 12
7 70291-G01 | BUSHING, RUBBER (LEAF SPRING) ........eeeeeeeeeeeeeeemeeeeeeesesesesssssssssssensessesessnnes 12
8 70290-GOT | SHACKLE PLATE oorroooooeoeeeeeeeeeeeeeeeeeeeeeeeeessssesessesssssssssessssssssseseeseeeeseeesesssesseed 4
9
10 | 70289-GO2 | SPACER eoooeroeeeeeessees oo seesemmmesmeseeseeseeseeeseseesessseessssssessssssesssesssssssssssssssseessss s 4
11
12 | 00429-G4 | SCREW, 3/8 = 16 X 3 1/2 LGurerrrrroreereeeeeeveeeseeseessesesessssasmssssssesesseeeeeseessesssssnsens 4
13
14 | 12262-G1 NUT, LOCK, 3/8 - 16 vvvvvvvvvreeeeeeeeeeneeseemessesessenssmmmsesassssssssssssssssssssesessessmsmsesessssse 2
15 | 14158-G1 BOLT, SHOULDER, 7/16 = 14 X 3 1/4 LG vevvvveveeeeeeeeeeeeeeeeeeeeeeseeeseseeseesseessessessens 2
16
17 | 70824-GOT | SHOCK ABSORBER .....eeersososseeeeeeeeeeeeeeeeeeeeseeeeseesssessessessesssessssssssssssssssssssssees 2
18
19 | 10194-G1 BUSHING, RUBBER, SHOCK ABSORBER ......covcoeeeeeresssoseseeseesseeeeseeemsesesssos 8
20 | 10435-G1 | WASHER, SHOCK ABSORBER...cocecererersssrssssssssssseessesesessesssemsssesesssssssssseseees 8
21 |
22 | 00532-GE | NUT, B/8 = 24 .oeooereeeereeeeveeeeeseeeeeesmmmssssssssssessssssesssssssseseeseesesesessessesseesesssseeseeseeees 4
23
24 | 12262-G1 NUT, LOCK, FLANGED, 3/8 = 16 rereeeeveeeesemeessmmemessmsesssssesesssesssssessesesssesesesenens 2

EZGOIEEE Service Parts Manual Page W-2



Electric Vehicle

1 -INCLUDES ITEMS 3- 17
25 - INCLUDES ITEMS 26 - 34

Page Y-1

Service Parts Manual

EZGOINE4ET



SEATING A

AND BAGRACK

FRONT OF VEHICLE

EZGOEEE Service Parts Manual Page Y-2



ACK

e
D RS

Page Y-3

ITEMS 55 - 85 ARE FOR USE ON 4 CADDY MODELS ONLY

p—

FRONT OF
VEHICLE

==

Service Parts Manual EZEGOLESE



Electric Vehicle

SEATING AND BAGRACK

e —
e R

S .
TR

EXISTING SEAT BACK

FRONT OF
VEHICLE

ITEMS 55 - 85 ARE FOR USE ON 4 CADDY MODELS ONLY

79 - INCLUDES ITEMS 26 - 34

79

FRONT OF VEHICLE

EZGDOLEWE

Service Parts Manual - Page Y-4



| SEATING AND-BAGRACK

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Electric Vehicle

b

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.
1 71611-G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 8- 17) eerveieeeeeeeeeeeee e 1
2
3 * NUT, TEE ...ttt ettt et e e e rne e e e e s aanees s s s amen e e s s s s mnea s 8
4
5 17074-G1 BUMPER, SEAT ...eooeeeeeeeeere s cvneeesscsesenessssesassasesssessaressssnssssssnsss 2
6
7
8 * STAPLE, FLAT ...eeeeeteeciitieeereceecseete e teeresnesetssesassesssseessnneesssnnnesessnsessned 110
9 * STAPLE, FLAT ...eeeeeeeeeeteereter et e eee e ceeas et e eesme e s e eessnneesssesensssnesassend 46
10
1
12 71012-GO1 VINYL TRIM, SEAT BOTTOM.....cuiiii ettt s eeceererece e nreevessssnssesesssnns 1
13 71602-G** VINYL SEAT BOTTOM COVER ... eteeeecrereesessnssesesessenas 1
14 * FOAM PADDING, SEAT BOTTOM ..ottt crveree s nnae e 1
15 * SEAT BOTTOM, WOOD. ......uctirceieceieecieecereeersteseeseeessenseasessseessssssesessnsnsssnnd 1
16
17 71608-G01 REAR TRIM, SEAT ...ttt ssstsse s 1
18
19
20
21 00414-G8 BOLT, 1/4 = 20 X 1 LG cveeeeeeeeieieiereerere e esnsesesenessssssssesesessssssssessseseesessanans 4
22 00565-G7 WASHER, LOCK, 1/4 ...ttt cecttetescccnteessesnneeesesssssseesesesssssnessesssssnnn 4
23 11027-G2 NUT, LOCK, 1/4 = 20 ...ereeeereeeeerecetesetesiesseessasssssetesesessssesssssesssssssssesssssesssssened 2
24 16816-G1 FASTENER, PLASTIC RATCHET .....tiiiiceitteecctiee et eseccenenerevevessnsseanenesen 2
25 71751-G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 26 - 34).....covvvieeeereeerecceere e 1
26 * ST APLE, FLAT ettt s e sttt teseeent e e s sesssse s e ses s sme e e e s sessrsnsssaeesenans 95
27
28 71752-G01 PLASTIC, REAR COVER SEAT BACK ...t rcee e teeeesees e ennenens 1
29 71753-G** VINYL SEAT BACK COVER .....oiieeeieeeceeerereee e cetreseveese s see s e ensaesssasaennns 1
30 * FOAM PADDING, SEAT BACK. ... sctettercccceteeee s neeeee s e nnenneeas 1

Page Y-5 Service Parts Manual EZGOLESEE




| Electric Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

31
32 * SEAT BACK, WOOD .....cocieirerireereeeetrree et e e ssasesesssescnsessssssnesanessessenes 1
33 71002-GO1 SCREW, #8 X T LG ¢ttt ste s rerret e s sne s ees e e ssesem e sse s s aeesns 4
34 * NUT, TEE .ttt st e sse e ssbe s n e s te s e s essbesesten sanesn 4
35
36
37
38 71802-G01 BOLT, 3/8 - 16 X 2 1/4A LG cuutivveirceircieniinrsineieeeseressecsseessssessmesssessssarssssssessesssnes 4
39 71811-G02 BRACKET, SEAT SUPPORT .....circiecierrrrtrererssanesssesssesssesensssessessssessssesssnes 2
40 71821-GO1 BOLT, CARRIAGE, 1/4 - 20 X 1 1/2 LG. .ccvivetiverecrecrenreeeriserseeeseseesmnesseesees 2
41 71851-GO1 BRACKET, BAG HOLDER ...ttt snttseree s neessesssseesesessssnesesessns 1
42 71853-G01 STRAP, BAG RETAINER ... eectrrecrnesseesiteseesssesseesssseresseanesssesassanns 1
43 71856-G01 CLAMP, BAG RETAINER ...ttt esreessserssanesssesesas s sevesssseeessneenes 2
44
45 00720-G08 SCREW, #12 = 14 X 1 LG iicircrrrrtrctenreesrrssiseseseesaneessnesssessessesessssssssesssasnans 4
46 00414-G8 BOLT, 1/4 - 20 X 1 LG oottt sersetssstessse s sse s ee s e s resessas sessnesssesn 8
47 | 00565-G7 WASHER, LOCK, 1/4....urvueeecerssessssesssnssssssssssssssssssesessesseessssesseessesesesassassenas 8
48 00559-G7 WASHER, /4.t re e sre e et s st s e sas s s essesenessmeessanenas 8
49 71701-GO1 HIP RESTRAINT, PASSENGER SIDE.........cccceoiierrrerceerresinrreeseesceeeeeeeeand 1
50 71702-GO1 HIP RESTRAINT, DRIVER’S SIDE ........covvivitictirnerecsieereseneerssesressessssesessesssnes 1
51
52
53 71610-GO1 HINGE, SEAT ... oottt et sreesseessenssstessst e et e se s e sns s e asesasenssaerssasssane 2
54
55 74111-GO1 SUPPORT, SEAT BACK (ITEMS 55 - 85 FOR USE ON 4 CADDY

MODELS ONLY) ettt sttt e s e sne s sessisessanssessesssnsssnnssssseessnsnsnes 2
56 00414-G8 BOLT, 1/4 - 20 X 1 LG ettt sresenesiseessassssnssessesessnssssnesnanened 4
57 00565-G7 WASHER, LOCK, 1/4.....o i ecreirrteeitesireesteetnreeresnssssesssssasessessssessseesssnsensseens 4
58 00559-G7 WASHER, 1/4.... et st e st ee it s e s semeesasesstesetsesssaesestssssnesnsenns 4
59 70113-Go1 BUMPER, RUBBER..........oo o ierirtinrrnetrstrssr s ercressensesas s s seessssessssnsssesasans 4

EZGOLMET Service Parts Manual Page Y-6




| SEATING AND BAGRACK

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Electric Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
60 11027-G1 NUT, LOCK, 5/16 = 18 ...oeererrereceereeeeeeeieeee e sesesessssssessseseessstsss st onenesenesenns 6
61 01006-G02 BOLT, 3/8 - 168 X 1 1/2 LG ceveereereeetrtseeee e eeteeeseeeeereses s ssssssosasssesssssonns 4
62 00560-G1 WASHER, 3/8.....ceureeererieceesiesesssssssssssseseseseserssesssssssssssssssesssssssssosssssssenessasnenn 4
63
64 74131-G** SEAT ASSEMBLY (INCLUDES ITEMS 65 = 79).cciiveiiveieecerecrenrecc e sseeeesenas 1
65 74139-G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 66 - 77) ....coveueveereenrrinennnes 1
66 71602-G** VINYL COVER, SEAT BOTTOM......ocvirirerereereereereeeeeceeseseesesteseseessenens 1
67 * FOAM, SEAT BOTTOM......coirerterererenscerersesseseneesesesssesssensasssssssaons 1
68 * WOOD, SEAT BOTTOM ....eeirceeeeeeeeeerttrreeees e e s eseer e ssssesees e esnand 1
69 * NUT, TEE. i ieetrtrtstststs e sseseene s e nesesebebe s s s ssesessns s sssnsasasane 16
70 74140-G01 TRIM, SEAT, FRONT ....cctiteeeieteteteteeeteec e e eereseessse st ssassessnssessasasans 1
71 * STAPLE, FLAT ..ot ceteeeetstessssss e e seseseseeseserasssssssasasssssasssassessossessasns 110
72 * STAPLE, FLAT ....ctiiiiterccteecitiresrinrecreese e ssesssesssseeseessnessesseessessssessssns 48
73 71702-GO1 HIP RESTRAINT, DRIVER'S SIDE .......eeeeeeeieeeeeeeeeecceeeese e 1
74 71701-GOt HIP RESTRAINT, PASSENGER SIDE..........oveeeeeeeeeeeeeeeeeeeeeeeereees 1
75 00414-G8 BOLT, 1/4 - 20 X 1 LG et ectieeeeteeeeeeeeeseee s tessenresessneessssneesens 8
76 71608-GO1 TRIM, SEAT, REAR ... ieieeeereeststsssssses s s ssas s s assesenssssesesesssessssssnssns 1
77 00559-G7 WASHER, 1/4.....coireiereririeceesseesststssesesses s s sssssssssssesesesesesesssesssesssssenssns 8
78 00565-G7 WASHER, LOCK, 1/4 ....ueereeriecreerceeeiercesttrrcseeerseasesesresesesssesssssnseansnnd 8
79 71751-G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 26 - 34) ...cccccocveeeeeeeercevenennnd 1
80 74117-G01 BRACKET, REAR SEAT SUPPORT ..........cocervneen. Leesnnrrereessesnnnereeraranans 2
81 00414-G8 BOLT, 1/4 = 20 X 1 LG cueeeeeeeeeeeeeeeeetetenrteneveeseeasesesesessasesese s e ssesssssesnnes 12
82 00565-G2 WASHER, LOCK, #5 ...t sesresesese st st sessasensessnssesssnsnens 12
83 00559-G7 WASHER, 1/4 ...ttt ee st e ene e s s ssse e s s ssesessasasssessnsnsene 12
84 17838-G1 BUSHING, NYLON. ...ttt eccittrecesctnessesssaeaess e s sssasnesessssnnnnesessssssananes 4
85 74134-GO1 PIN, HITCH .ottt tet s st et b st enss s nss s s se s asae s essnaranes 2
86 70364-G01 SPACER ... cte ettt tstste st ts s e sessasss et ese s e s s s s easse s s seess e eanebeseneantesasne 2

Page Y-7 Service Parts Manual EZGOETE




ectric Vehicle SEATING AND BAGRACK

S R

EZGOEGED Service Parts Manual . Page Y-8



| SOLID STATE SPEED CONTROL

Electric Vehicle -

ORN TO MS4 (NC)
BLU TO MS2 (COM)

BLK TO TAB ON
DIRECTION SELECTOR

RED TO SOLENOID
LT. GRN TO KEY SWITCH

RED FROM
CONTROL HARNESS

SILVER LINE ON DIODE MUST
BE ORIENTED AS SHOWN

BLK FROM CONTROL HARNESS

TO CHARGER
CONNECTOR

BLU FROM

WHT FROM

3 TO POS. BATTERY TERMINAL

CONTROL HARNESS

CHARGER HARNESS

B- TO NEG.
BATTERY
TERMINAL

Page Z-1

Service Parts Manual

EZGDOLEWE



SOLID STATE SPEED CONTROL

R

1- INCLUDES ITEMS 2 - 31

SPLASH PAN

EZGOET Service Parts Manual Page Z-2



SOLID STATE SPEED CONTROL

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

Electric Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 73056-G04 ELECTRONIC SPEED CONTROL ASSEMBLY, MID 1996 AND LATER
(INCLUDES ITEMS 2 - 31)..iiciiritieniecrieereeereessveessersresnsesssessseesssesssssessesesasessens 1
2 * WASHER, LOCK, #10 ...viieeerrrereerirecteeesteesteeeeeeeseesaesssesssee s s seessseesesmenesmens 2
3 * NUT, 10 - 32.iiiiereeeeieiirrrieeree et e st e e seee e e s e eesaeesst e s s areessabeae s ntmeeeeneress 2
4
5 30353-G1 DIODE ...t tiieetstreesnsersssnssessesssssseessssstesssssssssssssssssssessssssssesesssneeneseasenen 1
6 21764-G1 RESISTOR....c ettt crter s cte et ceneesesee s setr e s e e s s nas s senntessesanesensaanesen 1
7 73103-G02 WIRE HARNESS, CONTROL......cooiieeeeeeeeeeeereece et eeeesne s sree s s some e 1
8 * NUT, 5/16 = 24 ...ttt esseaene s s sesss s s se e s seeenseas s semens 2
9
10 * WASHER, LOCK, 5/16 ...ucttireiireieirieeeeitee e e essveesesseessssnessensesssssnssees 2
11 25972-G02 WIRE, SOL - Bt ..evuiicirieirerreneeeeeesssessasse s sessessssssssssssssssessnssssssessssane 1
12 25978-G10 WIRE, SOL = B-....eeieeeeeeeeteee st ecee e aeessser e s st esesee e serse s s sesne s s sesanaesas 1
13 11027-G2 NUT, 1/4 = 20.ccirereeiceeircrcerereeeesessseessaeses s sesesssesssssssssssssssssssessensesssaes 2
14
15 27855-G01 SOLENOID ....coireereteeriirrireeieeecerressreeseseeesesmeseesnssesssresessssessssnesssosnessoned 1
16 73026-G01 HEATSINK ..ottt et ssesssse st sres s s s s s snese sesssssssssesesnansenens 1
17 25864-G02 ELECTRONIC SPEED CONTROLLER .....coccoovivtiieiicrenee e ceesevtee e eeeeeaneneens 1
18 73190-G01 PAD, THERMAL MOUNTING .....cccciiiiireerrercereeeressseree e s reressess s sesnnes 1
19 71102-G01 BOLT, 1/4 - 20 X 3/4 LG vueueeeereerieecceereeereretetees et ssssssssssssssssssens 2
20 73028-G01 COVER ettt teectts e et e s e ssae e e e e emne e s s be s sssssesassssesassnnesssnnessssned 1
21 31539-G1 WIRE TIE ..o cuitieeceenceetensssesescesessasesesssssessrsssssssssssssesssasasssssssasasessesssssasas 1
22 73053-GO1 MOUNT ..ttt betes st s st s es s ssass s ssssssssssssastessssaessosssenennes 1
23
24 71102-G01 BOLT, 1/4 - 20 X 3B/4 LGi....eeeeeeeeeeeeeeeecteeeeeeeteeeeete e e tae e eee e enree e ssee s neas 3
25 73039-G02 WIRE HARNESS, POWER......ccottiieeirecireceveee s rereeeceteeseseeeee e aeeeese s seneeens 1
26
27 00270-G5 BOLT, 5/16 - 18 X 5/8 LGi.....oieeeeeeeeerieieeeectteescie e e eeeeeeemeeee e nne s snnessened 4
28
29 11027-G1 NUT, 5/16 = 18t eses e e seaeas e se s s s s esesesssenssesesesesensaesenes 4
Page Z-3 Service Parts Manual EZGOIEE




SOLID STATE SPEED CONTROL

=

| Electric Vehicle

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
30
31 25866-G01 BRACKET, SOLENOID........cocicicirierenteneeeneee s resseesteceneseeseeeseesessnessens 1
32
33 71102-G01 BOLT, 1/4 - 20 X 3/4 LG ..ot setestssesensesesssessessesseseensessesesasesens 4
34 73040-GO1 WIRE HARNESS, CONTROL.......ccccomiriiiiereteniecresere s s snsssesessesseessseseessens 1

EZGOEEE Service Parts Manual Page Z-4



| SOLID STATE SPEED

CONTROL

Electric Vehicle

ORN TO MS4 (NC)
BLU TO MS2 (COM)

BLK TO TAB ON
DIRECTION SELECTOR

RED TO SOLENOID
LT. GRN TO KEY SWITCH

RED FROM
CONTROL HARNESS

SILVER LINE ON DIODE MUST
BE ORIENTED AS SHOWN

BLK FROM CONTROL HARNESS

B- TO NEG.
BATTERY
L TERMINAL

\ \ RED-ren

TO CHARGER
CONNECTOR

BLU FROM
CONTROL HARNESS

WHT FROM
CHARGER HARNESS

3 TO POS. BATTERY TERMINAL

Page Z-5

Service Parts Manual [ =4 == | TEXTRON|



SOLID STATE SPEED CONTROL

Electric Vehicle

39

¢ SW311 S3AN1IONI

NVd HSV1dS

6

Page Z

Service Parts Manual

EZGOLEINT]



I SOLID STATE SPEED CONTROL Electric Vehlcle |

wﬁ;‘}x A o e s : =

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION Qry.

1 73056-G02 | ELECTRONIC SPEED CONTROL ASSEMBLY, EARLY TO MID 1996

(INCLUDES ITEMS 2 = B1)...coueuumreeeeeeeeeseseneeeereesesssessssseesssssssesmasssoesceesesseseeereed 1
2 . WASHER, LOCK, #10 ....oveoroeorevoeemassseeseessesseseseesssessseeseeeessesessesseesssesseneed 2
3 - NUT, 10 = B2...eeveeeesmseseeeeesmsnsosssessssmssessssssssssssssesssssmsssesseeerenssesesessassseesees 2
4
5 30353-G1 DIODE cecevuvre e eeevessesesssmmeessesesseeseseesesesmmssesssesseseessssmsseseseseseseessemessesesseeees 1
6 21764-G1 ST ESy o) TS 1
7 73103-G02 WIRE HARNESS, CONTROL.....ooveemmeeeeeeeeeemeeeeeeeeressesesseessessesessesesseeseereed 1
8 * NUT, 5/16 = 24.....coooreseseeeeeonsssssssessessensssesseessessssessesesessessesemmessesssesessssesees 2
9
10 . WASHER, LOCK, 5/16 ....vvvurnreveeemmesessssvessssssesesssssssssesssesnesesesesesmessesseseed 2
11 | 25972-G02 WIRE, SOL = Brbevverooeeeveeoeasseeeseeesemmsesessesssesesessesssseessesssesssassessseseseesseeseeneed 1
12 | 25978-G10 WIRE, SOL = B-cooorooeeeveevesersesseessssssssessssssssnssssssesssnsesesseseesssesesssesessessseseed 1
13 | 11027-G2 NUT, 1/4 = 20 coeveoeeemssesseeeeesesesseeseseesesasesesseeesenssseessesesessesssersessssesessessessees 2
14
15 | 27855-Go1 Yo =1 N1 J O 1
16 | 73026-Go1 HEATSINK ..cooc e eeeeeeeeseeeeseseesssesessessssssesesseesssesseseseeeesessosssseseosssseseseeeessesees 1
17 | 25864-G02 ELECTRONIC SPEED CONTROLLER ........ceeeeereeeseeeeresesesseeemeeseesesemmese 1
18 | 73190-Go1 PAD, THERMAL MOUNTING .ccoonnenreeeeeeneseseeeeeeessesereeeesseeseeesmesseseesmese 1
19 | 71102-Go1 BOLT, 1/4 = 20 X B/4 LGi...coveeoeeseeeeeeereessesesseeemesseseseesemeeseesesereessesssssmsssssenes 2
20 | 73028-Go1 0701 = = SO 1
21 | 31539-G1 12T o = e 1
22 | 73053-Go1 MOUNT ...oooeerereeeveseaesesesessesssssssssssssesssssessesssessnssesssssssssssssssssasesesssesmsssen 1
23
24 | 71102-Go1 BOLT, 1/4 - 20 X B/4 LG ...covveourmreeseeeeemmsssossesessmsssesssssssssssssssssenssssssssssssesees 3
25 | 73039-GO1 WIRE HARNESS, POWER.........ooouueemeeseeeemmesesessessesssssesseeesesseesesesesseessssons 1
26
27 | 00270-G5 BOLT, 5/16 - 18 X 5/8 LG cvvcveummrnerceresemsesssssssmsssssesssssssssesssssmmssssssssssssseseees 4
28
29 | 11027-G1 NUT, 5/16 = 18....ooeeeemeeesreeeesensssesessessessesssesssssessssessseesmesessssesmesseeseemesseeseees 4

Page Z-7 Service Parts Manual EZEOEEN



Electric Vehicle SOLID STATE SPEED CONTROL

e

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
30
31 25866-G01 BRACKET, SOLENOID........cooviiiieininiiiteniciinnicrrenreressreseeseseseseeseesnessneas 1
32
33 71102-G01 BOLT, 1/4 - 20 X B/A LG .ottt es e e s 4
34 73040-GO1 WIRE HARNESS, CONTROL.......cociiiiiiiiiniitiiitentc e eeeeseesesassseeneas 1

EZEOEGEEN Service Parts Manual Page Z-8



SOLID STATE SPEED CONTROL - DCS Electric

1-INCLUDES ITEMS 2 - 41
32 - INCLUDES ITEMS 33 - 41
36 - INCLUDES ITEMS 37, 38

Page Z-9 Service Parts Manual EZGOLEIE



FROM CONTROL 2
HARNESS

SOLENOID DETAIL

e P
LATER PRODUCTION

SPLASH PAN

43

SPEED CONTROL INSTALLATION

EZGOET Service Parts Manual Page Z-10



| SOLID STATE SPEED CO

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 73198-G01 SPEED CONTROL ASSEMBLY (INCLUDES ITEMS 2 - 41) .....ccecvvreveernenee. 1
2 * WASHER, LOCK, #10 ..cccceerereiriierereiririsrreceresssreresreeseessses s snesessssseesesssses 2
3 * NUT, 10 = B2..oveereveereessesessssssssseessssssesnecessessssssesssssssssssesesessessssessasesmsesens 2
4
5 12914-G1 TAB, TERMINAL ....coiiiiririrtiieeistisreisieessstereseressessseesrssessassssssssansesssrssssessnne 1
6 73150-G01 RESISTOR.....ooieeieerttectee et rctre e ssreesstesstesssaessssssseesssesesssesssesssnessnnesons 1
7
8 * NUT, 5/16 = 24 ... ciree e st s seessseesre s rseseessssesssesssssssenes senneesseesn 2
9
10 * WASHER, LOCK, 5/16 ...ccocrerreeeeeiineinenistissieesiessrereissessersessssesssessnsesssessnns 2
11 25972-G56 WIRE, © - B ccoicietirerirneirsetreseissenssseessessssnsessesesseessessssssesses snssessssesssnsssssrsnns 1
12
13 11027-G2 NUT, 1/4 = 20 ieecceeererreninneeseeesstttesssereseersssstaseesssesssssasesnseasasssnssesnsnnneens 2
14
15 | 27855-Got SOLENOID «..ooooireeemsireveseeseesseesseesssssemessesemsessesssesessesesssesssseessssmesseseesssenen. 1
16 | 73026-Gof HEATSINK .ocoooovvevensseesssssseesssmssssssssasesssssssessseessseesseessesssssmssessssassessssad 1
17 73144-G01 SPEED CONTROLLER .......coceiitttereeeecittrerriicecetrenemeesereeeseessessecsssessssssanenns 1
18 73190-GO1 PAD, THERMAL MOUNTING ....cocovvetieriinictrecrireeereeeseerreeseaeeesessnsesessnsesennes 1
19 71102-GO1 BOLT, 1/4 - 20 X B/4 LGi..coeireeeeeeeeeiiiinitteeeetescsteeresnneesessesseesseesessssasssssseaenns 5
20
21 31539-G1 WIRE TIE ...ttt ettt ee s s semne e e s s s san e e e e e s s amsaa e e s e s s snaeaeas 1
22 73053-G01 MOUNT c.ceeececteccireerrceeresrteseeess et rerertesimessseaae s s e e resn e e seseaan sereessnsssssessssnsenes 1
23
24 71102-G03 BOLT, 1/4 - 20 X 1 1/A LG ...ooerereeeecerrinierencrenesenieeesesneessssesessasressssseessnsssaseas 3
25 73152-G01 WIRE HARNESS, POWER..........iiiercieecncccrctrrnrirstnsennesneesssnessseenens 1
26 73153-G01 WIRE HARNESS, CONTROL (THRU JUNE 1995).....ccccoecirccireeecerreeennen 1
27 73191-GO1 WIRE HARNESS, CONTROL (FROM JULY 1995) ......cccvvveiviiernnenceerrenenans 1
28 00270-G5 BOLT, 5/16 = 18 X 5/8 LGi...cocvrieririierceirriisesseressisesssesssssessesssssesssssresssssesenns 3
29 11027-G1 NUT, 5/16 = 18....uiiiieeereeeeicierinnieeecsenissstesessseeesoseessssseeesssssssesssressssssessassssnasas 3
30

Page Z-11 Service Parts Manual EZGOEIEN




| Electric Vehicle SOLID STATE SPEED CONTROL - DCS

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

SR S = S SRS

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31 | 25866-Go1 BRACKET, SOLENOID..........ooreuerneeenesseseseesiscensssseseseseossssnssssnsssesssscsssses 1
32 | 73137-GO1 COVER ASSEMBLY (INCLUDES ITEMS 33 - 41) ceoucoeoeeeeereceeeeoesnenne. 1
33 | 73028-G02 COVER (WITH GASKET) ...ouvverereeennessssssesesssssssocessesessesssessssessesnes 1
34 | 73132-GO1 LABEL, TOW SWITCH......oourveeeereeeeremrresesesssssesssssssssssssssssesssssssenenss 1
35
36 | 73125-GO1 SWITCH, TOGGLE WITH SEAL (INCLUDES ITEMS 37, 38)............... 1
37 * SCREW, #5 = 40 ....ovoeoceeenreeessseeeessseessseesssssssssessesssssssssssssasesson 4
38 * NUT, 15/82 = 32...eoreveererrreesseseseressssssssssssssssessssssssssssssnsessssensessonne 4
39 | 73139-GO1 NUT, SEAL .ooovnveeneeesneerseessssssssssesssssssssssssssesssssessssesnsesessessssssessesses 1
40 | 73138-GO1 HARNESS, TOW SWITCH ......ooorrverrerrereeeereeessssssesssssssssssssssssnee 1
41 17618-G1 CLAMP, NYLON......corvvemeceraereeereeesessessosessesessssessssesasssessessssssasosseeees 1
42
43 | 71102-GO1 | BOLT, 1/4 - 20 X 3/4 LG cooveurererreeeenereoeseeenesessssessssessssessssssssesssssssssesssessssseed 4
44 | 25972-G22 | WIRE, BLt TO SOL wvouneeeeeneeenneeeenssssnsesssessssnsssssssssssssssssssssssssnssssnsossssssesssneed 1

EZGOIEEE Service Parts Manual Page Z-12



| SOLID STATE SPEED CONTROL - HD Electric Vehicle

RS oo SRR

FOR USE ON FREEDOM VEHICLES ONLY

12

1-INCLUDES ITEMS 2 - 28
13
11
* O 19

+Q “

(NS

(@@

\
A

34

Page Z-13 Service Parts Manual EZGOLENEN



| Electric Vehicle SOLID STATE SPEED CONTROL

i

COVER
e INSTALLATION

SILVER LINE
ON DIODE
MUST BE
ORIENTED AS
SHOWN

SOLENOID DETAILS

EZGOIEEE Service Parts Manual Page Z-14



THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 73055-G02 SOLID STATE SPEED CONTROL ASSEMBLY - FOR USE ON

FREEDOM VEHICLES ONLY (INCLUDES ITEMS 2 - 28) .....cvvevueeeieeeierceeennnd 1
2 * WASHER, LOCK, #10 ....oiirirrieeirretistesstneieseresrnesseeesssessnsesssssessesssnne 2
3 * WASHER, 5/16 ....ceiieeeecteeiscrre e reectrsrereee e s eees s e s neeessat e e cnvaenrossnnnne s 2
4
5 30353-G1 DIODE. ... ceeeectirecirreretee et eeceeeeste e s sesae s neeseseesessnesessssesesaneessssnnasessessesnsees 1
6 21764-G1 RESISTOR.....eieieecteeetecrieerrert s ertresresstesssessnesssee s seenssassseesssesssssesssmnessesns 1
7 28325-G01 WIRE HARNESS, CHARGER CONNECTOR ..ottt e 1
8 * NUT, B/16 = 24 e ereecceriree et it scceesivnessesesesssaesaseesssesentesensesssssessaeess 2
9 * NUT, #10 = B2..rieeeeeeceteiiiteresrrcreeresreesecseesseresessssee s seeesessarsssessressssnnessenns 2
10 00559-G7 WASHER, /4 ..eeeeieteeecceeec s rreectee s e e sat e st senn e s ee e s ssbe e esesaesssennesas 2
11 25978-G88 WIRE, FROM SOL.....o et rnesisnesntestessstssssesersnsssssesssnesesesnasnes 1
12 25972-G02 WIRE, SOL = Bt..ccciiiiiteereiieisreeeesceeesrseesesssseesseessesesesseeesesnneessssensessssssesssnsees 1
13 25978-G10 WIRE, FROM SOL.....iiivirerirerinerneeisseesssesesieessarersessmsesessessssessssssssssesssessans 1
14 11027-G2 NUT, 174 = 20t rceerrttecsteeeesseeeeessas s ssee e ser e s ssseneesseeesesnneesssnsnesans 6
15
16 20468-G1 SOLENOID ... cceercciereirtrercseceressisressssatesesstessssseaesseesssnssessssesssssesasanssssees 1
17
18 73060-G01 SOLID STATE SPEED CONTROLLER ........ooieeireeeeeeeeeeeeeee e 1
19 11027-G1 NUT, LOCK, 5/16 - 18...ccerriirrrirricrernisenesssessisesssetsssessssreessessensessssessssese 4
20
21 | 74014-Go1 MOUNT, CONTROLLER....oceeceesreeseeseesssees e et 1
22
23
24 00414-G5 SCREW, 1/4 - 20 X 5/8 LGi. ...uteivereeieiireicrieiiteeneessenessnessseresessesssesssessersesssses 4
25
26 73095-G02 WIRE HARNESS, POWER.........ccccoviintinneirneeesnenesnieesessseessssessrensssnsssesensans 1
27
28 00270-G5 BOLT, 5/16 - 1B X 5/8 LGi.....eeieeeireeereceeeceie s tee vt s s eeeeesreeseseseeesssessanens 4
29

Page Z-15 Service Parts Manual EZEOLEGE




| Electric Vehicle SOLID STATE SPEED CONTROL

HD

R - L SR

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

EZEOLIEWE Service Parts Manual

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
30 23723-G2 COVER, SOLID STATE SPEED CONTROL......ccccvoteerreerrrecireieereeerrerrenereenens 1
31 16469-G1 WASHER, FENDER.......coviiiiiiiieicieceretre et e e e rsesssaes e e e saees 1
32 14419-G1 WING NUT ..ttt e e ser e s see s saes s s e e s be s s ae s s s e s s e essbe sesasesnsen 1
33
34 00715-G2 SCREW, 1/4 - 20 X 5/8 LGi...cccirreieteerteeentree et er e renee e seesseesesaaesnees 4
35 11027-G2 NUT, 174 = 20 ..ttt e s sses s st e ssseesns s eraesestenssnesssaesasananed 4

Page Z-16



| STEERING

Electric Vehicle

1- INCLUDES ITEMS 2 - 28
2-INCLUDES ITEMS 3 -6
20 - INCLUDES ITEMS 21 - 28
30 - INCLUDES ITEMS 31 - 43
63 - INCLUDES ITEMS 64 - 68

Page BB-1 Service Parts Manual EZGOLEWE



| Electric Vehicle

When ordering paris, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

STEERING

EZGOLEALTE

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 70314-G01 STEERING BOX ASSEMBLY, COMPLETE (INCLUDES ITEMS 2 - 10) ........... 1
2 75364-G01 STEERING HOUSING (INCLUDES ITEMS 3-6).c.ccuvveueieieeieeeseiiccee e 1
3 * BEARING, SLEEVE ...ttt ceve s sennes s s 1
4 * BEARING SLEEVE ..ottt esssvae s e s e ene e 1
5 * BEARING, FLANGED .....ccoiieeeceiveretttreecneeneeeessesrrete e ses s eeneneens 1
6 10389-G3 GREASE FITTING ...coceereieecereecie et ee e e ee s sbe s ssene e snses e ennd 1
7
8 00426-G6 BOLT, 3/8 = 168 X .75 LG it eceeeeeeecrreecceciettes e cessseees s ssssestt e eee e eeeeen 2
9 18456-G1 GREASE FITTING, 90° .....eeieeeieeeccrerrerenereeessinne s esssssrer s sess s e eeeens 1
10 70177-G01 COVER, RACK GUIDE. ...ttt e s s e ee s nenes 1
11 70225-G01 GASKET, RACK GUIDE COVER........oooceeeeeeeeetieeeeee e seeseeesesonees 1
12 70178-GO1 SPRING, COMPRESSION.......coiciieiereererevreeneterseceeeeseres e snressse e ssessans 1
13 70179-G01 GUIDE, BACK ...ttt eeeeecte e e eeeesean s e ssstessebe s ssmea s sansesssssseness 1
14 11391-G1 CLAMP ...ttt ettt rre s ctr e s te s e str e s s se s e me e s e e e s snsmnessanaesesesseeenennnnean 1
15 70041-GO1 COVER, BACK .....cetiittircteercteirinterreeeecee e ssreseeteeesssses e e s e mmnne s sseeessnnes 1
16 11391-G1 CLAMP ettt eeeer e eee e e e es e s bees s es b b bar e s seasssereses s s sassesasssssnnananses 1
17 70183-GO1 RACK COVER BELLOWS ........eeeeeeterrereetrere et esssseescsensasensesssssns 1
18 11391-G5 CLAMP .ttt se s e e s e s e se e a et e s e s sns e e s e sbaranessassssrnnrenan 1
19
20 70299-G01 STEERING GEAR KIT (INCLUDES ITEMS 21 - 28)....ceeeeieeeeeeee e 1
21 * GEAR PINION ...ttt et cnar e es s s ren s 1
22 * BALL BEARING ...ttt ec st e s e sreee e e s nmn e e e s e e e nmr e eas 1
23 * EXTERNAL RETAINING RING ........ooorieieeeieeeeereveen e 1
24 * STEERING RACK ... eeeeeecteeeeeeereeteseveseeeste s essae e e e e e e e nnesnnnreens 1
25 * RACK BALL END (WITH NUT) ..ttt e reeeee e 1
26 * NUT, 7/16 = 20 ...t ccecree e seeares s ssnareesssssssaae s s s s e aneen s 1
27 * 90° GREASE FITTING. ...ttt ecceeee e v esenesseseeeesensnns 2
28 * INTERNAL RETAINING RING ........ooiiiirreeicreeec e 1
29
30 70360-G01 STEERING SHAFT/COLUMN KIT (INCLUDES ITEMS 31 -43) ..cccoveueennnenn. 1

Service Parts Manual Page BB-2




STEERING Electric Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 14322-G3 STEERING SHAFT ...ttt ettt e e ssae e e senaeesnessaessanaeas 1
32 70333-Go1 STEERING COLUMN ...ttt teseste s sseeseeeeaessaesnanannd 1
33 70226-G01 COUPLING ..ottt st se e e sses s s seee e s eaonessenanesannnd 1
34 00550-G1 LOCK NUT, 174 = 20 ...ttt te st s s aeesean s esesseanseseeeen 2
35 70227-G01 BOLT, 1/4 - 20 X 7/8" LG ..ueiieceieeeeeee et cereseeie e s esess st s eeesnneessanneean 2
36 00118-G2 SCREW, #6 - 18 X 1/4" LG et ee et sereee e eoeesesaneasseue 1
37 70223-G01 STEERING HOUSING GASKET ..ottt et eeetet s s e ne e 1
38 00876-G2 BOLT, 3/8 - 18 X 1 1/4" LGi..eueieieecreeetrerte ettt e s e e ee e e 3
39 00878-G1 LOCK WASHER, 3/8" .......oceieereeteetreetsceeee e sees st enee s en s snseeseenenesnenamen 3
40 70189-GO1 INTERNAL RETAINING RING ......ocoveeetiieieeeeeee et eee et ne o 1
41 17161-G1 BUSHING/SEAL KIT (INCLUDES ITEMS 42, 43) ....coovvevvrirereeiieresreerenenes 1
42 * STEERING COLUMN BUSHING ......coooueiiieeeeeee e 1
43 * SHAFT SEAL ettt sttt n e 1
44
45 70184-G01 IDLER .ottt ettt ceaer et r s ae s st s et e e e e s aneesenanaesaneeeeeaned 1
46
47 70216-G01 THRUST WASHER, 1 172" LD .ottt st e 1
48 70195-G01 THRUST WASHER, 7/8" ...ttt st e ss et s e s eneeesassaesaenens 1
49 00734-G6 LOCK NUT, 7/8 =9 .ottt eseee s st s e se s et s s seenaeenameennn 1
50 00798-G8 COTTER PIN, 5/32 X 1 3/4" LG ..eeeeeeieeeeeeeeeeee et seeeeeat s e sate e es e 1
51
52 00470-G4 BOLT, 7/16 = 20 X 2 1/2" LG v oottt s enat e sentseessene e s nonesesnaeessened 1
53 00734-G3 LOCK NUT, 7/16 = 20 ..eeieeeeeeeeeeeeeeeeiee e e e s aes s sssas et sesneeseeaanesesnaneesan 1
54 00462-G7 BOLT, 7/16 = 14 X 7/8" LG ..ottt te st s eme e sne s e st e snenean 2
55 00566-G2 LOCK WASHER, 7/18" ... ettt st se e s e s s st e s s sene s e e e ameeaan 2
56
57 18325-G1 STEERING WHEEL (INCLUDES ITEM 58) ....ccoveveieiteeiecee et 1
58 * HUB COVER ...ttt ettt ee s esset e e st e s es e ssanate s bt s s e e 1
59 14390-G2 LOCK NUT, 5/8 = 18 ...ttt eseee s e s saes s saas et sensessesnenassssnnnenn 1
60 27102-G01 CLIPBOARD.....uttieitttrirerrerieeerrseeseseste e e s seeeesmees s sessssssesssseesseeneeesaseessennneenennnens 1

Page BB-3 Service Parts Manual (=] =] TEXTRON|




| Electric Vehicle STEERING ‘

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
61 00999-GO1 SCREW, #8 - 18 X 7/8" LG. ..eoeiirerereieereeiseeneestestsssenesessessessas s sesssesseseensans 2
62
63 70074-GO1 TIE ROD ASSEMBLY (INCLUDES ITEMS 64 - 68)......ccccceveeuerrireeeceeneeeeneenes 2
64 18434-G2 NUT, 97168 = 18ttt sre st e sae e e as 2
65 10387-G2 COTTER PIN, 3/32 X 17 LG eeircrecrerereereeee et te e e eseee et ce e s 2
66 50209-G1 SLOTTED NUT, 7/16 = 20 c..iiiuieeieenerriereeeeneeenesee et eeere e e e rsee s tesennes 2
67 50641-G1 RUBBER BOOT ...ttt ettt seree s snnessan e s s e e se e 2
68 10389-G3 GREASE FITTING ..ceeeree ettt ettt ettt aae s s e e ns 2
69
70 50209-G1 SLOTTED NUT, 7/16 = 20..c.uuiiieitieeererercrere e sereieeses e seesseesiees e e eeneesessseesses 1
71 10387-G2 COTTER PIN, 3/32 X 1" LG e crereeree et este et s eee s e e ee s esrean 3

EZGOLEI Service Parts Manual Page BB-4



Electric Vehicle

FRONT OF VEHICLE

ncludes ltems 3-10
- Includes Items 3-10

1
2

3-

5 - Includes ltems 6-10

14 - Includes Items 15 & 16

ncludes ltem 4

Page CC-1 Service Parts Manual EZGOERE



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

WHEEL BRAKE, BENDIX

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 27942-G01 DRIVER SIDE BRAKE ASSEMBLY (INCLUDES ITEMS 3 - 10) ......cceunee.... 1
2 27942-G02 PASSENGER SIDE BRAKE ASSEMBLY (INCLUDES ITEMS 3 - 10).............. 1
3 27945-G01 BRAKE SHOE KIT (INCLUDES ITEM 4)..ceciteeeeeeeeeeeeeeeeeee e e 2
4 * BRAKE SHOE.......co ottt ettt e e e 2
5 27944-GO01 BRAKE SPRING KIT (INCLUDES ITEMS 6 - 10) «.c.cveeeeeireereeeeeeeeee e 2
6 * UPPER SPRING ..ottt et e s s 1
7 * LOWER SPRING ..ottt st eseeee st essesse e e 1
8 * PIN e erressss st ts st sn s oo e eeee 2
9 * CUP AND SPRING.....c. oottt ettt et et ee e e eeean 2
10 * ADJUSTER SPRING .....coooirirtertecieereceeee sttt eaneese e 1
" 17803-G2 BOLT, 5/16 = 24 X 1" LG ceeureereveerteerstrreeesee e cres st et e e e eeseesseeeveseessnssnad 8
12 15126-G1 LOCK NUT, 5/16 - 24 ... ctereesnes e csse st e e e sesssessnensseaenean 8
13 21809-G1 INNER BRAKE DRUM WASHER .......ocouiteeeeee ettt ee s e 2
14 21807-G1 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 15 - 16)....ccccevveereeeereeeeenene 2
15 * BRAKE DRUM.....cotitiieeirtreieerertee e reeessstes ettt s e sneseeeeseeeeeesseaesesenes 1
16 19862-G1 LUG BOLT ettt se et st e sat e et e e s e eeeasaes 4
17 24939-G2 SPINDLE CAP ADAPTER......ootrteeeireeeeeece ettt et sr s e e ee e ee e 2
18 21830-G1 OUTER BRAKE DRUM WASHER ........ccoouiteeereeececeeee ettt e 2
19 00518-G8 SLOTTED NUT, 3/4 = 16 ..eeereeeeeeeeeesecee et ceeeestesteee s et eseeeeeaeesesnens 2
20 10387-G1 COTTER PIN ...ttt esne et st e st e ne e e ee e e eneeeassaessasnens 2
21
22 12091-G2 SPINDLE CAP ..ttt ettt sb s e sene e et e e eee e e e s eve s tne s e es 2
23
24 72036-G01 PASSENGER SIDE BRAKE CABLE BRACKET ......coootieteeeeeeeeeeeeeee et eeeesesereans 1
25 72036-G02 DRIVER SIDE BRAKE CABLE BRACKET .......ooeiiecerevteetee e 1

EZGOLESE Service Parts Manual Page CC-2




Electric Vehicle

FRONT OF VEHICLE

40
™
T

49

TEMS65-7,13-16

TEMS 2-8,14-30
TEMS65-8,14-16
TEMS 29, 30

TEMS 10 - 30

1-10
4-1
9-1
12 - INCLUDES
28 - INCLUDES
\\ 43
47

NCLUDES
NCLUDES
NCLUDES

Page CC-3 Service Parts Manual EZGOLESE



Electric Vehicle

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

WHEEL BRAKE, NON-BENDIX

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 22997-G2 BRAKE ASSEMBLY, PASSENGER SIDE

(INCLUDES ITEMS 2 - 8, 14 - 30) .evuvivuereiieeeitieeeeeeeseeeeeeeeeeeeeesesessesssenseesnseeeen 1
2 22518-G1 BACKING PLATE .....cocoereeeceeeretescteeiir e sessat e s s seeeseeemesasesssaeasoesnnesaens 1
3 23360-G1 ADUJUSTER . ...ttt cireerecre e et s st et ee st eesenesae s e sessaeesmeeseesessnes 1
4 23357-G1 LEVER ASSEMBLY (INCLUDES ITEMS 5 -8, 14 - 16) ..cvvvvvveeeeeeeeeeeennen 1
5 * SPRING ...t st s sa e e e e e s e s se e s e sae s e e 1
6 * BETAINER ...ttt sttt e s en e ee e ee e e e e s s eaes 1
7 * WASHER, SHOULDER.........ootetereeenteet et se e eaesseessessnesssees 1
8 23536-G1 TORSION SPRING, PASSENGER SIDE (SILVER).....c.cccooveeevenienene.. 1
9 22997-G1 BRAKE ASSEMBLY, DRIVER'’S SIDE

(INCLUDES ITEMS 10 - 30) ..coeeiiereeeeerremeceeriesteeieeseeseeeseeseeeeesesesesaesassssesad 1
10 22519-G1 BACKING PLATE ... oot errveessei st e st s e e eeeseee e e eeee e saeanasssesaees 1
11 23361-G1 ADUJUSTER . ...ttt sen s et eat s e s ee e e eee s e e enevennes e en 1
12 23358-G1 LEVER ASSEMBLY (INCLUDES ITEMS 5-7,13-16) .ccccocvvevereerereeeeee 1
13 23537-G1 TORSION SPRING, DRIVER'S SIDE (GOLD) ...cueveveeeiieneeeeeeeeeeeeeee 1
14 23363-G1 ADJUSTER BODY ...coittiiieriireesteese e sime et s e sreeestssesaeeesenesasasassnesanenns 1
15 23382-G1 WASHER, 1/4 ..ottt sttt st e et eesaaaeseeeaneeesenen 1
16 23362-G1 THRUST WASHER, 1/4... ettt ese e s e e s e eanse s 1
17
18 22511-G1 DUST COVER ...ttt ettt ee s te sttt s s e erese s e e s s e essneasansanann 1
19 23356-G1 ANCHOR BLOCK ......ccitiiirecrectrenee et sees s et seseeeeeseessseesssees 1
20 00565-G1 WASHER, LOCK, 1/4 ...t eerrereerr—rrraeea e r———— 2
21 13632-G1 NUT, 8 MM ... ettt e s st s et s s e s et e e e s e e s eneen 2
22
23 23359-G1 SPRING, BRAKE ADJUSTER .......ooeeeeeeeeeieeeee ettt e e seesssaaneenen 1
24 17290-G1 SPRING, BRAKE ANCHOR ...ttt e esatte s eeesn s aessnens 1
25 17291-G1 CLAMP, SHOE.......o ettt e st e se et e ssemee e e s e e eeae s seeansnmees 2
26 17292-G1 PIN, SHOE CLAMP TENSION ......c.ceoiiiceeetteiceeeeveeeseere s s s eeenveeeesanens 2
27
28 23364-G1 BRAKE SHOE SET (INCLUDES ITEMS 29, 30).....cccevemieeeeeieereereeneens 1
29 23354-G1 BRAKE SHOE, TRAILING ......cuoeeeeeeeee ettt ceaveresave s s e 1

EZGOEEE Service Parts Manual Page CC-4



WHEEL BRAKE, NON-BENDIX

Electric Vehicle

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
30 23355-G1 BRAKE SHOE, LEADING .....ccooveieeereeetecce et esee e s enana 1
31
32
33 17083-G2 BOLT, 5/16 = 24 X 1 LG .ottt ettt st eae e e e en 8
34 15126-G1 NUT, LOCK, 5/16 = 24 ...ttt et st e 8
35
36
37 15485-G1 WASHER, INNER WHEEL RIM ...ttt e e e s ene e 2
38
39
40 19186-G1 BRAKE DRUM WITH LUG BOLTS .....ooovireieeereteeeeereeetce ettt 2
41
42
43 15487-G1 WASHER, OUTER WHEEL RIM......coiuiiiieiteeece et et se s 2
44
45 10387-G1 PIN, COTTER, 1/8 X 1 1/2 LG ..ereeeectreereeeteeetee ettt svere e aen 2
46 15483-G1 NUT, SLOTTED, 5/8 - 18......oiieiereeeeereceeeceee ettt eercstee e seese e s e sene s e snsseens 2
47 12091-G2 CAP, SPINDLE ...ttt e ettt ettt en s 2
48
49 24939-G1 ADAPTOR, SPINDLE CAP ...ttt teetse et eseesesae e ene e 2

Page CC-5 Service Parts Manual EZGOELE



ij: Electric Vehicle

WHEEL BRAKE, NON-BENDIX

EZGOEEE Service Parts Manual Page CC-6



‘| WHEELS AND TIRES

Electric Vehicle

RS

1-INCLUDES ITEMS 2, 11, 12
3 - INCLUDES ITEMS 4, 11, 12
7 - INCLUDES ITEMS 8, 11, 12
9 - INCLUDES ITEMS 10, 11, 12

Page DD-1

Service Parts Manual

EZGDLEED



| Electric Vehicle WHEELS AND TIRES

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.
1 27772-GO1 18 X 8.5 - 8 CARLISLE TIRE AND WHEEL ASSEMBLY, LINKS
(INCLUDES ITEMS 2, 11, 12) ...oueiuerererirereeeseere e reeeesesetee e eeeees s eenens AR
27772-G05 18 X 8.5 -8 CARLISLE TIRE, LINKS .......ciiteeeeereteeeetctcteeceeee e AR
3 27772-G02 18 X 8.5 - 8 CARLISLE TIRE AND WHEEL ASSEMBLY, TURF GLIDE
(INCLUDES ITEMS 4, 11, 12) ...ttt etsesseeseseesseeesesesesas AR
4 27772-G06 18 X 8.5 - 8 CARLISLE TIRE, TURF GLIDE ........cooeteeeemeeeerceereteereeeeenns AR
5
6
7 27772-G03 18 X 8.5 - 8 CARLISLE TIRE AND WHEEL ASSEMBLY, TURF SAVER
(INCLUDES ITEMS 8, 11, 12)...cuiierererereerereereeeecee ettt e ses e e e eesesesaas AR
8 27772-G07 18 X 8.5 - 8 CARLISLE TIRE, TURF SAVER ........cocoevevereereececeeee s AR
9 27772-G04 18 X 8.5 - 8 CARLISLE TIRE AND WHEEL ASSEMBLY, FAIRWAY
(INCLUDES ITEMS 10, 11, 12) ...t eseseeseeere st s seee s eseeena AR
10 27772-G08 18 X 8.5 - 8 CARLISLE TIRE, FAIRWAY .....cooeererrerereeeeeeeeeeieect e cveneene AR
11 15169-G1 WHEEL RIM, 4 LUG, STANDARD.........ccccvritrtrrrereeeete e eee st ereceeeenes AR
12 11657-G1 VALVE STEM .ottt tteae ettt e et senens AR

EZGOEIEE Service Parts Manual Page DD-2



| WHEELS AND TIRES Electric Vehicle

= =

Page DD-3 Service Parts Manual EZGOETE



| | __ SPECIALTOOLS

SPECIAL TOOLS LISTING

EZGOLEIT Service Parts Manual Appendix - A



SPECIAL TOOLS .......cciiteeeeeiierees srsssrserrnsssssssssesseonsesses sesssees — o\ (o 8

BATTERY MAINTANANCE KIT ....uioiiiiiriciieires ceeinietrerssesentesressaesessessenesneres ssesssssesssssncosseeessesessessen 25587-G01
SEAL INSTALLATION TOOL

(REAR AXLE SHAFT SEAL)....couiiiiiiititiiitiiis seeeeaceseeestessscstssassestesesssassns ssesessssessssssssasesssssessesones 18739-G1
BATTERY SET DISCHARGER, 36 VOLT, 75 AMP...........cccosvnitnernrenireraesintes cevsvessesissesessessssssseeesannns 28251-G01
CURRENT INDICATOR ...ttt cectentnaescs st ssesss e sae e ssnesssteaes ssmesresestesessessssessesesmsesnns 16489-G1
MULTIMETER, DIGITAL ....oootiteeececitiitices ettt ter e see st sseassesaesaeses sseesessessssesssnssssssonsossenen 27481-G01
CRIMPING TOOL ...ttt citeeeeeresesteseetesssseseesssssessasns sessessosesssensensossenseneesenns 27765-G0o1
SLIDE HAMMER

(AXLE/HUB REMOVAL) .....ovititiiiiiiicneiteieies ceeteetrssessstassssssantessssasassesssses ssessessssesssntossesonsoneenssssnes 15947-G1
SLIDE HAMMER

(AXLE REMOVAL ONLY)...utitiiiiiiniccicinentisttes ceretrestsissestssessesessesssssssessessses sssssssssesssessseseemmenssesnes 18753-G1
OIL, 10W-30

B GALLONS ...ttt ctreetse st sststestesessassae s besssseaes sebesbesesseseonsssentensenmonensn 25730-G03
T2 QUART CASE ...ttt cttcitiaies erscatetsseststeseseestssesssssssessstsses stesesmssesssssossssssssesesnens 25730-G04
55 GALLON DRUM......oomiititceciiiiiiiiicnt ctrieartesecrssestestesassssestssesssssess sesessessesssessessseessssastns 25730-G05
PAINT

.6 OUNCE BRUSH ON PAINT - HUNTER GREEN.........ccocoomitrierrnerctreetees et sesneenenenens 28002-G04
.6 OUNCE BRUSH ON PAINT - CHAMPAGNE BEIGE..........ccctsieeeneeererteriees ceveeeereresesesesneseesesssesens 28002-G03
12 OUNCE SPRAY - HUNTER GREEN .......ccciet sttt crestesteeveees cenvevresesseessesessssssesesssene 28140-G09
12 OUNCE SPRAY - CHAMPAGNE BEIGE........ cccccioierirtiteeeeeentrtectestesteneies srevesesnessesssssesssosssnsenes 28140-G15

Appendix - A Service Parts Manual EZEOESE



L _ ACCESSORIES _ |

ACCESSORIES LISTING

EZGOLZIRET] Service Parts Manual Appendix - B



| | ACCESSORIES |

e NG SRR

ACCESSORIES LISTING KIT NO.

SUNTOP KIT ..ot se s eeeaes 75040-GO01 .....oevveeeereeenne See Kit Instruction Sheet 75055
SUN TOP KIT (4 CADDY ONLY)...oiveierreeeeeiieereeenenns 75123-GO1 ... See Kit Instruction Sheet 75158
WINDSHIELD KIT, 4 CADDY ONLY ......cccevrvrirvremnanennnn. 75133-G01 v See Kit Instruction Sheet 75161
WINDSHIELD KIT, TINT, 4 CADDY ONLY ....ccocceuceen.. 75133-G02....cooveveererreirenns See Kit Instruction Sheet 75161
WINDSHIELD KIT, 2 BEND .....ccccvtiivrevecierereereeeeenns 75041-GO3.....cccveeveeenee, See Kit Instruction Sheet 75043
WINDSHIELD KIT, 2 BEND, TINTED ......cccccvevvveernnen 75041-GO4....ocoevveeeeenee See Kit Instruction Sheet 75043
WINDSHIELD KIT, SPLIT, .o 75077-GO1

WINDSHIELD KIT, SPLIT, TINTED ....ccccceveiverrreeerennnen. 75077-G02

WINDSHIELD KIT, SPLIT, 4 CADDY ONLY ................. 75077-G03

WINDSHIELD KIT, SPLIT, TINTED.....ccccoeeeiieieerneeneee 75077-G04

SAND RAKE ......ccoovtrirereerinirieeersreeesinieesesenessssessssansannns 14735-G1

TOW BAR KIT (PERMANENT USE) .....ccccceiineeevceeennns 75310-GO0T.ccvvvrerieeceneneen, See Kit Instruction Sheet 75311
WEATHER ENCLOSURE (3 SIDED).......ccccoecevrererenans 75078-GO01

WEATHER ENCLOSURE (4 SIDED)......cccceevieeceeaninn. 75079-GO1

REAR VIEW MIRROR (REQUIRES SUN TOP)........... 19528-G2....ooveeeeeeeereeene See Kit Instruction Sheet 75162
MESSAGE HOLDER KIT (REQUIRES SUNTOP)....... 75094-G01

HOURMETER (ELECTRIC ONLY) ...ooveeviereceeeeeeeeee 75113-G02....oovereeeeeereeenen, See Kit Instruction Sheet 75118
COOLER JUG / BRACKET KIT ..o 75170-GO1

BAG COVER / RAIN CURTAIN KIT ...oceecereeeereeerenee, 75191-GO1

SEAT REFURBISHMENT SPRAY (WHITE) ................ 28166-G01

ASHTRAY KT ...viiieiveeeirrricerenereroeeresareeresareesaseesasarnorns 75109-GO2......oovvereeeeeeeane See Kit Instruction Sheet 75110
TURNSIGNAL KIT (4 CADDY ONLY) ..cceecovrerirrereneenn. 75107-G02

SANDBOTTLE ... e rae e s esee s 75009-GO1 ....oovevivriereernnae See Kit Instruction Sheet 75029
8" CHROME HUBCAP ... 14913-G* . See Kit Instruction Sheet 28244
6" CHROME HUBCAP ........ccorrerreerecrceeir e esvaecnnne 16042-G* ..o, See Kit Instruction Sheet 28244
GOLD SPOKE HUBCAP ....coooiirerereereenerirereerrrenessenns 19241-G™ ..ot See Kit Instruction Sheet 28244
SILVER SPOKE HUBCAP .......ccvceerireeeinereeeeeneeeen 19241-G™ .. See Kit Instruction Sheet 28244
4-CADDY KIT ...eoeieeecireeceetenirreeecnerasnseasassenssnseessssenenns 74150-GO01 ...oveveerrineenee See Kit Instruction Sheet 74155
CENTER BASKET ...oiiiiiicteeeeeceemeee e reeee e e nesmee e 75003-GO2........cccveeveenn, See Kit Instruction Sheet 75025
SIDE BASKET ...ttt seee e sesmee e 75007-GO2....ccovecereraerrenn See Kit Instruction Sheet 75026
SCUFF GUARDS.......cccoorteirececeteneeeeceee s ssreeceneeenane 75127-GO02.....vvevereeeecennnens See Kit Instruction Sheet

SUN TOP WITHOUT BAG RACK .....eeeeeerereereeeeeee 75135-G01 ..o See Kit Instruction Sheet 75137

Appendix - B Service Parts Manual EZGOIEILE



GENERAL INDEX

TWO BAG ATTACHMENT oo 5183GOT oo See Kit Instruction Sheet 75184

............................. See Kit Instruction Sheet 75283
............................. See Kit Instruction Sheet 75284
.......................... See Kit Instruction Sheet 75336

EZGOEIE Service Parts Manual Appendix - B




| | ACCESSORIES |

Appendix - B Service Parts Manual EZGOLEEN



L ACCESSORES |

ACCESSORIES ILLUSTRATED

EZGOLIEET Service Parts Manual Appendix - C



§585-1¥2-008-1 ‘6692-€160€ 'VO'VLSNONY ‘88 XOH 'O'd “ONI ‘NOHLXTL 40 NOISIAIQ 0D-Z-3

‘S1HVd LNIJW3OVId3ad

. 62¢0S. ‘ON S6/12/20 ee/62/Lt  ILvA DIHO =, 40 DNIHIAHO 3JHL 3LV1IT7I0Vd OL INJWNJ0A SIHL NIv.Ll3d
40 | 0d onimvaa | Y NNVIOHL O 883M 7 raua | ELLREMOISIZ3 ™5 ) 517 51 Hyd ANV S3LON HOA (8)39Vd DNIMOTI04 335
"LI NIHLIM @3SOTQN3 4311317 3HL
O A3H LM NOILONYLSNI NOILVTIVLSNI 371109 ANVS 3111 |OL DNIONOdSIHHOO J1ON V OL SHI43H [>T0GWAS FHL

anNvs ‘3111049 L0D-€.€/2 b € yog emdeL 67 /€ X 02-/1

311108 ANVS ‘43QTOH ! 2 L
‘D1 ¥/€ X 02-v/L ‘FLlLdVYL ‘1709 L L M
NOILdIHOS3aa ALO | W3l

ATANHIA 3HNO3IS ANV M3YOS 3LILdVYL IHL LHISNI '1HOddNS MOvd
1v3S VL3N IHL IHL NI d3.LvOIANI 310H IHL HLIM 2 WALl ‘W3aaTOH
3711089 ANVS JdH1 ANV 31V1d ONIOHOLNIIY JHL NI S3T0H IHLNDIY 2

'140ddNS XOov4dlv3s dHL 40 LNO

M3IHOS 3111dVL IHL MOVE "'SAVIHHL LHOIVHLS ‘NVI10 WHOJ Ol 1HOd

-dNS MOvVE 1v3S TVLIW FHL NI (NOILYHLSNTI 33S) 3T10H A3LYNDISAA
3HL OLNIT WAL 1709 3LILdVL 0¢-¥/1 AHL TIVLSNI ‘dIL NOILVTIVLSN} I

109-6005L

IXL/1Svaan

MOvY bvd

1HOddNS
MOvg 1v3Ss

MOvd Lv3s
"ONIG33004dd 340439 SNOILLONYLSNI 71V Av3y

LI 3111049 ANVS HLIM 3TOIHIA 40 3dIS JNVS NO d3SN 39 LONNVO 13XSvd 3dIS :3.LON

"ON 1HVd 1S3N03Y LM Q1314 IHILNT SIHL H3aHO OL :31ON.




§98S-12-008-| ‘6692-€160€ "VO'V.LSNONY ‘88E XOF 'O'd “ONI ‘NOHLXIL 40 NOISIAIQ 0D-Z-3

‘S1HVd LNIJW3OV1d3y

31vd A3d

v6/€0/10

31vad OIHO

40 ONIHIAHO FHL ILVLITIOVH OL INIWNOOA SIHL NIVL3H
[EENOSIZ3 (™5 517 s1uvd ANV SILON HOH (S)3OVd ONIMOTH04 335

"1l NIHLIM @3SOTQNT 431131 JHL

NOLLVTIVLSNI LIMSVE 3AIS  37uL |OL DNIANOISIHHOD 310N V OL SHIJTH [ > TOSWAS IHL

. 920S. ‘ON
+4010d ONIMVYHA v rgAy|  esam A8 NHQ
- A3H
D712/ X 02-¥/1 ‘1104 209-c0lLL € 4
3QIS ‘13Iaxsvd 10D-8005.L X X
NOILdIHOS3a ‘ON 1Hvd ALD | WALl

'FN0OYOL 'S97 °'NI §8 - 09 OL NILHOIL
‘F70H HOV3 OINI ¢ WALl ‘S17108 ODNINHO4 AvIHHL 3HL TIVLISNI 2

JTOIHIA 40 3QIS HIHLIZ NO QI TVLSNI 38 AV 13MSYE
310N

‘NOILYH.LSNTTI NI NMOHS SV 13X0vdd 140ddNS Movd
1v3S IHL NI SITOH HLIM | WILI L3IXSVE 3AIS IHL NO STT1OH NOITY 't

"ONI@33004dd JHO439 SNOILONYLSNI 11V avad

209-200SZ "ON 1HVd 1S3N03Y “LIM Q1314 3HILNT SIHL H3a40 OL ‘310N




S586-1¥2-008-1 '6692-€160€ 'VO'VLSNONY ‘88€ XOL "O'd “ONI ‘NOY.LX3L 40 NOISING 09D-Z-3

'S1HVd INJW3OV1d3Y

40 DNIHIAYO THL ILYLIIOVE OL INIWNDOA SIHL NIVLIH
[VENOSIZ (" -5 617 S1HVd ANV SILON HO4 (S)IDVd ONIMOTI04 33S

"L NIHLIM @3SOTQN3 4311317 3HL

NOLLVTIVLSNI LI)SVE HILNID 3711 |OL DNIONOJSIHHOO JLON V OL SH34TH [> TO09WAS IHL

. Gc0SL 'ON v6/v2/10 31vaAad | ve/£00  3LVA DIHO
b40 1 7od ONIMYHA v 993M1 A A3Y €83M 1 Ag NHa
v A34d

'O72/1 X 02-v/1 ‘MILOS ¢09-c0LLL 4 14
ALILSYId "©78/€ X 8# ‘MIHOS 109-2001L 4 €
13ISYE ‘LIovH4 10©-2005. X c
Y3IN3O 13MSva | 109D-100S. b b
NOILdIHOS3d ‘ON 14vd ALD | W3L
vV livi3d
€

'3NDYOL 'sg1 NI
S8 - 09 OL NILHHIL 'NMOHS SV 3dIS HOVI 1V € WALl ‘'SMIHOS JLILSYd
HLIM S1HOddNS XOva 1v3S JHL OL L3MSvd HILINIO JHL JHNO3IAS '+

'INOHOL 'S9T °'NI 02 - S1 OL NILHDIL ANV 13MOovHg
13Xsva 3HL OLINI ¥ WILl ‘SM3IHOS ODNINHO4 avadHL IHL TIVLSNI '€

('V1IVL3A 339) "13¥sSvE "HILINID FHL 40 3HA3
dOL 3HL HLIM 2 W31l 13X0vHE 13XMSvE IHL NI JAOOHD IHL NOITY 2

"‘MOT39 NOILYHLSNTTI NI NMOHS
SV XOvH Dva 3JHL ANIHIE 1SNF } W3LI 13MSVYE YILNIO IHL 30V1d '}

"ONIQ3300Hd 3HO439 SNOILONYLSNI TV av3ad

209-€00SZ ‘ON LHVd 1SINO3Y LM Q1314 IHILNT SIHL H3AHO OL 310N




§589-1¥2-008-| ‘6692-C160€ 'VO'VLSNONY ‘88€ XOF 'O'd “ONI ‘NOYLXIL 40 NOISIAIQ 09-Z-3

‘S1HVd LNIWIOV1daY
. G505, ‘ON 96/20/20 31vaA3d | €60zt 3LVA OIMO - 40 ONIHIQHO 3H1 3LV1iTidv4d Ol LNJWNO0A SIHL NIv.L3d
€401 0d onmvea | ¥ —— xanan|  esama ronwa | [ENEEMOIEIZT (™5 517 s1uvd ANV SITLON HOA (S)3DVd ONIMOTI04 33S
*11 NIHLIM @3SO1QN3 HALLTT IHL
3 A3Y (1OVvd BVE HLIM) NOILYTIVLSNI dOL NNS 3111 |OL DNIGNOdSIHHOD F1ON V OL SHIZIH > 108WAS FHL
(Hv3y)
avida

(LNOH4)
O 1Ivi3a




§G85-112-008-1 '6692-€160€ "YO'VLSNONY ‘88€ X0 "O'd “ONI ‘NOHLXAL 40 NOISIAIQ 09-Z-3

"S1HVd INIWIOV1d3Y
) G506. - 40 DNIH3AHO FHL ILVLMIOVH 0L INIWND0Ad SIHL NIVLIH
€402°0d onimvaa | V et ] e o | (EEEEOIEIZE |77 5 o1 sLuvd GNY STLON 104 (§)36vY ONIMOT104 335
"Ll NIHLIM @3SOIQNT 4311317 3HL
3 A3H (1OVH BVE HLIM) NOILYTIVLSNI dOL NNS 3711 | 0L ONIGNOdSIHHOD JLON V OL SHI3H 709NAS FHL
2°ALD
1709 .2 X 02-v/1
LL 3L
3ZIS IVNLOVY NMOHS 3HYMAYVYH TV :3LON ______________________ —W‘
¥ ALD 8 °ALD ¥ °ALD 2°ALD
LNN Y001 02-t/1 HIHSVYM .b/L H30VdS OILSV1d 17089 .5/L 2 X 02-/1
91 WaLl SLNEL ¥1 3L ZL WaLl
7 N N S—
(O) N e R o anaanoanmna
9°ALD 2 ALD ¥ ALD ¥ °ALD
HIHSYM .9L/S H3ADVdS HIHSYM MO0 .94/5 17089 .8/1 2 X 81-9L/S
LLWNEL OF WAL 6 WALl 8 W3l
¥ 'ALD ¥ 'ALD ¥ °ALD 8 AlD <
LN MO0 81-94/S HIHSYM NO143L 9L/ 1709 .7/ L X 8L-9L/5 HIHSYM .91/S
9 W3 LI S Wall ¥ AL € WALl

(J

©




§985G-1¥2-008-1 '6692-6160€ 'VOVLSNONY ‘88€ X0 "O'd "ONI ‘'NOHLX3L 40 NOISIAIQ 0D-Z-3

'S1HVd INIWIOV1d3H
. SS0S.  'ON 96/20/20 3lvaA3d | eer0eRr  3Lvd DO - 40 YNIH3QHO IHL JLVLITIOVd Ol LNIWNJ0A SIHL Niv.Ll3yd
£40870d onmvea | ¥ puesg Aanau|  @sama ranua | LXEENOSIZ | ™ -5 o7 s1uvd ANV SILON HOH (S)3DVd ONIMOT104 335
"L NIHLIM @3SOTQN3 H3L13T IHL
3 A3H (1ovd H5VE HLIM) NOILVTIVLSNI dOL NNS 3111 | OL DNIGNOJSTHHOD FLON V OL SHIJTH > 108WAS FHL
.1 ‘39N1 dvD 1D-£5861 I 8l
@ X 02-/1133LS SSAINIVLS ‘1109 69-£6/00 2 Ll
02-¥/1 001 ‘LNN 29-16800 1% gl
J/1 ‘HIHSYM L9-65500 8 Sl
OILSYd H30VdS | 10D-160SL | ¥ vl "FJHYMAHYH NILHOLL LON Od ‘LNYLS
el ANV TMOD LNOHS IHL NIIMLIF H WAL ‘SHIHSYM MOv1g OML ANV
/L 2X 02-v/1 “133.LS SSTINIVLS ‘1109 95-£5/00 2 FAl 1NY1S 40 3AISLNO IHL NO ‘6 WALl ‘HIHSYM X001 MOV1d ANV 8 WLl
OUSTWIHSYM | 2900500 | 0 b | R or fon 0 L0015 Y 0
i y ION 0@ ‘LN
) . H30vdS 109-8v05. ¢ ot INOYS IHL NIIMLIG Hk WAL ‘YIHSYM V ANV 0L WILl ‘Y3ADVdS V
DG MOO0T HIHSYM 89-50600 | ¥ 6 aNY ‘LNYLS 40 IAISLNO THL NO ‘6 WALl ‘HIHSYM YOO MOV1d ANV 8
8/L 2 X 81-91/5 ‘1109 | €09-96012 % 8 W3LI 1709 HLIM Z W3LI ‘LNYLS INOYH FHL TIVLSNI ‘ITOH dOL FHL LV 2
INOHAH ‘LNYLS L0D-S+0S.L L L "HONIHM NI TV .2€/L ¥ ONISN TMOD LNOYH
81-91/S ‘007 ‘LNN 99-8601 1} v 9 JHL WOY4 S1109 av3H N3TIV 1dNO4 3HL advOsia ANV JAOWEY ‘L
91/G ‘NOT43L ‘HIHSYM 19D-GG2LL 1% S 1NYLS INOHAS -
WV/E L X 81-91/G 1104 99-6£100 14 14 ‘S1NYLS HY3H IHL 40 dOL IHL OLNI 8+ W3LI ‘SdVD 39NL LHASNI '8
w91/G HIHSVM ¢9-1.500 8 € ‘370IH3A 40 3AIS HIHLO FHL 1V IHNAID0Hd 1vaday 2
HVY3H 1NYlLS L0D-9¥0S. [ c "3T0H Y3IHLO IHL HOH S ANV + Sd3LS Lvad3d 9
NNS dOL 109D-690L2 - b "FJHYMAYYH NILHOIL LON Od "9 W3Ll
NOlLdI4os3a ‘ON 1HVd ALD YEIT ‘LAN MO0T ANV € WALl ‘HIHSYM HLIM JHVYMAYVYH 3HND3S ‘LNY1S
HVY3H 3HL NHHL 30V1d NI SHIHSYM OML IHL HLIM 1109 IHL LHASNI 'S
"ONIMVINDS INIATHd OL L1HOddNS MOovE 1v3s
ANV 1NH1S IHL NIIMLAFG 1709 IHL OLNO S WLl ‘YIHSYM NOT43L
ALIHM TIYINS IHL 30V1d "(SQVAHHL € - 2) LHOddNS MOvd 1v3S NYHL
1SNr 1709 1HASNI NV ¥ W31l ‘1108 OLNO € WLl ‘HIHSYM 30oV1d ¥

'3N0YOL 'S9T 14 61 - 21 OL IHVYMAYVYH 1NYLS INOHH TTVY NILHDIL 'S
‘ANDHOL 's87°Ld G} - €1 O1L IHVMAYVYH LNYLS HY3H TV NILHOIL ¥
'INDHOL 'S91 14 § - € OL 3dVYMAYVYH dOL NNS TV NILHDIL €

"FON3INOIS NOILYTIVLSNI HO4 SNOILYHLSNTTI 33S "9 W3LI ‘LNN
MO0 ANV ‘S1 WLl ‘HIHSYM ‘vI WALI ‘HIOVdS OILSVd ‘Hv3Y LV 2t
W3Ll ANV INOYH 1V £} WALl ‘S1709 HLIM A13S001 dOL NNS 3HNO3S ¢

SLNYLS OLNO I W3LI dOLNNS 30V1d 'k
dOLNNS O

1d0ddNs Xove
1v3S dHL ANV LNY1S FHL NIIMLIE9 JONVHVITO JAID Ol UVO FHL
40 H31N3O 3HL adVMOL LNHLS IHL HSNd 13aXM0vHE LHOddNS MOvd

1v3S 3HL NI S3TOH JHL HLIM 1NY1S JY3YH 3HL NI S310H 3HL NOIY -

1HOddNS »Ov4d 1v3s 3JHL

40 dOL IHL NI 3TOH 34VNDS 3HL NHHL ¢ WALl ‘LNYLS Hv3d 30V1d °

'S1NYLS HV3H ONITIVLSNI HOd4 d3diN03d SS300V
1IN AVIA LVHL S31HOSS3OOV HIHLO ANV 13MSVYE H31N30 JAONIY

10D-0¥0S5L

T
S1NYlS "Hv3d 'v

"ONIda3O0Hd 3HO439 SNOILONYLSNI 11V dv3d
1S3N03Y “LIY @731 3HILNT SIHL H3QHO OL :3.LON




9985-1¥2-008-| ‘6692-E160€ 'VO'VLSNONY ‘88€ X0 "O'd "ONI ‘NOHLXIL 40 NOISIAIQ 0D-Z-3

. LE1SL  ON
€ } '©d
40 ONIMYda v

96/20/20
pueig '

J1va A3d
A AT3Y

v6/91/90
g93m1

J1vd BIHO
A9 NHQ

(NOULX3L[mfa o=

‘S1HVd LNJW3OV1d3ay
40 ONIHaJHO 3HL 3LVLIOV4d OL LNJWNDO0A SIHL NIv.L3d

'SLSI7 SLHYd ANV S3LON HO4 (S)39Vd HNIMOT104 338

g A34 (M10Vd Bvg LNOHLIM) NOILLYTIVLSNI dOLNNS 31w

“LI NIHLIM @3SOTIQN3 4311317 JHL
Ol ONIANOdSIHHOD ILON V OL SH343H | > TO9NAS IHL

(Hvay)
alivli3a

(LNOH4)
0 1Ivi3a




§G8S-12-008-1 ‘6692-€160€ 'VO'VLSNHDNY ‘88E XOd "O'd “ONI ‘NOYLX3L 40 NOISIAIQ OD-Z-3
‘S1HVd INAW3OV1d3d
. [E1SL - 40 DNIHIAHO FHL 3LVLIMOVS OL INFWND0A SIHL NIV.L3H
€402°0d onmvaa | Y ot osang| smma o | CXTEENEIEIZE |77 .5 617 S1uvd NV STLON 404 (S)3DVd DNIMOTIOH 33S
‘11 NIHLIM G3SO1QN3 H3 L1317 3HL
2 A3d (10vd Vg LNOHLIM) NOILYTIVLSNI dOL NNS 7L |OL DNIGNOSIHHOD 3LON V OL SHIIIH > T08WAS THL
Z°'ALD
117084 .2 X 02-v/1
L)L Wall
3ZIS TVNLOV NMOHS 34vYMAYVYH 11V :3LON ___:______:__________
v ALD 8 'ALD ¥ 'ALD Z°ALD
1N Y001 02-b/1 HIHSYM b/l H30VdS O1LSV1d 1708 .b/L 2 X 02-b/1
oL Wall SL WALl ¥L W3l 21 WaLl
- SN\ |
Y (0Y) [ T w‘
9°ALD 2 ALD b *ALD ¥ °ALD
HIHSVM MOVd .91/S H3IOVdS HIHSVM MOOT.94/5 1709 .8/L 2 X 81-91/S
T EN oL W3Ll 6 W3l 8 WALl
b ALD t 'ALD ¥ ALD 8 'ALD
1ON Y007 81-91/5 HIHSVM NO143L .91/S 1709 /€ | X 81-91/5 HIHSVYM .91/S
9 WALl S WALl ¥ WALl € WALl

¥

©




§585-1¥2-008-1 ‘6692-€160€ 'VO'VLSNONY ‘88 X0 'O'd “ON! ‘NOHLXAL 40 NOISIAIQ 0D-Z-3

'INDYHOL 'S4 14 S1 - €1 OL IHVMAHYH LNYLS INOYd TV NILHDIL °§
‘3NDHOL 'S97 14 §I - €1 OL IHVYMAYVYH LNY1S HY3H TV NILHOIL ¥

'INDYOL 'S97 14 § - € OL IHVYMAHVYH dOL NNS 11V NILHDIL *

"'FONINODIS NOILYTIVLSNI HO4 SNOILYHLSNTI 33S 91 WALI LNN
Y007 ANV ‘St WLl ‘HIHSVYM ‘PL WLl ‘"HIOVdS OILSY1d ‘HvaY 1V 2l

W31l ANV INOHS 1V 21 WALl 'S1109 HLIM A13S00T dOL NNS 3HND3S *
S1NYLS OLNO I W3LI dOLNNS 30V1d *

dOLNNS "0

1H40ddNs Xovd
1v3S JHL ANV LNYLS FHL N33IMLIE JONYHVYITIO JAID OL YYD FHL 40
H3LIN3O IHL INOHA AVMY LNYLS JHL HSNd LIMOVHE 1HOddNS MOvd
1v3S IHL NI S3T10H IHL HLIM LNHLS Hv3d IHL NI S3T10H IHL NDIY

"ONId33004d 340439 SNOILONY.LSNI 11V av3d
1S3N0O3H LM @71314 FHILNI SIHL H3QHO OL 310N

109-GELGL

"S1HVd INIWIDV1d3Y
. LE1S.  ON 96/20/20 alvaaad | vemoLe0  3LVAOIMO - 40 YNIH3AHO JHL 31V1I1I0vd OL INJWNDO0A SIHL NIv.L3d
€40€°0d onimvea | V puesg Aanau| samt aanwo | CREENEIENZE (T g 517 s1Hvd ANV SILON HOH (S)35Vd ONIMOTI04 33S
“1I NIHLIM @3SO1QN3 H3L137 3HL
g A34 (10vd HVE LNOHLIM) NOILYTIVLSNI dOL NNS 37111 |OL ONIONOJSIHHOD TLON V OL SHIITH > T08WAS JHL
oL ‘39N1 dvD 1D-£5861 2 8l
w2 X 02-¥/11331S SSITINIVLS ‘1709 G9-€5/00 | 2 Ll
02-v/1 ‘NO01 ‘LNN 2916800 | + 9l
WP/ ‘A3LVId ‘HIHSYM /9-65500 | 8 Gl
OI1SV1d ‘H3AOVdS L0D-150S. 14 14
el
WL 2X 02-%/1 “133LS SSTINIVLS ‘11049 99-€5200 | 2 2L
91/S Wov1g * 29-02500 | 9 n "FHYMAHYH NILHOILLON Od 'LNYLS
/5 m_m_m__.n_w”_\w 1 o_o-mvom |z oL ANV TMODO LNOH4 JHL NIIMLIQ L WAL ‘SHIHSYM MOV1d OML ANV
. . H 9 LNHLS 30 JAISLNO THL NO ‘6 WILI ‘HIHSVM OO XOv1a NV 8 WLl
WIHS MOV ‘MO0 ‘HIAHSYM 89-50600 | + 6 11089 HLIM Z WALl ‘LNYLS INOYH THL 34NDIS ‘ITOH WOLLOE THL 1V '€
S/L2 X891/ 1109 | €09-950LL | 8 ‘FHYMAHVH NILHOIL
INOY4 ‘Indls | Loo-svoss L / LON 0 '1NY1S ANY TMOD LNOYH IHL N3IIMLIE 0L WALl ‘HIOVdS vV
) ‘ ‘ i ANV ‘LNYLS 40 3AISLNO IHL NO ‘6 WILI ‘HIHSYM MO0 MOV ANV 8
oL/ m 7” %._F“\_ mm;v_w_ w”_ M@ >_V_, ww.MMMM” H M WAL ‘709 HLIM £ W3LI ‘LNHE1S INOYH IHL TIVLSNI ‘ITOH dOL IHL 1V 2
" ) "HONIHM NI 1TV .2€/2 V ONISN TMOD LNOHAS
W¥/e L X w?w /g 1108 99-6£v00 | v v JHL WOH4 S1708 Av3H NITIV HNO4 IHL QUvOSIa ANV JAOWIH 'L
9L/ m_m__._w<>> 2912500 | 8 ) LAHLS LNOH *
Hvyad Lnyls | too-9eiss | 2 2 . h .
NAS ‘doL | 10569072 X X SLNYLS Hv3IH JHL 40 dOL IHL OLNI 81 WALl ‘SAVD IGNL LHISNI 9
NOILAIE053q on1uva T 7o Tna "310IHIA 40 3QAIS HIHLO FHL 1V IHNAID0Hd LvIdaY 'S
N 1 - "JTOH HIHLO JHL HO4 € ANV 2 Sd3LS Lv3d3H ¥
‘FYYMAYYH NILHODILLON Od 9 W3 Ll
‘LNN MOO07T ANV € WALl ‘HIHSYM HLIM IHYMAYYH JHNDIS LNYLS
HV3H IHL NYHL 30V 1d NI SHIHSYM OML IHL HLIM 1108 IHL L1HISNI '€
"ONIMVINDS INIATH OL LHOddNS MOvE 1v3S
ANV 1NHLS IHL NIIM13d 1108 IHL OLNO S WILI ‘HIHSYM NO43L
JLIHM TIVINS JHL 30V1d (SAY3IHHL € - 2) 1HOddNS MOVE 1v3S NYHL
1SNr 17089 1H3ASNI ANV ¥ WALl 1709 OLNO € WLl ‘YIHSYM 30V1d 2

|
S1NYLS Hv3d v




SS85-1¥2-008-} ‘6692-€160€ 'VO'VLSNONY ‘888 X0 'O'd “ONI ‘NOHLX3L 40 NOISIAIQ OD-Z-3

'S1HVd INJWIOV1d3Y

40 DNIHEAHO FHL FLVLITIOV4 OL INFWNDOA SIHL Niviad
*S1SI7 S1HVd ANV SILON HOH (S)39vd HNIMO1104 33S

*1I NIHLIM d3SOTQNI H3 L1317 IHL

OL HYNIANOdSIHHOD 310N V OL SHI43H | > 109WAS THL

. v¥e8e oN , awvaaad|  sezoco  ILva DO

140+ 'od onmvon | V | 1oo rane | EEENOS1Z3
- A34 NOILVTIVLSNI HIAOD 13aHM 3w

13S dvO4dnH 3IMO0dS HaAS €9-11261 14 8

dvOdnH IM0JS H3AATIS 19-LY261 X L

13S dvoanH axods aiov YO-Lvc6 1 14 9

dvOodnH IM0ds aion co-Lve6l X ]

13S dvO4dnH JWOYHHD .9 ¢D-cv091 14 14

dvoanH INOHHOD .9 19-2v091 8 €

13S dvOdanH 3NOYHD .8 co-elevl 14 4

dvOodnH INOHHO .8 1D-glevi 3 X

NOILdIHOS3d 'ON 1Hvd ALD 3L

dvOdanH IWOYHD .8

dvOdNH IXN04S "H3ATIS / 10D

dvOdnH JNOYHHD .9




§585-1¥2-008-| ‘6692-€160€ "'VOV.LSNONY ‘88 X0 'O’'d “ONI ‘NOH1X3L 40 NOISIAIG 09-Z-3

'SLHVd LNIWIOV1d3Y

oves| Pgialv] o uml mn wrmwemosza e et dac sy
"L NIHLIM @3SO1QN3 431131 3HL
a A3d NOILVTIVLSNI QT3IHSAONIM 37111 [OL DNIANOdSIHHOD ILON V OL SHI43H [> 10aWAS IHL
SISVO ‘dN3d ¢ ‘Hv310 ‘A13IHSANIM | £09-1205. ! L
AN39 ¥ ‘G3LINIL ‘TAIHSANIM | 209-£025. L ol
aN3g ¥ 'Yv310 ‘G1IHSANIM | 10D-€0252 L 6
0¢-v/L ‘MO01 NN 29-16800 14 8
W/ ‘HIHSYM /95-09900 14 L
'O/ L X 02-¥/1 ‘MIAYOS 99-50/91 ¥ 9
DN1d ‘H3IdNNAg L0O-P2ISL 2 S
H30VvdS 19-92/€2 14 14
H3gany ‘LINNOHD LOD-LiLeL 14 €
AN39 ¢ ‘G3INIL ‘aTIIHSANIM | 209-120S2 L 4
aN3d ¢ ‘Yv310 ‘A13IHSANIM L0D-120S. L L
NOILdIHOS3aa 'ON1HVd | ALO | W3l
g7vl3a-ot ‘s
vviIa- 1zl
v 1ivi3da
dlv.l3d

‘0LHO 6 SWAL'

‘0LHO ‘62’
WO1109 ANV dOL

x09-1705Z 'ON

‘8 WALl ‘SLAN X001 ANV £ W31l ‘SHIHSYM HLIM 3HND3S ANV
1NY1S INOH4 JHL ANV ATIIHSANIM NYHL 9 W3LI ‘S1109 3HL 1H3ISNI 'S

'dOL IHL 1V AN3 d3H3adVL

TIVIAS 3HL HLIM LNYLS INOHd IHL ISNIVOY QT13IHSANIM 3HL 30V1d ¢

Q73IHSANIM 40 dOL IHL HO 2 ‘+ SWALI ‘G1AIHSANIM

AHL 40 S3T0H HILN3IO IHL OLNI § WALl ‘SHIJWNG 9N1d IHL 1HISNI €
"'SIIWNOYD HIFdNH IHL OLNI ¥ W3 LI ‘SHIOVAS FHL LHIASNI * 2

I SW3LI ‘dT1IIHSANIM 3HL 40 S3AIS HLOE NO S3TOH
3HL OLNI € WALl ‘SIIANWNOYYD "3gany IHL 1HISNI I

"ONId3300dd 340439 SNOILONYHLSNI 71V Av3d

ALNIGVIIVAY HOH S1HVd 30IAHIS LOVINOD .
14vd 1S3NO3Y ‘LM 7314 IHILNT SIHL HIAHO OL :310N




GG85-1¥2-008-1 ‘6692-€160E "'VD'VLSNONY ‘88€ XOT 'O’'d “ONI ‘NOHLXAL 40 NOISIAIA 09-Z-3 ‘SLHVd FZNS-W.O?“@MWM
. 40 DNIYIAHO FHL ALVLMIOVE OL INIWNDOA SIH
240z 0d mx%“_ ol v AR e AWM | DEITRENMCIE)ZZS | 'S1SI1 SLHVd NV SILON HO4 (S)3Dvd DNIMOTIO4 338
*11 NIHLIM G3SO19N3 H3LLTT IHL
a Aay NOILVTIVLSNI 1FHSANIM 1111 | OL DNIONOASIHHOD FLON V OL SHIJ3H [> T08WAS JHL
#°ALD b ALD " bUALD
MOOT LAN 02-/1 HIHSYM /L MIHOS /S L X 02-/L
8 WALl L WaLl 9 WALl
______:_______w @
2 ALD ¥ ALD ¥ 'ALD
H3IdNNG ON1d HIOVdS 1INWWOHD Hagany
S 3L ¥ NTLI € WALl

O ) o

O

3Z1S VNLOV NMOHS 34VMAdVH T1V ‘310N




§585-1¥2-008-} ‘6692-C160E 'VO'VLSNONY ‘88E XOF "'O'd “ONI ‘NOHLX31 40 NOISIAIQ 0D-Z-3

'SLHVd LNJWIOV1d3Y

40 ONIHIAHO FHL FLVLMIOVH OL INIWND0A SIHL NIV.L3H
[IXENOSIZS | ™ 5167 s14vd ANV STLON HO4 (S)35Vd ONIMOT104 33S

LI NIHLIM @3SOTQN3 4311317 3HL

NOILVTIVLSNI AVHL HSY 3711 |OL DNIANOdSIHHOD JLON V OL SHI4IH [ > TOSWAS IHL

. 0L1S. -oN 31vaA3H | ve/zn0  31vA DIHO
b0+ 7od ONIMYHA v rgAzd|  eEam A8 NHQ
- A3H
"©7.2/k X 91-0L ‘MIHOS ¥9-00100 14 14
AVHL HSV 13M0vHd 10D-801S.L 8 ]
AVHL HSV LIISYD 10D-9€./¢ } 4
AVHL HSY L109-lelle I 3
NOLLdIHOS3a ‘'ON 14vd ALD | WAL

13X0vHE IHL OLNI AVHL HSY JHL dYNS '€

‘NOlLvdisnTl
NI NMOHS SV AT3IVWIXOHddVY 13MOvdd 31vO01 ¥ WALl ‘SM3HOS
ONITIHA 473 () IHL LHASNI ‘LY IdNIL Y SY € WAL ‘LIHOVHE DNISN 2

Avdl
HSV 3H1 40 WO1109d ANV dO1 IHL NO S3DNV14 IHL HIAO SMOCH 13X .
“SVO FHLIIINN 2 WALI LINSVYD FHL OLNI L WAL AVHL HSY 3HL 1H3ISNI L

"ONIG@3300Hd 340439 SNOILONYLSNI 11V avad

209-6015Z "ON 1HVd LS3NO3IY LIM @1314 IHILNT SIHL H3IAHO O1 :310N




S585-112-008-} ‘88€0-€060€ 'VO'V.LSNONY ‘88E XOF "O'd "ONI ‘NOHLXIL 4O NOISIAIQ 0H-Z-3

‘SLHVd LN3IN3IIOV1d3H

¢d0 1 '9d

2915L oN| v
ONIMYHA

J1vQa A3Y
A8 ATY

6/91/50
190

31vd DIHO
A NHQ

(NOULX3L [w [ o |

40 HDNIH3AYO FHL LVLITIOV4 OL LNIWNNDOd SIHL NIVLIH
'S1S17 SLHVd ANV S3LON HOA (S)a3vvd HNIMOT104 338

- A3H

SNOILONYLSNI NOILVTTVLSNI HOHHIN M3IA HV3Y 3110

*LI NIHLIM d3SOTON3 431137 3IHL
Ol ONIGNOdS3HHO0O 310N V OL SH343H v._oms;w gHL

M3IHOSsL13S

lnyis
dOl1 INOY4




5989-1v2-008-1 ‘8880-6060€ "VO'VLSNONY ‘88€ XOH ‘0'd “ONI ‘NOHLXIL 40 NOISIAIQ 09-Z-3 ‘S1HVd INTWIOV1day

. 29ISL  'oN
e g
402754 ONIMYHQa v

31vd A3d
A8 AZYH

$6/94/50
190

3LvQ DIHO
AdNHa

40 DNIYIAHO FHL JLVLITIOVH OL INIWND0A SIHL NIV.L13H
[CIENCIEI2=2S) | 'SL1SIT S1HVd ANV STLON HOd (S)39vd DNIMOT104 338
‘LI NIHLIM G3SOT9NT Y3113 3HL

M3IA HYIH 371 | OL ONIANOJSIHHOD FLON V OL SHI43H [>108WAS THL

- A3Y SNOILLONYLSNI NOILVYTTVLSNI HOHHIN
140ddNs ‘13xMovyg 29-20564 |+ S
14
"D 8/5 X 2€ - 8# 'ONId
-dV1 473S "1331S SSTINIVLS ‘MIHOS 19-Lgs6l | | €
4
M3IA HY3H ‘HOYHIW 1O-96v61 | | b
NOILJIHOS3A | 'ON.LHvd | AlD | Wadl

‘INOHOL 'sa71145-€ 0L
JHVMAHVYH N3LHOIL 1NYLS dOL LNOYH IHL OLNO dOL IHL TIVISNIAH 2

‘dNDI0 T1IM HOHHIW OL 3DVINVYA ‘NILHDILYIAO LON
OQ "M3"OS13s NILHOIL ANV 13X0vHE OLNO | WILI ‘YOHHIW 3aI1s 9

‘HOHHIN H1IM d3ddNs m3yosL13as NISO0T 'S

VIVLIA NI NMOHS SV LNY1S dOL
AINOHd OL § WALl 'LINOVHE L1HOddNS NIALSYH € WALl ‘MIHOS ONISN ¥

'VIVL3A 33S (AINO 30V4HNS 3AISNI) LNY1S dOL INOHS |
40 YILINIO HONOYHL (171HA 92#) 3T0H 'VIA L1 V TIIHA ANV 3LV001 '€

'dO.L IAOW3IY OL AHYSS3IO3N LON SI
11°LNY1S dOl INOHd JHL WOH4 IHVYMAYVYH dOL INOYd IHL SAOW3H ¢

'SNOILYDINddY H3HLO NI @3sN 3HY SNF.LI ISTHL LIX HLIM
Q3AddNS JAISTHAY ANV S1IMOVHE ONILNNOW OILSYId advosia L

"ONIQ3300Hd 340439 SNOILONYLSNI TV avad
29-82961 ‘ON 1HVd 1S3NOAY ‘LI 31314 IHILNT SIHL H3QHO OL :JLON




§989-1¥2-008-} ‘88E0-E060E "VO'VLSNONY ‘88€ XOF "O'd “ONI ‘NOHLX3L 40 NOISIAIQ 0D-Z-3

"SLHVd INIWNIOV1d3Y

YRR SV R — 40 YNIHIAHO IHL FLVLITIOVL OL INIWND0A SIHL NIV.L3Y

2401 0d onl >><mu v Ji A e | [EEENOS2Z3 "S1SI7 S1HVd ANV S3LON HO4 (S)3DVd HNIMOT104 338

"LI NIHLIM @3SOTON3 HIL1317 3HL

- A3Y NOILVTIVLSNI H313N HNOH g1, | OL ONIONOSIHHOD JLON V OL SHIAIH [>108WAS FHL
dIONZ10S

H313W HNOH




S98G-112-008-} ‘88£0-E060€ "VO'VLSNONY ‘88€ XOA "O'd "ON! ‘NOHLXIL 4O NOISIAIQ 0O-Z-3

‘S1UVd LNJN3OV1dal

31vd A3d

S6/1220

31vA DIHO

40 ONIHIQHO JHL 31V1NI0Vd Ol LNJWNDO0A SIHL NIVL3H
"S1SI7 SLHVd ANV SILON HOH (S)3DVd DNIMOT104 338
"1I NIHLIM @3SOTON3 431137 3HL

J7u11 [OL ONIONOJSIHHOO FLON V OL SHIAIH [>T0SWAS FHL

. 8LIS. 'ON
¢d4020d ONIMYHA v Ag ATH 3oMr A8 NHa [EENO92Z3
- A34 NOILVTIVLSNI H3 L3N HNOH
Y3 L3N HNOH ‘SSANYYH c09-L1ISL 3 S
¥2-0L# ‘LNN L9-86011 4 14
'D72/L - ¥2-0L# ‘1109 ¥O-05100 4 €
H313W HNOH ‘13Movdd 10D-610VL I c
"HNOH ‘Y3 L13IN 19-€.SGl¢c X I
NOLLdIHOS3a ‘ON 1dvd ALD | WAL

‘I81lies pajosuu0d se seleleq o) $8|qed [041U0) pasdg 21uol}08|] J0BUU0IDY "9
*S}|0q [[eisulal pue 1aA00 aoeiday ‘g
"alim yoe|g 10} [euiwd) B uo ainpasold yeedey ‘¢

‘INU pue Jaysem Y20 [[ejSUldl PUB [BUlULIB} 0} SSSUIBH WO} S1IM MO|
“|aA I[eIsSuUl pue [BUjWIS} PIOUSIOS }§8| OU} WO} JOYSEM YO0| pue INU oY) SA0WSY 'E

"lonuoD peadg 2JucxO8|T BY) WOL) JOACD BY} BAOWSI pue
‘loauo) pasds o1uoiiosfg Sy} Uo 1aA00 ay) Bulinoss s)og () Jnoj eyl eAowey 'z

"selia)ieq eu) Wolj sa|ges asay) Jo Ylog 108U
-uoosiq "selieljeq oy} 0} [0)U0D posdg ULV BY) WO S8|qeD By} 91Bd0T °|

TOHLNOD @33dS JINOHLO3T3 OL LOINNOD O

'UMOUS SE (§ Wall) SinN pue
(g wey) syog Buisn sajoy (g) om} 4OL U} 0} AJquiassy I8}l NOH 8y} 81nosg ‘g

‘uoddns yess apis 1ebuassed sy Ui sejoy papupaid (1) 1oy sy} ayesoT *|
A1aN3sSsSY HAL3IW HNOH HOVLlY ‘g

1819\ INOH JO [eulws) (-) aalreba 0} aum Moe|g pue [eusw
-18} (+) SAIISOd 0] 8lIM MOJISA ‘UMOYS SE I8)B|N INOH O} (G Wia))) SSsuleH Yoelly 'S

"19x0rIg 0} 18)0)\ INOH 1ndas ‘1es|N INoH syl yum peljddns atempley Buisn 2
‘umoys se pauonisod ‘(g way) 19x0eig ybnosyy (| wey) 1ele|N INOH Hesu| °|
H313W HNOH IT19INISSY 'V
"ONId3300Hd 3HO439 SNOILONYLSNI 17V avad
209-€115. 'ON LHVd 1SINO3Y LM 1314 3ILNT SIHL HIAHO OL ‘310N




§589-1¥2-008-} ‘88£0-E060€ 'VO'VLSNONY ‘88 X0 'O'd “ONI ‘NOHLXIL 4O NOISIAIQ 0D-Z-3

2a0t0d ) *oumed| v o] oo | EEEODIZS
- A3d SNOILLONY.LSNI T.LSNI LNIWHOVLLY DVE HNO4 LXL 31

‘SlUvd LNIWIOV1d3H

40 ONIHIQHO FHL FLVLITIOVL OL LNJWNJO0A SIHL NIVL3Y
"S1SI7 SLHVd ANV SILON HOH (S)39Vd HNIMOT104 33S

“LI NIHLIM @3SOTONZ 431137 3HL

Ol DNIONOdS3HHOD 310N V OL SH343H v._Oms;m JHL




§585-112-008-} ‘88€0-E060€ "VO'VLSNONY ‘88€ XOG 'O'd “ONI ‘NOH.LX3L 40 NOISIAIQ 09-Z-3

‘S1Hvd LNIW3OV1d3y

40 DNIH3QHO JHL 31Vv1Midvd OL LNJWNJO0A SIHL NivLi3d
"S1SI7S14vd ANV SILON HO4 (S)3Dvd HNIMOT104 33S
‘11 NIHLIM d3SOTON3 H31137 3IHL

g HNO4 LXL 11y | OL DNIONOJSIHHOD JLON V OL SHI43H [>>TOSIWAS FHL

. 9€€S.  'ON 3vaA3d |  semi/e0  3LVA DIHO =,
2402 '0d o Jouenl BN | NOULX3 L [m | o |
- A34 SNOILONYLSNI T.ASNI LNTFWHOVLLY DY
(LNIW30V1d3d) HadWng Y3gany 1O-82.E1 4 L
(LNAW30V1d3Y) 8/ ‘HIHSYM 19-09S00 [4 9
(LNIW3OVTd3H) ONINHYM 139V 109-0€15. X *]
94S ‘HSNd ‘LNN 10D-6218¢ S v
O JF/1 L X91/S ‘SIATTO ‘Nid cO-1G9LL I €
ATdINISSY NOL1Od L0O-vEES.L I c
ATdNISSY dOL 109-1CISL X I
NOILdIHOS3A ‘'ON 1Hvd ALD W3ll

"8j0IyaA wolj Alossaooe aaowal o) Ajsnosue)nwiis piemio) pue premdn Y '

*do} ey} je sjesioeiq Bulurelal ayy
abebuasip 0} premumop ojbue Juswiyoepe Beq Jnoy ayy jo ved wWopog sy 197 b

‘F1GVYSNNN AHOSSIDIV IHL
ONIIVIN ‘dOL FHL LV S1INOVHE ONINIVLIH IHL aNIE TTIM HYd
OOL INJWHOVLLY ©vd HNOd 3HL 40 NOL1109 JHL NO dN HNILAIT

NOILAYD

*a[o1ysA woly Aeme pue umop ||nd pue Jadwng
ayiseayo o3 ybnoue jsnfuswyosepe Beq inoj ay; jo ved woiog ey uo dn Y ‘g

Jadwng woly
dwieo yooyun pue asimyo0]2181unod qouy Buluiny Aq dweo Jedwng ey} uesoo g

“Joule}al Ypm aindss pue poddns feauea ayy 0} dn lembeq ayi pjo4 1

FTOIHIA NOHL LNIFIWHIOVLLY HVE HNOd DNIAOW3Y "D

‘uolyisod |ejuoziioy o) [[embBeq temo| pue [ombBeq at)) asesjal
0} premdn splg “Juswiyoene Beq Inoj ay) Jo Jejusd syj Jeau Jsuejal sy} 8)e20T ‘9

"2In2as S| WONOg Y} JIun asImMyo0}o qouwy Buguiny Aq dwepo ssdwing eyy usiybly ‘g

‘awiel) uj yojou
ojur il Bumes ‘llembeq Jepun yooy aoe|d o} Apusioyns durep uo gouy UssooT ‘y

‘278VSNNN AHOSSIOIV 3HL
ONDIVIN ‘/dOL IHL LV SLINOVHE DNINIV.LIY IHL ANIE T1IM Hv4d
OOL INJWHOVLLY HVE HNOL FHL 40 NO1L08 IHL NO dN HNILLIT

NOILOYD
‘umoys se Jaduing jo doy uo aoe|d pue

[lomBeq ay; uo Jadwng euy Jesfs o3 yBnous jsnf yuswyoeje Beq inoj sy} Jo
wonoq sy asies oes Beq jo doy Jsuebe joxoeiq Bujurelas Buipjoy Ajuuly s[iym €

“oel Beq
8|21YaA 8y} Jo apisiapun ay) Yyim syexoeiq sy Buibebue juswyoeye Beq inoj sy}
jo 1ed wonoq ayi Buistes Apubiis sjiym 1exoeiq Bulureyes doy ey) uo UMOp ssald ‘2

“joes Beq ajo1yan ay) Jeno sjexoelq Bulurelal doy ey} eoeld |

"UMOYS S}o¥oeIq

Buiurelas pue Ajquissse do} ay} jo ojfue syewixoidde sy} sio | deig Buidwepe
alojaq (punoib ay) snoqe seyou g-g “xoidde) Jedwing syy mojeq |aA8| & Je pue 1adwng
sy} wolj pababuasip aq juswyoeye Beq Jnoj sy} jo ped wopodg ay) 1eys Aressaoau si )|

310N
FT0IHIA OL LNIWHOVLLY Dvd HNOd DNITIVLSNI g

'V llele 998 *p wey ‘inu deo pue ¢ way
‘uid SIABID Yim 2 Wiy ‘Ajquiesse wopnog ey o} | wal ‘Alquiasse doy sy Jleisu] 4

A189INISSV LINJWHOVLLY DvE HNOd 'V

"ONIG3I3004Hd 340439 SNOILONYLSNI TV av3d
109-G6€5. "ON LHVd 1SIND3Y ‘LI A1314 THILNT SIHL HIAHO OL :JLON




NOTE: TO ORDER THIS ENTIRE FIELD KIT, REQUEST PART NO. 75179-G*

READ ALL INSTRUCTIONS BEFORE PROCEEDING.

TOOL LIST .....cecereeererestnncnens QTY. REQUIRED
B F= T O 1[0 To | 1
Safety stands .......cooceciririvcrccrer e 4
CROCKS .coeiiererercrreercscrienseerescerssssaeesesseesssesssanesenens 4
WIENCh, 7/168" ..eeeecrcrciinieieeeeeeeeeeeeerererereresaasseaans 1
{40 (=1 1o o T 1 N 1
WIENCh, 9/16" ...ttt cesreereeee e e se s eeneenee 1
Hammer, plastic faced ......ccccocveeeeiiericcicnieeccceeenn, 1
Hammer, ball PEEN......vreerrrereeeccccrcrrenereeeeeen e, 1
Center PUNCH .....coiiiicereeceecceeee e e ee e neeas 1

A. INSTALLING HEAVY DUTY SPRINGS

TOOL LIST..uccceeereeercerrcerncccsscnnenns QTY. REQUIRED
Ratchet, 3/8" drive......cccveervcevcrirrcerreevee s 1
Extension, 3/8", 3" ....covveervrinreeeee e 1
SOCKEL, 7/168" ...ttt rer s ear s eae s 1
SOCKEL, 1/2" ...ttt et ee s erar e s 1
SOCKEt, 916" ... ittt r e 1
Torque wrench, ft. Ibs. 3/8" drive........ccccoeveuvrreriennnnn. 1
Screwdriver, Phillips -.....ccccvvviiviresierceeereeceresseens 1
TAPE MEASUIE.....eereeceeeeeteeereieeeeeereeeesmreeeseerenneenans 1
Rivet Gun for 3/16" pop rivet......cccccevvcevcveecccrcrennnen, 1

A WARNING A

BE SURE THE VEHICLE IS ON A FIRM AND LEVEL SURFACE. NEVER GET UNDER A
VEHICLE WHILE IT IS SUPPORTED BY A JACK. USE SAFETY STANDS AND TEST THE
STABLITY OF THE VEHICLES ON THE STANDS. ALWAYS PLACE CHOCKS IN FRONT
AND BEHIND THE WHEELS THAT ARE NOT TO BE RAISED. USE CAUTION SINCE THE

VEHICLE IS EXTREMELY UNSTABLE DURING THE LIFTING PROCESS.
1. Place chocks in front and behind each front wheel. Center the jack under the rear bumper. (See Fig. 1)

Fig. 1
2. Raise the vehicle and place a safety stand under the outer ends of the rear bumper. (See Fig. 1)
TMLE  CONVERTIBLE CARRIER INSTALLATION INSTRUCTIONS REV A
DRN BY J.RICE REV BY J.RICE DRAWING
E'Z‘Eum | ORIGDATE  05/25/95 REV DATE 07/14/95 NO. 75283 PG.10F 12

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




3.  Lower the jack and test the stability of the vehicle on the two safety stands.
4.  Atthe passenger side, remove the bottom shock absorber nut. (See Fig. 2)
NEVER LIFT OR SUPPORT THE VEHICLE ON THE REAR AXLE DIFFERENTIAL CASTING.
BE CAREFUL NOT TO POSTITION THE JACK IN AN AREA THAT COULD DAMAGE THE
BRAKE CABLES OR HANGERS.
5. Place the jack near the center section of the rear axle and raise just enough to place a second set of safety
stands at each end of the axle tubes as close to the wheel as possible. (See Fig. 1)
6. Remove the ‘U’ bolts and securing hardware. The nuts and ‘U’ bolts may be discarded but the washers should be
retained for later use. (See Fig. 2)
ELECTRIC VEHICLE
DRIVER'S SIDE
PART OF
SHOCK
ABSORBER ~— FRAME
@&
PART OF @ @
FRAME ™ Q’ Q\%
& p AN
& >
@ )\  SHACKLES
e (‘ @G
SHOCK
=y \ =4 ABSORBER
@ 3 PART OF
' FRAME
FRONT ) EXISTING 3 /2 -
WASHER
SHOCK b
ABSORBER —®
NUT
2
\%\\ 2
C@\a
L O\, SHACKLES
% ©__SHOCK ABSORBER
NUT
e
GASOLINE VEHICLE
PASSENGER SIDE
Fig. 2
7.  Remove the shackles and hardware securing the spring to the frame. Remove the spring.
8. Installation of heavy duty spring is the reverse order of disassembly.
9. Install the heavy duty spring (item 1) with ‘U’ bolts (item 2), washers (removed from old spring), and nuts (item 3).
Tighten hardware to 18-22 ft. Ibs. torque.
TME  CONVERTIBLE CARRIER INSTALLATION INSTRUCTIONS REV A
DRN BY J.RICE REV BY J.RICE DRAWING
EZGOLEWTT] ORIGDATE  05/25/95 REV DATE 07/14/95 NO. 75283 PG.20F 12

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




10.
11.
12.

13.

NOTE

When installing rear spring shackles, be sure that the cupped side of the shackle plate faces the spring.
Replace the hardware to secure the front end of the spring to the frame. Tighten to 21 - 25 ft. Ibs. torque.
Replace the hardware and shackles to secure the rear end of the spring to frame. Tighten to 18 - 22 ft. Ibs. torque.

Replace the shock absorber nut. It must be tightened until the shock absorber bushing expands to the diameter of
the shock absorber washer.

Repeat procedure at driver’s side of vehicle.

B. INSTALLING SEAT BACK SUPPORT (Refer to Fig. 3)

1.

Remove the existing seat back from the seat back support and retain hardware. Remove the seat back support
and bag rack assembly from the frame of the vehicle.

2.  Place spacer (item 25) on frame and install the new seat back supports (item 4) to the frame using washers (item
5) and bolts (item 6). Finger tighten hardware to allow for adjustment.
EXISTING SEAT BACK
1/ " 10
./‘ﬁ/ ’
UeT— EXISTING 4~
J o HARDWARE
) 5 |
Ll | s
Fig. 3
3. Using existing hardware, secure the existing seat back to the new seat back support. Tighten to 5 - 7 fi. Ibs.
torque.
4. Install rubber bumpers (item 10) on vertical part of seat support bracket using one lock nut (item 11) (per bumper)
as shown in Fig. 3. Tighten to dimension specified.
5.  Tighten bolts (item 6) to 21 - 25 ft. Ibs. torque.
TTLE CONVERTIBLE CARRIER INSTALLATION INSTRUCTIONS REV A
DRN BY J.RICE REV BY J.RICE DRAWING
E'ZED | ORIG DATE 05/25/95 REV DATE 07/14/95 NO. 75283 PG.30F 12

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




C. INSTALLING NEW REAR BUMPER

Remove screw and washer fastening each end of existing bumper to rear fender. (On later models remove rivet.)
Remove hole plugs (4 places) in existing rear bumper and remove bolts securing bumper to vehicle.

Remove bumper and replace with new bumper (item 24) contained in kit, using bolts removed above to re-attach
bumper to vehicle. Note the new bumper is secured with bolts inserted through the inner 2 mounting holes only.
(See Fig. 4) Tighten to 21 - 25 ft. Ibs. torque.

Fasten each end of bumper to rear fender using rivet (item 49). (Hole in fender may need to be enlarged to 13/
64".)

Install hole plugs, removed earlier, in all 4 holes.

D. INSTALLING VERTICAL FRAME SUPPORT.

| ; RE-INSTALL BOLT
@ ANDHOLE PLUG
24  ®-_"3 |NEACH INNER HOLE

DO NOT RE-INSTALL
BOLT IN OUTER HOLES

DO RE-INSTALL HOLE PLUGS

Fig. 4

Place vertical frame support (items 12 and 13) between the seat back support and bagwell as shown. Insert bolt
(item 14) and washer (item 5) from inside bagwell and place washer (item 5) and nut (item 3) underneath frame
(See Fig. 4). Finger tighten the hardware since the bottom washer and nut will be removed later for further instal-
lation.

2.  Secure the top of the vertical frame support to the seat back support using bolt (item 15), washers (item 5) and
nut (item 3) (See Fig. 4). Do not tighten hardware.
TMLE CONVERTIBLE CARRIER INSTALLATION INSTRUCTIONS REV A
DRN BY J.RICE REV BY J.RICE DRAWING
EZGOLEWTN ORIG DATE  05/25/95 REV DATE 07/14/95 NO. 75283 PG.40F 12

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




NOTE

At this point, before tightening any hardware, it is critical the exact spacing is achieved to accommodate
the fitting of the seat assembly into the channels of the seat back support.

As a ‘test fit’, place the support frame (item 26) into the channels of the seat back support (See Fig. 6) and tighten
the hardware securing the seat back support to the vehicle frame and vertical frame support to 21-25 ft. Ibs.
torque.

Remove the support frame.

E. INSTALLING FOOT REST

1.

Before attaching foot rest (item 19), mark hole centers as dimensioned and attach support tube (item 29) to foot
rest with self drilling and tapping screws (item 41). Insert hole plugs (item 43) and end plugs (item 42) in support
tube. (See Fig. 5)

2. lInstall the end plugs (item 18) into the tubing ends of the foot rest (item 19).

3. Remove the nut (item 3) and washer (item 5) (previously installed) from the underside of the frame. (See Fig. 5)
VIEWED FROM
FRONT OF
VEHICLE

Fig.5
| ™™E  CONVERTIBLE CARRIER INSTALLATION INSTRUCTIONS REV A
DRN BY J.RICE REV BY J.RICE DRAWING
EZGOLEUTT] ORIG DATE  05/25/95 REV DATE 07/14/95 NO. 75283 PG.50F 12

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




NOTE

Installation Tip: To perform step 4, it may require the assistance of another person or it may be necessary
to use a jack to raise and hold the foot rest while installing hardware.

Place the foot rest (item 19) up against the bottom of bumper aligning the bolts that were previously installed in
the bagwell with the holes in the horizontal part of the foot rest bracket. Be sure the vertical part of the foot rest
bracket is inserted between the bumper and the vertical frame supports. See Detail in Fig. 5

Reinstall the washer and nut under the bagwell. Finger tighten to allow adjustment.
Align holes in foot rest bracket with holes in vertical frame support.

Insert carriage bolt (item 20) through the hole in bracket and vertical support and secure with washer (item 5) and
nut (item 3). (See Fig. 5)
Tighten the nut (item 3) on the underside of the frame to 21 - 25 ft. Ibs. torque. (See Fig. 5)

F. INSTALLING SUPPORT FRAME (Refer to Fig. 6)

1.

Insert the nylon bushings (item 21) into the pivot brackets in the support frame (item 26) (4 places).

2.  Place the support frame into the channels of the seat back support aligning pivot brackets with existing holes.
3. Insert the bolt (item 31) through the pivot from the center of vehicle (2 places) and secure with washer (item 36)
and nut (item 34).
4.  Secure front of support frame to seat back support using bolt (item 38), washer (item 36) and nut (item 11).
5. Insert end plug (item 44) in each end of both tubes of support frame.
TTLE CONVERTIBLE CARRIER INSTALLATION INSTRUCTIONS REV A
DRN BY J.RICE REV BY J.RICE DRAWING
EZG0LEEN ORIG DATE  05/25/95 REV DATE 07/14/95 NO. 75283 PG.6OF 12

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




G. INSTALLING FIXED BED (Refer to Fig. 6)

1.~ Attach fixed bed (item 30) to support frame (item 26) using bolt (item 45) and washer (item 36). (Two places on
each end of fixed bed. Do not tighten hardware at this time as some adjustment may be necessary.

H. INSTALLING HANDRAIL (Refer to Fig. 7)
1. Insert end plug (item 42) in each end of handrail (item 27).

2. Attach handrail at forward end of support frame (item 26) using bolt (item 48), lock washer (item 37) and acorn
nut (item 35). Do not tighten hardware at this time.

3. Repeat procedure on other side of support frame.

INSTALLING LOAD BED AND SEAT BOTTOM (Refer to Fig. 7)
Position load bed (item 28) in support frame as shown.
Position seat bottom (item 47) in support frame as shown.

Insert teflon washer (item 32) between support frame and load bed and again between load bed and seat bottom
as shown.

4.  Secure all components by inserting bolt (item 23) through handrail, support frame, washer, bed assembly, washer
and seat bottom and secure with lock nut (item 34). (See Detail in Fig. 8) Tighten fixed bed hardware to 5 - 7 ft.
Ibs. torque and handrail hardware to 12 - 14 ft. Ibs. torque.

IS

J. INSTALLING VALANCE PANEL
Place the valance panel (item 16) as shown in Fig. 7 with the sides inside the bagwell.
2. Secure the valance panel to the vertical support brackets using two rivets (item 17) in each bracket.

-

4F|g. 7

TIMLE CONVERTIBLE CARRIER INSTALLATION INSTRUCTIONS REV A
(=1 cf m | TEXTRON [ N revone  omees  |NoL VNG 75083 PG. 7 OF 12

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




K. INSTALLING SEAT BACK (Refer to Fig. 8)
Attach seat back (item 46) to seat back support (item 22) using bolt (item 7), fock washer (item 8) and washer

1.

(item 9). Tightento 5 - 7 ft. Ibs. torque.

2.  Secure seat back to handrail using bolt (item 39) and acorn nut (item 40). Tightento 5 - 7 ft. Ibs torque.
3. Insert end plug (item 33) in each end of seat back support tube.
Fig. 8
TME  CONVERTIBLE CARRIER INSTALLATION INSTRUCTIONS REV A
DRN BY L.RICE REV BY J.RICE DRAWING ;
E'Z‘Eu ORIG DATE 0‘15/25/95 REV DATE 07/14/95 NO. 75283 PG.8OF 12

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




NOTE: HARDWARE SHOWN ACTUAL SIZE

ltem 3 ltem 5 ltem 6
3/8-16 Lock Nut 3/8" Washer 3/8-16 x 1 1/4" Bolt
Qty. 14 Qty. 14 Qty. 4
tem?7 Iltem 8 ltem 9 tem10 |
1/4-20 x 1" Bolt 1/4" Lock Washer 1/4" Washer Adjustable Rubber Bumper
Qty. 4 Qty. 4 Qty. 4 Qty. 4
(O) IR T
\ /
ltem 11 ltem 14 Item 15
5/16-18 Lock Nut 3/8-16 x 1 1/2" Bolt 3/8-16 x 1" Bolt
Qty. 6 Qty. 2 Qty. 2

LI

ltem 20
Plastic Rivet 3/8-16 x 1 1/4" Carriage Bolt
Qty. 6 ltem 18, 44 Qty. 14
End Plug, 1" )
Qty. 2,4
ltem 21 ltem 23
Bushing, Nylon 5/16-18 x 1 1/2" Bolt
Qty. 4 Qty. 2
TME  CONVERTIBLE CARRIER INSTALLATION INSTRUCTIONS REV A
DRN BY J.RICE REV BY J.RICE DRAWING
EZG0 Emm ORIGDATE  05/25/95 REV DATE 07/14/95 NO. 75283 PG.8 OF 12

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




NOTE: HARDWARE SHOWN ACTUAL SIZE

ltem 31 ltem 32
5/16-18 x 2 1/2" Bolt 5/8" Washer, Teflon ltem 33, 42
Qty. 2 Qty. 4 End Plug, 3/4"
Qty.2,6
i of
\ = / }.4
Item 34 ltem 35 Item 36 ltem 37
5/16-18 Lock Nut 5/16-18 Acom Nut 5/16" Washer 5/16" Lock Washer
Qty. 4 Qty. 2 Qty. 4 Qty. 2
M (<> ¢ T @ @)
Item 39 ltem 40
o 6_"1%"2(31? Bot 1/4-20 x 1 3/4" Bolt 1/4-20 Acorn Nut
Q. 2 Qty. 2 Qty. 2
@ (= {F ) [mm T
ltem 41 e 43 ltem 45 ltem 48
#1224 x 3/4" Screw  Hole Plug, 1/2" 1/4-20 x 3/4" Bolt 5/16-18 x 1 174" Bolt
Qty. 2 Qty. 2 Qty. 4 Qty. 2
A
4 |
Y NOTE:
ltem 49 Items 18 and 44 are the same in appearance. However,
Rivngg 6" item 18 is for 14 gauge tubing and 44 is for 11 gauge tubing.

ltems 33 and 42 are the same in appearance. However,
item 33 is for 11 gauge tubing and 42 is for 14 gauge tubing.

Check fit each end plug for tightest fit for correct application.

TTLE  CONVERTIBLE CARRIER INSTALLATION INSTRUCTIONS REV A
(= o1 = ] TEXTRON [N Pl mvose  omees  |No. O 75283 PG. 10 OF 12

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




KIT CONTENTS
" mEM =~ QIY  PARTNO.  DESCRIPTION
1 2 ereeeeeeeens 74135-GO01.......cuuueeee.... SPRING, HEAVY DUTY
2 ettt - SN 74124-GO1...........cc....... ‘U BOLT, 3/8-16 x 2 1/2" LG.
S 14 ..t 11098-G5.....ccoceevvenens NUT, LOCK, 3/8-16
N 2 e 74111-GO1 ......onuvenneee SUPPORT, SEAT BACK
L TR 14, 00560-G1........cccovveeuneee WASHER, 3/8"
1 JUTOUON U 01006-GO02...........uue...... BOLT, 3/8-16 X 1 1/2" LG.
A S 00414-G8.......ccoovuueenene. BOLT, 1/4-20 X 1" LG.
- - 00565-G7....cccovevrvernnnn. WASHER, LOCK, 1/4"
1S . 00559-G7...cccoeveereeeeerenns WASHER, 1/4"
10 ., R 70113-GO1 ..., BUMPER, ADJUSTABLE RUBBER
1 I I 1S J PR 11027-GT1 e NUT, LOCK, 5/16-18
1 I~ T 74126-G02.........cuveeeeeen. SUPPORT, VERTICAL FRAME, DRIVER’S SIDE
) T ) [ 74126-G01............c....... SUPPORT, VERTICAL FRAME, PASSENGER SIDE
B I S 2 eeereenereeens 00427-G4.....uueeemeeeeennn. BOLT, 3/8-16 X 1 1/2" LG.
15 e, 2 e 00426-G8........ccceeeennn. BOLT, 3/8-16 X 1" LG.
16 e, 1 I 74149-GO01.......uuvuveeeee. PANEL, VALANCE
17 e, - SOOI 16816-G2..uceeeeeeeeecees RIVET, PLASTIC
) £ 2T 2 et 19853-G1..cccvvereeevrrnnen END PLUG, 1"
19 e ) [ 70361-GO01.........ouveeen.. FOOT REST (INCLUDES WARNING LABEL
(74132-Go1)
20 e 2 ereeerieeeees 00769-G2.......ccceemvereennn. BOLT, CARRIAGE, 3/8-16 X 1 1/4" LG.
27 s v SRR 17838-G1..covveereeieennnes BUSHING, NYLON
22 e I 74131-G* ..oooeverrrenneenn SEAT ASSEMBLY
28 s 2 e 00762-G4.........oouuveeeene. BOLT, 5/16-18 X 1 1/2"
24 e ) [ 71456-G01...........ueeeeee. BUMPER, REAR, NOTCHED
25 e 2 e 70364-GO01........ueueeeeee. SPACER
b2 - R ) [ 74193-GO01......evuvrveeenn. FRAME, SUPPORT
27 eereeeereeereenannas 2 eeereneeeenns 75196-GO01....ccovrvrnvnnenns HANDRAIL
28 s ) [PPSR 75229-GO0T1...ccovvevnvnrann BED
b2L ) S 75268-GO1.....ccccevnvnannn TUBE, SUPPORT
TLE " CONVERTABLE CARRIER INSTALLATION INSTRUCTIONS REV A
(=2 o = [ TEXTRON I N mvose  omues  |No. O 75283 | PG.110F12
E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




KIT CONTENTS

_QTY ~ PARTNO. DESCRIPTION:

30t | IO 75273-GOT ...eeee, BED, FRONT

K ) O - 00440-G4 .....ccevnvruennenne BOLT, 5/16-18 X 2 1/2" LG.
G -, L 17255-G1 ... WASHER, TEFLON
33 2 75261-GO1 ........conueeeeee PLUG, END, 3/4"

K L S 00654-G3.....oovcrercmreenne NUT, LOCK, 5/16-18
35t 2. 00520-G3......ccnvvvervurinee NUT, ACORN, 5/16-18

£C TS S L S 00559-G8.......cocrerermene WASHER, 5/16"

37 i 2, 00664-G8 .......oocvvivenenne WASHER, LOCK, 5/16"
38t 2 00438-G8......ccoevrnrrienne BOLT, 5/16-18 X 1" LG.
39 2, 16705-G6 ....coenvvvvennennen. BOLT, 1/4-20 X 1 3/4" LG.
40...iiirnninnen, - 00520-G1 ....oocvrereeerenne NUT, ACORN, 1/4-20

L X [ P 00106-G6 ......oceevrnvenenne SCREW, #12-24 X 3/4" LG.
L < T 19859-G1 ...cocrrvennnenn END PLUG, 3/4"
43 2t 20271-G2.cveverreecrenne HOLE PLUG, 1/2"
O L ST 75261-G02 ......cocvevvernenee END PLUG, 1"
45, L S 00661-GB ..vcovvvnernirnees BOLT, 1/4-20 X 3/4" LG.
4B T 71751-G™ e SEAT BACK

L2 Y ) ST 75263-G*....overiiniriennanne SEAT BOTTOM
48...eiriiriiinen, - 00762-G02 .........covuvnnenne BOLT, 5/16-18 X 1 1/4"
49 2, 71055-GO1 .....ccvvvmvnene RIVET, 3/16"

(G* is determined by the color of seat back or seat bottom)

TTLE CONVERTIBLE CARRIER INSTALLATION INSTRUCTIONS REV A
(= ol = | TEXTRON [ PRl Revose  omwes [N O 75283 | PG.120F 12

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




NOTE: TO ORDER THIS ENTIRE FIELDKIT, REQUEST PART NO. 74150-G01

READ ALL INSTRUCTIONS BEFORE PROCEEDING.

TOOL LIST ..coveeerisencnerennncresennenances QTY. REQUIRED
JACK, flOOK ... et 1
Safety stands ....cceereeirecrce, 4
ChOCKS ..ccoieeeeririeeeeccrrreese e eee e nee e ene s e annees 4
WIenCh, 7/16" ... recrerereccneee e sennenesesenes 1
WIENCh, 1/2" .. trere e eeereereereeeeereeereraeenaenne 1
RTAT =Y e To s T T T SN 1
Hammer, plastic faced .....ccccccvvevevrierneciirereccereeee 1

A. INSTALLING HEAVY DUTY SPRINGS

TOOL LIST............. QTY. REQUIRED
Ratchet, 3/8" drive......cccocveeeieiiiereeere et 1
Extension, 3/8", 3" ... e 1
SOCKEL, 7/18" ....eeeererireercetceree st s s e e e e e are s 1
SOCKEL, 1/2" ..ttt neer e 1
S0CKEL, 916" .....oirerireerererrtrre s e e nes 1
Torque wrench, ft. Ibs. 3/8" drive..........cccevevvveveeeennnes 1
Screwdriver, Phillips .......ccccvvveeeniirincrenicee e 1
Rivet Gun for 3/16" pop fivet......cccccovecececcceeeeceenns 1

A WARNING A

BE SURE THE VEHICLE IS ON A FIRM AND LEVEL SURFACE. NEVER GET UNDER A
VEHICLE WHILE IT IS SUPPORTED BY A JACK. USE SAFETY STANDS AND TEST THE
STABLITY OF THE VEHICLES ON THE STANDS. ALWAYS PLACE CHOCKS IN FRONT
AND BEHIND THE WHEELS THAT ARE NOT TO BE RAISED. USE CAUTION SINCE THE
VEHICLE IS EXTREMELY UNSTABLE DURING THE LIFTING PROCESS.

1. Place chocks in front and behind each front wheel. Center the jack under the rear bumper. (See Fig. 1)

Il
:

AN

R IREE

ZZDI

| g\é

/O

2. Raise the vehicle and place a safety stand under the outer ends of the rear bumper. (See Fig. 1) -

TTLE 4 CADDY INSTALLATION INSTRUCTIONS REV A
"= ] = | TEXTRON [ A e R NG 74185 PG.10F8

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




" 3.. Lower the jack and test the stability of the vehicle on the two safety stands.
+ 4, At the passenger side, remove the bottom-shock-absorber nut. (See Fig. 2)
CAUTION
NEVER LIFT OR SUPPORT THE VEHICLE ON THE REAR AXLE DIFFERENTIAL CASTING.
BE CAREFUL NOT TO POSTITION THE JACK IN AN AREA THAT COULD DAMAGE THE
BRAKE CABLES OR HANGERS.
5. Place the jack near the center section of the rear axle and raise just enough to place a second set of safety
stands at each end of the axle tubes as close to the wheel as possible. (See Fig. 1)
6. Remove the ‘U’ bolts and securing hardware. The nuts and ‘U’ bolts may be discarded but the washers should be
retained for later use. (See Fig. 2)
ELECTRIC VEHICLE
DRIVER'S SIDE
PART OF
SHOCK ~
ABSORBER — FRAME
PART OF
ABSORBER
> PART OF
: FRAME
tFRONT o EXISTING —&, /2 -
WASHER
SHOCK D
ABSORBER—&
NUT
\%\\ 9
C@Q\@
‘ \ SHACKLES
© !
© _SHOCK ABSORBER
NUT
2/
GASOLINE VEHICLE
PASSENGER SIDE
Fig. 2
7. Remove the shackles and hardware securing the spring to the frame. Remove the spring.
8. Installation of heavy duty spring is the reverse order of disassembly.
9. Install the heavy duty spring (item 1) with ‘U’ bolts (item 2), washers (removed from old spring), and nuts (item 3).
Tighten hardware to 18-22 ft. Ibs. torque.
TLE 4 CADDY INSTALLATION INSTRUCTIONS "REV A
' DRN BY J.RICE REV BY J.RICE DRAWING
EZGOLEUT ORIG DATE  05/22/95 REV DATE 07/14/95 NO. 74155 PG.20F 8

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




10.
1.
12.

13.

NOTE

When installing rear spring shackles, be sure that the cupped side of the shackle plate faces the spring.
Replace the hardware to secure the front end of the spring to the frame. Tighten to 21 - 25 ft. Ibs. torgque.
Replace the hardware and shackles to secure the rear end of the spring to frame. Tighten to 18 - 22 ft. Ibs. torque.

Replace the shock absorber nut. It must be tightened until the shock absorber bushing expands to the diameter of
the shock absorber washer.

Repeat procedure at driver’s side of vehicle.

B. INSTALLING SEAT BACK SUPPORT (Refer to Fig. 3)

1.

Remove the existing seat back from the seat back support and retain hardware. Remove the seat back support
and bag rack assembly from the frame of the vehicle.

2. Install the new seat back supports (item 4) to the frame using washers (item 5) and bolts (item 6). Finger tighten
hardware to allow for adjustment.
EXISTING SEAT BACK
. EXISTING 4—]
| "“~ HARDWARE
6
5
Fig.3
3. Using existing hardware, secure the existing seat back to the new seat back support. Tighten to 5 - 7 ft. Ibs.
torque.
4. Install rubber bumpers (item 10) on vertical part of seat support bracket using one lock nut (item 11) (per bumper)
as shown in Fig. 3. Tighten to dimension specified.
5.  Tighten bolts (item 6) to 21 - 25 ft. ibs. torque.
TMLE 4 CADDY INSTALLATION INSTRUCTIONS REV A
DRN BY J.RICE REV BY J.RICE DRAWING
EZG0O m ORIG DATE  05/22/95 REV DATE 07/14/95 NO. 74155 PG.30F 8

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




C. REPLACING REAR BUMPER
1.~ Remove screw and washer fastening each end of bumper to rear fender. (In later models remove rivet.)
2. Remove hole plugs (4 places) in rear bumper (item 24) and remove bolts securing bumper to vehicle.

3. Remove bumper and replace with modified bumper contained in kit, using hardware removed above to re-attach
bumper to vehicle. Replace bolts using inner 2 mounting holes only. (See Fig. 4) Tighten to 21 - 25 ft. Ibs.
torque.

4. Fasten each end of bumper to rear fender using 3/16" rivet (item 26). (Hole in fender may need to be enlarged to
13/64")

5. Replace hole plugs, removed eatrlier, in all 4 holes.

D. INSTALLING VERTICAL FRAME SUPPORT.

SEAT BACK
SUPPORT
(INSTALLED

IN FIG. 3)

RE-INSTALL B
5  AND HOLE PL!
o 24 ®~3 |\EACH INNER|
. s DO NOT RE-INSTALL
/‘<2e . BOLT IN OUTER HOLES
DO RE-INSTALL HOLE PLUGS

Fig. 4

1.  Place vertical frame support (items 12 and 13) between the seat back support and bagwell as shown. Insert bolt
(item 14) and washer (item 5) from inside bagwell and place washer (item 5) and nut (item 3) underneath frame
(See Fig. 4). Finger tighten the hardware since the bottom washer and nut will be removed later for further instal-
lation.

2.  Secure the top of the vertical frame support to the seat back support using bolt (item 15), washers (item 5) and
nut (item 3) (See Fig. 4). Do not tighten hardware to allow for adjustment.

TTLE 4 CADDY INSTALLATION INSTRUCTIONS REV A
=2 ] = ] TEXTRON [N Pl revore  omees  |No NG 74155 PG. 4 OF 8

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




NOTE

Before tightening any hardware, it is critical the exact spacing is achieved to accommodate the fitting of
the seat assembly into the channels of the seat back support.

3. As a ‘test fit', place the seat assembly (item 22) into the channels of the seat back support (See Fig. 6) and
tighten the hardware securing the seat back support to the vehicle frame and vertical frame support to 21-25 ft.
Ibs. torque.

4, Remove the seat assembly.

E. INSTALLING FOOT REST

1. Install the end plugs (item 18) into the tubing ends of the foot rest assembly (item 19).
2. Remove the nut (item 3) and washer (item 5) (previously installed) from the underside of the frame. (See Fig. 5)

Fig. 5

NQTE

Installation Tip: To perform step 3, it may require the assistance of another person or it may be necessary
to use a jack to raise and hold the foot rest assembly while installing hardware.

TTLE 4 CADDY INSTALLATION INSTRUCTIONS REV A
EZGOMEETT  |oucowe  osmae Revos  omes MO 74185 PG.5OF 8

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




3.  Place the foot rest (item 19) up against the bottom of bumper aligning the bolts that were previously installed in .
the bagwell with the holes in the horizontal part of the foot rest bracket. Be sure the vertical part of the foot rest
bracket is inserted between the bumper and the vertical frame supports. See Detail in Fig. 5

4. Reinstall the washer and nut under the bagwell. Finger tighten to allow adjustment.
5.  Align holes in foot rest bracket with holes in vertical frame support.

6. Insert carriage bolt (item 20) through the hole in bracket and vertical support and secure with washer (item 5) and
nut (item 3). (See Fig. 5)

7. Tighten the nut (item 3) on the underside of the frame to 21 - 25 ft. Ibs. torque. (See Fig. 5)

F. INSTALLING VALANCE PANEL
1. Place the valance panel (item 186) as shown in Fig. 6 with the sides inside the bagwell.
2.  Secure the valance panel to the vertical support brackets using two rivets (item 17) in each bracket.

G. INSTALLING SEAT ASSEMBLY (Refer to Fig. 6)

1. Insert the nylon bushings (item 21) into the pivot brackets on the seat assembly (item 22, 4 places).

2. Secure the seat assembly into the channels of the seat back support aligning pivot brackets with existing holes
3. Insert the hitch pin (item 23) through the pivot from the center of vehicle (2 places). (See Fig. 6)

Fig. 6
TMLE 4 CADDY INSTALLATION INSTRUCTIONS REV A
(=2 o ] TEXTRON S PN Rvose  omes  |No. O 74185 | PG.6OFs

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




NOTE: HARDWARE SHOWN ACTUAL SIZE

) [

ltem 3 Item 5 ltem 6
3/8-16 Lock Nut 3/8 Washer 3/8-16 x 1 1/2" Bolt
Qty. 14 Qty. 14 Qty. 4

C .
ltem 7 ltem 8 Item 9 ltem10 |
1/4-20 x 1" Bolt 1/4 Lock Washer 1/4 Washer Adjustable Rubber Bumper
Qty. 4 Qty. 4 Qty. 4 Qty. 4

I (L

Item 11 ltem 14 tem 15
5/16-18 Lock Nut 3/8-16 x 1 1/2" Bolt 3/8-16 x 1" Bolt
Qty. 6 Qty. 2 Qty. 2

il

ltem 17 L « Item 21
Plastic Rivet ltem 18 = 3/8-16 x 1 1/4" Carriage Bolt Bushing, Nylon
Qty. 6 End Plug, 1 Qty. 14 Qty. 4
Qty. 2
)
Pin. Hitch Rivet, 3/16"
Qty. 2 Qty. 2
TMLE 4 CADDY INSTALLATION INSTRUCTIONS REV A
DRN BY J.RICE REV BY J.RICE DRAWING

E'ZEu m ORIG DATE  05/22/95 REV DATE 07/14/95 NO. 74155 PG.7OF 8

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476

il



KIT CONTENTS
~ PARTNO. DESCRIPTION
3 [ 2 e, 74135-GO01.........oueeeenene. SPRING, HEAVY DUTY
2 e v SRR 74124-GO01......ouuevveeeeeenn ‘U BOLT, 3/8-16 x 2 1/2" LG.
EC S 14, 11098-GS...ceevveeveeennnneen NUT, LOCK, 3/8-16
S 2 e 74111-GO1 ...........cc..... SUPPORT, SEAT BACK
S vt 14 ... 00560-G1......cccovvrvrernnn. WASHER, 3/8
S JUPR v S 01006-GO02..........ceeveeeen. BOLT, 3/8-16 X 1 1/2" LG.
7 A 00414-G8.......cccvvvveveneen. BOLT, 1/4-20 X 1" LG.
SN v 00565-G7..cocoeeevreneernnnns WASHER, LOCK, 1/4"
L2 N - SR 00559-G7....cevrnrereeenen. WASHER, 1/4"
) 0 - SN 70113-GO1 .....cuvvevereene. BUMPER, ADJUSTABLE RUBBER
i I I 15 S 11027-G1 aeverveeeereecnnnnnnen NUT, LOCK, 5/16-18
L ) ISP 74126-G02.........ccccouveeenn SUPPORT, VERTICAL FRAME, DRIVER’S SIDE
13 e, ) [ 74126-GO1...vveveeennnen SUPPORT, VERTICAL FRAME, PASSENGER SIDE
1 1 S 2 errereeennns 00427-G4.......ceeueeenen. BOLT, 3/8-16 X 1 1/2" LG.
15 e, 2 e 00426-G8.........cccueeeeeenn BOLT, 3/8-16 X 1" LG.
- J 1 IR 74149-GO01.................... PANEL, VALANCE
B Y OO T S, 16816-G2.....cccevveeennneen RIVET, PLASTIC
18 e, 2 e 19853-G1.....coeveverernnneee. END PLUG, 1"
19 e, 1 I 70361-GO01.......ccceeeveeees FOOT REST (INCLUDES WARNING LABEL
(74132-G01)
P2 S 2 ieeiieeeiens 00769-G2......ceeeeeecneeenen. BOLT, CARRIAGE, 3/8-16 X 1 1/4" LG.
248 (U 4. ieinanenn 17838-G1....ceeeeeeeeennnn, BUSHING, NYLON
22 eeceeereeereereeen, 1 I 74131-G* ... SEAT ASSEMBLY
p2C SN 2 e 74134-GO1.....cvvemeeeeenn, PIN, HITCH _
24 e 1 I 71456-G01........ccceveeeneens BUMPER, REAR, NOTCHED
25 e 2 eeeeeeees 70364-GO01........vuveeeeene. SPACER
26 i 2 e 71055-GO1........cceeeeeees RIVET, 3/16"
TILE 4 CADDY INSTALLATION INSTRUCTIONS REV A
EZGOMETT | oueose oo v omem |no™G 74tss | Pa.soFs
E-Z-GO DIVISION OF TEXT RON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




9585-1¥2-008-| ‘6692-€160€ 'VD'VLSNONY ‘88E XOF 'O'd "ONI ‘NOHLXIL 40 NOISIAIQ 09-Z-3

'S1HVd LNIJW3OVI1d3H

40 HNIH3IAHO FHL ALVLNIOVY4 OL INJWND0A SIHL NIV13Yd
"'S1S17 S1HYd ANV S3LON HOH (S)39vd HNIMOT1104 33S

"LI NIHLIM @3SOTIQN3 431137 3HL
Ol DNIONOdS3IHHOD 3ILON V Ol SH343Y TOEGWAS 3HL

. 191SZ  ON 3IVAAIH | vevl20  3LvA DIHO =
+40170d ONIMVYHA v Ag A3H 9g93m 1 AQ NHa EﬁmnuNm
v A3H NOILVTIVLSNI ATIIHSANIM NOISHIANOD AAAVYI-V 2

02-¥/1 Y001 LNN ¢9-16800 14 8

Jv/1 "HIHSYM £9-09900 14 L

BTv/€ L X 02-¥/L ‘MIHOS 99-G049} 14 9

ON1d ‘H3adWNg L0O-v2lSL ¢ ]

d430vdS 19-9¢lee 14 %4

H3gaNy ‘LINNOHD L0D-LYleL 14 €

Q3LNIL ‘I3IHSANIM ¢09-09162 8 4

Hva10 ‘GT3IHSANIM 109-09164 X X
NOILdIHOS3a ‘ON 14vd ALD | WALl

v lvl3d

1N0S3aovd = ¢
mwzﬁu_\ 9

"ajliel Jou soop (p way) 1aoeds jey) ainsua o} ybnous uaybl) ‘g

*(8 Way) synu 300 pue (£ wa)yl) sisysem
YUM BINdss pue IS juol) pue plalyspuim ayy ybnoiyl (9 wal) s)oq sy Masy| g

‘doy ay) ye puo pasade}
IlBWS oy} Yum NS Juoly oy jsuiebe (g wal Jo | wel) plalyspuim ayy ooeld v

'V 1o 89S "pIdlyspuim auj Jo ssjoy
Jajuao ayy ol (g wey) siedwing Bnid sy} pasul ‘plaiyspuim sy Jo Jeasr sy} wolq | ‘g

‘sjewwolb lagqnl ayy ojul ( way) steoeds sy asu| g

(2 wel 1o | wiey) paIyspUIM B} JO
sepis Yl10q uo ssjoy wopog pue do} ay) ol (g wayl) slewwolb Jeqgni ay) yasu|  °|
"ONIA3I3O0Hd 3HO439 SNOILONYLSNI 11V Av3d

{(Q3LNIL) YOO~ 1705,
(HV3T10) €05-1¥0S2 "ON LHVd 1S3IND3Y ‘LM a713I4 IHILND SIHL H3IAHO OL:310N




J10IH3A

40 .onEI
/L

= ===

oiNnsNo 7 ot
ONIgNL 3AISLNO)
Sl

GG8S-172-008-| ‘6692-€160€ 'VO'VLSNONY ‘88€ XOT ‘O'd “ONI ‘NOYLXAL 40 NOISIAIQ 0H-Z-3
"'S1HVd INIW3OV1d3H
. 8S1S.  ‘ON 96/0/20 3vaaad|  vesizo  3va DO - 40 ONIH3AHO 3HL 3LV1I1I0V4 Ol LNIWNJ0A SIHL NIvl3H
€401 70d onmvaa | V pueigr xaras| e enwo | CAEENOISIZE | g 517 s1uvd ANV STLON HOA (S)39Vd ONIMOTIO4 338
"11 NIHLIM @3SO1QN3 HaL1917 IHL
2 A3H NOILVTIVLSNI dOL NNS NOISHIANOD AAAVI-Y 3111 |OL DNIONOdSIHHOD J1ON V OL SHIATIH [ > 109WAS IHL
(Hvay) (LNOHA)
aivi3a o ivi3ia
(NMOHS 3aIS
HIAHDNISSYd) ITIDIHAA ‘
" 40 "vay

L

g iviad

vV 1iviaa

(NMOHS 3aIS
SHIAIHQ)
Al




G589-1¥2-008-| ‘6692-€160€ 'VO'VLSNONY ‘88€ XOT 'O’'d "ONI ‘NOHLX3L 40 NOISIAIQ 09-Z-3

"'SLHVYd INIWN3DOV1d3H
. 8S1S.  ‘ON 96/20/20 3wvaa3d |  vewLL0  3LVA DIHO = 40 YNIH3IAHO FHL ALV.LITIOV4 Ol INJAWNDO0A SIHL Nivi3d
€40270d HNIMYHQA v anvygr A9 A3Y a93m 1 AgNHA _HEHEDW-NN *S1SIT SLHVYd ANV STLON HOH (S)3DVd HNIMOT104 33S
*11 NIHLIM 3SO1QNT 4311317 3HL
2 A3H NOILVYTIVLSNI dOL NNS NOISHIANOD AAAVD-Y  37u.L |OL DNIANOdSIHHOO 3LON V OL SHI43H | > TOSWAS IHL
Z°AlD 2 AL ¥ 'ALO Z°ALD ¥ "ALO
H3ovds HIHSYM HIHSVYM MOVa .8/ H3OVdS 11708 .8/L 2 X 81-9L/S
TA =N 81 WALl €L WaLl 2L WALl O} WaLI u ‘
] H H , H H ¥ "ALD
1709 .7/ L X 91-8/€
€ W3l
¥ "ALD ¥ 'ALD ¥ "ALD 8L "ALD
HIHSYM MO0TMOVIE .91/S  LNN MO0 9L-8/€ HIHSYVM NOTAN 8/  HIHSYM 8/ 7 7 i _ 7 ‘ 7
LEWALI 9 WaLl S W3l ¥ WAL
(] gy 2 ALD
_ 1 \ 1108 .2 X 9}-8/€
WIS ') 02 WaLl
- I M @
Z2°AlD
H3OVdS 2 AlD
L} WAL 1108 .2/ 2 X 91-8/¢
61 WLl

: 10

‘9l N3

-

1709 .S X 91-8/¢
3Z1S TVNLOV NMOHS 3dVMAYVYH 11V :3LON




§G985-112-008-1 '6692-€160€ 'YO'VLSNONY ‘88E X0 ‘O'd “"ONI ‘NOHLXIAL 40 NOISIAIQ 09-Z-3

‘S1HVd ININIOV1d3H
. 851S.  'ON 96/20/20 31vaA3d | vemli0  3LvADIKO = 40 ONIHIAHO JHL 3LVLITIOV4 OL LNJWNOO0A SIHL NIVL3d
€40¢€70d onmvaa | VY ouesg AgA3d|  seIma ranwa | EETTEEMOISIZT | ™ g g7 S14Vd GNY STLON HOH (S)39Vd ONIMOTIOA 335
"L NIHLIM @3SOTQN3 H31137 3HL
9 A3 NOILVTIVLSNI dOL NNS NOISHIANOOD AQAVO-Y 31111 |OL DNIONOJSIHHOD ALON V OL SHIAIH [ > T0SWAS THL
MNOIHL W¥/1 ‘HADVdS L1O-L¥9t2 4 le
'B7.2 X 9k-8/€ 1709 99-59900 4 (174 anbi0} ‘S| 1 1 - £} O) IEMPIEY [ USWBLL 'S
D7 .¢/1 ¢ X 91-8/€ ‘1109 £€9-59900 4 6l :
‘ . "d Ireyeq oeg (9 wal)
8/€ HIHSYM 1©-£5900 ¢ 8l INU %00| pue § Wall) JI8ysem YUM aIndsg Inns pue do} uns usemieq (L.g wal)
d3a0vds 19D-91L.8} c L} 1sords aoeld "ajoy Jouj0 oyl ybnoiyy (y wel) Jaysem pue (| wall) }joq uaesuj ‘4
‘©7.5 X 91-8/€ ‘11049 89-7.900 4 9l A ‘g preyeq @9g (9 way)
NNS dolL 10D-709.2 L Sl U 00| pue (f way) Jaysem Yum ainoes pue (§ wal) leysem pue (0g wall)
. 1loq Hesul ‘sjolyan Jo Jeal 0} }sesolo 8joy 8y} 1Y :JTOIHIA 40 AN HY3AH 1Y '€
‘ ‘ R ‘FJYYMAHVH NILHOIL LON 0@ -9ousnbas aiempiey 1o} J iejeq 998
8/e XOv14 .Im_Iw<>> 19-6/800 4 et *(9 way) sinu Xo0| pue (8| wey) siaysem ‘(/| wall) steoeds ‘(y way) sisysem
_ OIHL.@/L HIOVdS [ 10987054 | 2 ct ‘(91 wol) syog yum Ajesoo; doj uns einves :ITOIHAA 40 ANI LNOHA 1V 2
9 —.\m V_O<|_m V_OOI_ mm_l_m<>> wmunmomoo 14 38 *SjnAls ojuo A_. Emu_v QO# uns aoe|d ‘|
'D7.8/L 2 X 81L-91/5 11049 £09-9G50LL 14 ol .
INOH4 ‘LNY1S L0D-S2ISL L 6 dOLNNS °3
8 'd I'e1eQ 005 FHYMAHVH NILHDIL LON OQ "Iiis pue [moD Juol}
. oy} uoamiaq (g| W) siaysem Mor|q OM} pue ‘niis Jo apIsino sy} uo (|| waj)
N3 dvO 1O-£G861 4 L Jaysem 00| yoe|q pue (| Wal) }od Yim Inijs ay) 8Inoss ‘e|oy 1emo| syl Iy '€
91-8/€ ,V_OO|_ .._.DZ S9H-16800 (0] 9 g eyeq e0S
8/€ ‘NOTAN ‘HIHSYM S9-12L00 14 S "FHYMAYVYH NILHDIL LON OQ "INiS puB [MOD JUol) 8y) usamiaq (g} wal)
8/€ ‘YIHSYM L5-62900 gl . Jaoeds e pue ‘INNs Jo BPISING By} Uo (|| Wa)) Isysem Xoo} yoe|q pue (g} wa)
‘D148 LXok-ge 108 | go-g9900 | ¥ £ HOQ YU (6 WISw) INAIS JUOH S [fEIsu! “(SIOIYRA JO SBPIS Lhog) m_or_.ﬂmwsmuw ”_M 2
3AIS HIODNISSVYd ‘Hvad ‘LNdl1S 209-¥.0S. 3 4 .2E/. & BuIsn |M00 JuO.} BU} WO SHOq pesy Us||e INoj 8y} pJeosip pue aAoway ‘|
3dIS SHIAIFA ‘"v3d ‘1NY1S HOO-¥L0SL I 1 .
SLNY1S INOHd "9
NOILdIHOS3a ‘'ON 14vd ALD | W3LI

'd |1ejaQ ul umoys se sjnus Jeas ey} Jo doy ey ojul (2 way) sdeo pus uesuy 4
*ajo1yaA Jo apts 1ebusssed je (g wey) nns Jesal YIm ainpaooid jeadey "¢

‘FHVYMAHVYH NILHDIL LON OQ 'V |leleQ Ul umoys se niis Jeal

JO 8pIS I8N0 J' (9 WaN) INU 30| pUe ( WSl JOUSEM YIIM 8In0aS “JNIjS Jeal pue

1930e1q poddns yoeq Jess ay) usemiaq (g wey) Jaysem uojAu soe|d ‘j1exoeIq
Hoddns oeq jess ayi ybnosyy (y way) seysem pue (g wel) }oq 8y} esu| ‘g,

"d pue y S|Ieja(] Ul UMoys Se 9)21yaA au}

jo Jeal ay) seoej Jni)s ol Jo pus uado sy) Jey) ains Bulaq ‘lexoeiq woddns yoeq
1e8S 8y} Ul S3joY Ay} Yum (| Wall) INKS Jeal sy} Ul sejoy ey} ubije ‘epis SJeAUp I *|

S1NYL1S Hv3d 'V

"ONI@3300Hd 3404349 SNOILONYLSNI 711V av3d
L0D-E2IS. "ON LHVd LSINOIY ‘LIX @731 FHILNT SIHL HIAHO OL *FLON




NOTE: TO ORDER THIS ENTIRE FIELD KIT, REQUEST PART NO.75278-G*

G™ 1S DETERMINED BY COLOR OF SEAT

READ ALL INSTRUCTIONS BEFORE PROCEEDING.

TOOL LIST QTY. REQUIRED
BN = o] [ 1 (o To | 1
Ratchet, 3/8" drive.......ccoovvveviveieiiecccceeee s 1
Extension, 3/8" drive .........cceeverieniriieceeeeee e 1
Socket, 7/16" ... et 1
SOCKEE, 1/2" e e 1
S0oCKEt, 916" ... e 1
Hammer, ball peen ..o, 1
Center PUNCH ...t ceveee e 1

A. INSTALLING SUPPORT TUBE

TOOL LIST QTY. REQUIRED
Hammer, plastic faced.........cccevevevemrereeeeeeeeeeee 1
Torque wrench, ft. Ibs., 3/8" drive ........cceveuverneennee. 1
WIEENCH, 7/16" ..ot et e s eeeeeeneseanns 1
WIENCh, 172" ... 1
Wrench, 9/16" ... 1
Screwdriver, Phillips ....ceccceiecveevereeeeeeeseeceee e 1
TaPE MEASUIE...cc.eieeeieieectieetre e e st s 1

VIEWED FROM

FRONT OF

VEHICLE __—/]
A24/a:

7/ "

1. Mark hole centers as dimensioned and attach support tube (item 11) to foot rest assembly with self drilling and

tapping screws (item 23).

TTLE 4 CADDY TO CONVERTIBLE CARRIER RETROFIT INSTRUCTIONS REV -
EZGOMEET  |oucowe oo No. e 75284 PG.10F7

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




B. REMOVING SEAT

A,

-~ Remove hitch-pin at seat pivot, 2 places, and remove seat from vehicle.

C. INSTALLING SUPPORT FRAME (Refer to Fig. 3)

1.
2.
3.

Insert the nylon bushings (item 5) into the pivot brackets in the support frame (item 8) (4 places).

Place the support frame into the channels of the seat back support aligning pivot brackets with existing holes.

Insert the bolt (item 13) through the pivot from the center of vehicle (2 places) and secure with washer (item 18)

and nut (item 34).

Secure front of support frame to seat back support using bolt (item 20), washer (item 18) and nut (item 4).

Insert end plug (item 26) in each end of both support frame cross tubes.

Fig. 3
TTLE 4 CADDY TO CONVERTIBLE CARRIER RETROFIT INSTRUCTIONS REV -
(= = | TEXTRON [ PN v one No. NG 75284 | PG.20F7

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




D. INSTALLING FIXED BED (Refer to Fig. 3)

1+ Attach fixed bed (item- 12) to.support frame (item 8) using bolt (item 27). and washer (item 18). (Two places on -{-- -

each end of front bed. Tightento 5 - 7 ft. Ibs. torque.

E. INSTALLING HANDRAIL (Refer to Fig. 4)
1. Insert end plug (item 24) in each end of handrail (item 9).
2. Attach handrail at forward end of support frame (item 8) using bolt (item 30), lock washer (item 19) and acorn nut

(item 17). Do not tighten hardware at this time.
3. Repeat procedure on other side of support frame.

INSTALLING LOAD BED AND SEAT BOTTOM (Refer to Fig. 4)

Position load bed (item 10) in support frame as shown.
Position seat bottom (item 29) in support frame as shown.

W ~m

Insert teflon washer (item 14) between support frame and load bed and again between load bed and seat bottom
as shown.

4.  Secure ali components by inserting bolt (item 7) through handrail, support frame, washer, bed assembly, washer
and seat bottom and secure with lock nut (item 16). Tighten all handrail hardware to 12 - 14 ft. Ibs. torque.

Fig.4
TTE 4 CADDY TO CONVERTIBLE CARRIER RETROFIT INSTRUCTIONS REV -
=~ 1 m | TEXTRON [ ot v onTe No NG 75084 PG.30F7

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




G. Adjust Seat Back Bumper

1. Loosen nut on each seat back bumper and readijust to dimemsion shown.

EXISTING SEAT BACK

3/8% “

Fig.5

H. INSTALLING SEAT BACK (Refer to Fig. 6)

1.  Attach seat back (item 28) to seat back support (item 6) using bolt (item1), lock washer (item 2) and washer (item
3). Tightento 5 - 7 fi. Ibs. torque.

2. Secure seat back to handrail using bolt (item 21) and acorn nut (item 22). Tighten to 5 - 7 ft. lbs torque.

3. Insert end plug (item 15) in each end of seat back support tube.

TITLE 4 CADDY TO CONVERTIBLE CARRIER RETROFIT INSTRUCTIONS REV -
(= 1= | TEXTRON [ PR ey owe No N 75284 | Pa.4OFT

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




NOTE: HARDWARE SHOWN ACTUAL SIZE

«« Of
kv) >.

ltem 1 ltem 2 ltem 3

" " " ltem 4
1/4-2§tx 14 Bolt 1/ Loqr;k VXasher 1/ Q\tNaiher 5/16-18 Lock Nut
Y. Y. Y. Qty. 6
ltem 5 ltem 7
Bushing, Nylon 5/16-18 x 1 1/2" Bolt
Qty. 4 Qty. 2
ltem 13 ltem 14
5/16-18 x 2 1/2" Bolt 5/8" Washer, Teflon ltem 15, 24
Qty. 2 Qty. 4 End Plug, 3/4"
Qty. 2,6
@
\\ /
ltem 16 ltem 17 ltem 18 ltem 19
5/16-18 Lock Nut 5/16-18 Acorn Nut 5/16" Washer 5/16" Lock Washer
Qty. 4 Qty. 2 Qty. 2 Qty. 2
NOTE:
ltems 15 and 24 are the same in appearance. However,
item 15 is for 11 gauge tubing and 24 is for 14 gauge tubing.
Check fit each end plug for tightest fit for correct application.
TTLE 4 CADDY TO CONVERTIBLE CARRIER RETROFIT INSTRUCTIONS REV -
DRN BY J.RICE REV BY DRAWING
E'Z‘En mm ORIG DATE ~ 05/04/95 REV DATE NO.: 75284 PG.50F7

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




NOTE: HARDWARE SHOWN ACTUAL SIZE

) mmmm & <)

Item 20

i

1 © D

ltem 21 ltem 22

5/1 6_1Q Bty x ; " Bolt 1/4-20 ét:/ ‘32/4" Bolt 1/4-20Q f;c;rn Nut
&) { jmm @ =i
[tem 23 ltem 25 : /
#12-24 x 3/4" Screw Hole Plug, 1/2"
Qty. 2 Qty. 2 ltem 26
End Plug, 1"
Qty. 2
O i (<>) ¢ |
-
Iltem 27 Iltem 30
1/4-20 x 3/4" Bolt 5/16-18 X 1 1/4" Bolt
Qty. 4 Qty. 2
TTLE 4 CADDY TO CONVERTIBLE CARRIER RETROFIT INSTRUCTIONS REV -
(= 1 a [ TEXTRON [N DO nev onte No NG 75284 PG.6 OF 7

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




KIT CONTENTS

ITEM QTY " PARTNO." DESCRIPTION
T e S 00414-G8.........ccovenee. BOLT, 1/4-20 X 1" LG.
2 < JR 00664-G7.....ccereevreennee. WASHER, LOCK, 1/4"
K SR 4o 00559-G7...cccvvrerreennee WASHER, 1/4"
4o L S 11027-G1 .o NUT, LOCK, 5/16-18
B e L SR 17838-G1..cereereen BUSHING, NYLON
B T 75258-GO01 ....coveeeenee. SUPPORT, SEAT BACK
T e 2 s 00762-G4......ccovvveennene. BOLT, 5/16-18 X 1 1/2"
8 T 74193-GO01 ..o FRAME, SUPPORT
LS S 2 i 75196-GO01..........cenece..e. HANDRAIL
10, L I 75229-GO1.....covrennee. BED
1 SR T 75268-GO01.....cevereennee. TUBE, SUPPORT
12 e T 75273-GO0T.coiirreees BED, FRONT
18 e 2 s 00440-G4.......coreerneennee. BOLT, 5/16-18 X 2 1/2" LG.
) T S 17255-G1 .o WASHER, TEFLON
15 e 2 e 75261-GO01.....covcurenee PLUG, END, 3/4"
16 e R 00654-G3.......ccoecrrmenne NUT, LOCK, 5/16-18
17 e 2 s 00520-G3.......ccocereran NUT, ACORN, 5/16-18
K< J 2o 00559-G8......ccveeremrne WASHER, 5/16"
19 e 2 00664-G8........cccoevenenee WASHER, LOCK, 5/16"
20 i 2 i 00438-G8.......cocceveeenene BOLT, 5/16-18 X 1" LG.
21 e, 2 16705-G6......coceeeeeenee BOLT, 1/4-20 X 1 3/4" LG.
22 2 s 00520-G1...cccevvrcerenee. NUT, ACORN, 1/4-20
23 2 s 00106-GB......ccovrnvinnnenen SCREW, #12-24 X 3/4" LG.
24 i, L JAR 19859-G1....ovnrererrenes END PLUG, 3/4"
25 i, 2 e, 20271-G2...cooieicrenene HOLE PLUG, 1/2"
26 i, T 75261-G02........coeevnee END PLUG, 1"
27 o, S 00661-G6.......oecrvenenene BOLT, 1/4-20 X 3/4" LG.
28 T 71751-G" v SEAT BACK
29 e, T 75263-G* ..o SEAT BOTTOM
<10 SN 2 e 00762-G02........ccoceuvene BOLT, 5/16"-18 X 1 1/4"

NOTE: G~ is determined by the color of seat back and seat bottom

TTLE 4 CADDY TO CONVERTIBLE CARRIER RETROFIT INSTRUCTIONS REV -
(= ] m ] TEXTRON [N DA v OATE Mo WING - 75284 PG.7OF 7

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




NOTE: TO ORDER THIS ENTIRE FIELD KIT, REQUEST PART NO.75310-G01

READ ALL INSTRUCTIONS BEFORE PROCEEDING.

TOOL LIST

Ok 0D~

male stop until tight.

QTY. REQUIRED
Ratchet, 1/2" Arive....eeeeveieeeeeceeeeeee e,
Socket, 7/16", 1/2" DIHVe c....ceeveeeeecceeeeeeccnvee e
Socket, 9/16", 1/2" DIV c.ueeeeeeeeeeeeeeee e
Socket, 3/4", 1/2" DIVE c...oveceeecireeecrvenreceeeeen
Socket, 7/8", 1/2" DIVE c...ueeeecveeeeeeceeeeeeeeeae
Socket, 1 1/8", 1/2" DIV ...coceveeeeeeeeeeeceeeeeeveeas
Torque Wrench, fi. Ibs., 1/2" Drive
Allen Wrench, 3/16" ... eeeeceeeecreeeeeee e

. INSTALLING TOW BAR ON TOWING VEHICLE

Tow bar has been partially assembled for your convenience.

Remove nut (item 9) and washer (item 8) from bolt (item 5).

TOOL LIST QTY. REQUIRED
WIENCR, 7/16" ... 1
WIrench, 9/16".......ov v 1
WIENCh, /4™ ... s 1
WIENCH, 778 ..ottt veeee e e e seennes 1
Wrench, 1 1/8" ... 1
Screwdriver, PhilliDs .......c.eoecoueieeiiricecereeeeeeee e 1
PHEIS .ot ettt b e st en 1

Place tow bar into bagwell as shown and insert bolt through hole in center of bagwell near rear bumper.
Place washer (item 8) on bolt and secure tow bar to vehicle with nut (item 9). Tighten to 40 - 45 ft. Ibs. torque.
Insert bolt (item 20) through male stop (item 19) and attach to tow bar weld nut as shown. Tighten by turning

Fig. 1
TTLE PERMANENT TOW BAR INSTALLATION INSTRUCTIONS REV C
(=5 cf = [TEXTRON I NI hvose  oms Moo o 7581 PG. 10F 8

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




A w2

. INSTALLING TOWED VEHICLE HITCH
Remove cotter pins (item 27) from both ends of pivot bolt (item 23).

Loosen slotted nut (item 26) on lower end of pivot bolt.

Remove nut (item 30) and lock washer (item 29) from upper end of pivot bolt.

With bolt inserted through hitch (item 22), and thrust washer (item 24) on top of hitch, insert pivot bolt through

bracket on front axie from bottom and secure with washer (item 29) and nut (item 30). Tighten to 75 - 150 ft. Ibs.
torque. (Ensure thrust washer (item 24) between hitch and bracket is not pinched by bolt flange.) Insert cotter pin

(item 27) through hole in pivot bolt and bend over with pliers.

5. While moving hitch back and forth, tighten slotted nut on bottom of pivot bolt until hitch moves freely and vertical
play in joint is minimized. (Ensure thrust washer (item 24) is not pinched by bolt flange.) Align a nut slot with a

hole in pivot bolt, insert cotter pin (item 27) and bend over with pliers.

6. Insert tie rod ball joint into passenger side spindle from the bottom and tighten slotted nut (Item 39) until ball joint
is seated in spindle (36 ft.Ibs. minimum). Insert cotter pin (item 40) through slotted nut and ball joint if possible.
Continue to tighten nut as necessary to insert cotter pin. Bend over cotter pin with pliers.

7. With front wheels turned straight ahead, adjust tow bar tie rod length so that hitch is also pointing straight.

Retighten jam nuts.

Fig. 2

TTLE  PERMANENT TOW BAR INSTALLATION INSTRUCTIONS

REV C

EZGOLENTE

DRN BY
ORIG DATE

J.RICE
07/05/95

REV BY
REV DATE

J.RICE
11/01/95

DRAWING
NO.

75311

PG.20F 8

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




C. INSTALLING TOW BAR STOP

- Insert bolt (item 43) through stop (female) (item 19) and loosely attach to stop mounting plate with nut (item 44).

Insert bolts (item 43) through mounting plate (item 41) and place in center of basket bottom, near bagrack.

Place stop mounting plate under center basket as shown and loosely secure with nuts (item 44).

Fig. 3

Raise tow bar to vertical position and adjust stop (female) (item 19) position in mounting plate (item 42) slot until
tow bar stop (male) is easily inserted into stop (female) and tow bar is held securely in vertical position. Slide
plates back to position tow bar as close to basket as possible.

Tighten all mounting hardware to 10 ft. Ibs. torque.

D. TOWING A VEHICLE

Position towing vehicle in front of vehicle to be towed.

2. Lower tow bar to horizontal position and engage tow bar onto hitch, ensuring latch is seated and hitch is securely
captured by tow bar latch. Stide latch stop snugly under latch preventing latch from opening.
3.  Check tow bar connection by moving tow bar up and down, sideways, and pushing vehicles apart. Tow bar must
not separate from towed vehicle hitch.
4. Do not tow at speeds greater than 5 mph, and do not tow more that 3 vehicles at at time.
5.  NOTE: Inspect tow bar latch for material deterioration before and after each use and repair as necessary.
TME  PERMANENT TOW BAR INSTALLATION INSTRUCTIONS REV C
DRN BY J.RICE REV BY J.RICE DRAWING
EZEU m ORIG DATE 07/05/95 REV DATE 11/01/95 NO. 75311 PG.30F 8

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




TTLE PERMANENT TOW BAR INSTALLATION INSTRUCTIONS

REV C

EZGOLEWTE

DRN BY
ORIG DATE

J.RICE
07/05/95

REV BY
REV DATE

J.RICE
11/01/95

DRAWING
NO.

75311

PG.40F 8

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




NOTE: HARDWARE SHOWN ACTUAL SIZE

s |

ltem 5 L]
1/2-20 X 3" Bolt ltem 6 ltem7
Qty. 1 1/2" Washer Spring Washer
Qty. 1 Qty. 1
ltem 8 - ltem 9
1/2" Washer 1/2-20 Lock Nut
Qty. 1 Qty. 1 tem 10
Latch Stop
Qty. 1
1
ltem 11 ltem 12 ltem 13 ltem 15 ltem 16
Delrin Washer Pivot Pin Coil Spring Pin Compression Spring Cup Washer
Qty. 2 Qty. 1 Qty. 1 Qty. 1 Qty. 1
(1
I QIH||I\HIHHHHNHHHIIIIHHHHH||HIHIH||HH|1|H|||HHHNIHIIN]
ltem 17 ltem 20
3/8 x 1 5/8" Shoulder Bolt 6mm X 30mm Bolt
Qty. 1 Qty. 1
TTLE PERMANENT TOW BAR INSTALLATION INSTRUCTIONS REV C
EZGOMETT  |cuome o Mvowe s |No. 78311 | PG.5OF8

E-Z-GO DIVISION OF TEXTRON, INC., P.O.

BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




NOTE: HARDWARE SHOWN ACTUAL SIZE

ltem 24
Thrust Washer
Qty. 2

©

Item 28
Bearing
Qty. 1

©

3/4" Lock Washer

©

g\

ltem 26
3/4-16 Castle Nut
Qty. 1

F/

S

> N—

ltem 30
3/4-16 Nut
Qty. 1

Item 27
1/8 X 1 1/4" Cotter Pin H|||]|[||
Qty. 2
@ ltem 43 ltem 44
ltem 39 ttem 40 1/4-20- X 1" Bolt 1/4-20 Lock Nut
n 6-2% t(;aztle Nut 3/32 X 1" Cotter Pin Qty. 3 Qty. 3
) Qty. 2
TTLE  PERMANENT TOW BAR INSTALLATION INSTRUCTIONS REV C
DRN BY J.RICE DRAWING
E'Z‘Eu m ORIG DATE 07/05/95 NO. 75311 PG.6OF 8

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




KIT CONTENTS

ITEM QrTyY PART NO. DESCRIPTION
L [ L [ 75304-GO1 ...vvererenen TOW BAR (TOWING VEHICLE) (INCLUDES
ITEMS 2 - 18)
2 s ) I 75299-GO0T..cceeveeeereneenens TOW BAR
R i I 75302-G01....ccovveeeeene UPPER PIVOT
U ) IO, 75291-GO01......ceuuveeee. LOWER PIVOT
LS S ) R, 00410-G8........cceevveeeeennn BOLT, 1/2-20 X 3" LG.
B reeeeerrrerereinnnne B I 00675-G3....cocovveveveeeenn WASHER, 1/2"
T oeeieeereeeeenreennas ) [T 75339-GO01.....euveeeeenn SPRING WASHER
< S ) [N 00571-G5.....cceevveveveeees WASHER, 1/2"
LS ) I 11098-G8.......coveennene.. LOCK NUT, 1/2-20
10 e, B [ 75362-G01...cceeveeeeereeee LATCH STOP
) I 2 e 75340-GO01.........couuu..... DELRIN WASHER
12 e, 2 s 75360-G01......covvveeeeenenn PIVOT PIN
1 1 J 2 s 13571-G7 ... SPRING PIN
1 i [ 75303-G01........coveveeeenen LATCH
15 e ) [ 20852-G2......cccovevveeenn. COMPRESSION SPRING
1 1 T i I 25661-G02.......cceuveeneeeee CUP WASHER
17 e, ) I 13005-G4....coeoveerrnees SHOULDER BOLT, 3/8 X 1 5/8" LG.
L < J 1 [ 75370-GO01.......covvevunnn. WARNING LABEL
19 e, ) I 75338-GO01.....coevveveeeen STOP (MALE AND FEMALE)
P20 SN ) [ 12547-G4 ..o, SCREW, 6mm x 30 mm
P2 I L R 75308-GO1.....cooveennes TOW BAR HITCH (TOWED VEHICLE) (INCLUDES
ITEMS 22 - 40)
22 eeereieereneerenenans ) [P, 75305-GO1.....uouueeereeen HITCH
P22C SN ) I 75292-G0T....covvveveeeneneen PIVOT BOLT
P2 N 2 e 75309-GO01..ccovvveerren THRUST WASHER
25 e, 1 [ 75342-G01 ..o WASHER
26 i [N 00518-G8.....ccceevvvveeeennn CASTELLATED NUT, 3/4-16
P A 2 s 10387-G 1. COTTER PIN, 1/8 X 1 1/4" LG.
P2 e L S 75307-GO01......coevvveveeeen BEARING
29 e, [ 00566-G6.......cooeveveeenen, LOCK WASHER, 3/4"
30 i 3 EPPPTOs 00533-G8.....cccvvvvveeeeeenen NUT, 3/4-16
TTLE PERMANENT TOW BAR INSTALLATION INSTRUCTIONS REV C
EZGOMEET  |mene o e ome |REAWNG s | pagors

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




KIT CONTENTS

ITEM QrTY "~ PART NO. DESCRBIPTION
B 1 ) I 75306-GO01.......covenunneee. TIE ROD (INCLUDES ITEMS 30 - 39)

K 72 ) I 75287-GO1.....oueueeeee STEERING LINK
G 1 I 27205-GO01...uueeeneereene. TIE ROD END (LEFT HAND THREADS)
1C 7 T s T e JAM NUT, 9/16-18 (LEFT HAND THREADS)
1N ) [ 27205-G02.........uuuueee... TIE ROD END (RIGHT HAND THREADS))
G 1 ) I F rrrrereereereer————————eteraaas JAM NUT, 9/16-18 (RIGHT HAND THREADS)
K ¥ A 2 e 10389-G3....cccvurreecennee. STRAIGHT GREASE FITTING
G 1 SN 2 s 50641-G1....covvveeeeeeeeree RUBBER BOOT
39 e 2 e 50209-G2........uueuereene. CASTELLATED NUT, , 7/16-20
40 e, 2 e 10387-G2...ccevveeeveenn COTTER PIN, 3/32 X 1" LG.
2 OO L [ 75318-GO01.................... MOUNTING PLATE
42 e, 3 [ 75319-GO1......ocoovunenees STOP MOUNT PLATE
23 SN K 16705-G1...coevrcrneen BOLT, 1/4-20 X 1" LG.
S 1C S 00891-G2........ceuueeeeeenn LOCK NUT, 1/4-20

TTLE PERMANENT TOW BAR INSTALLATION INSTRUCTIONS REV C

== Trocmon [ B e em |RaMNe7sair | pasors

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




WIRING DIAGRAMS AND SCHEMATICS

REFER TO TECHNICIAN’S REPAIR AND SERVICE MANUAL FOR

NOTES, CAUTIONS AND WARNINGS.

MANUAL P/N: 28292-G01

EZGOLZEE Service Parts Manual Appendix - D



DRIVER'S TURN MARKER

HEADLIGHT  HEADLIGHT

MARKER PASSENGER TURN

RED
—
BLK + +of <+
BLUWHT | A\
[ ]
GRN - b M-
- -8 -
HORN P W \.+
BLK
RED
| R GRN
. BLK YEL = ORN WHT| +12V
RED !15AMP
15 AMP\—| | B OCK BRAKE
BLU/WHT BLU/WHT ! !
L e ; | SWITCH
LT SWITCH (15 AMP~ | . o
| (PART OF KEY SWITCH) RED
BRN BLK |
RED BLK
s BLK << WHT YEL FLASHER
7 7 I_
GRN |y TURN
RED - $< | 1 SIGNAL
) BRN ¢ —— swiTcH
WHT: L]
ver S| |
' ]
|
' YEL
. BLK /~ O\ +36VRED
STATE OF CHARGE
BLU/WHT
[
BLK
@
BRN
lBF{N WHT YEL Bﬂf\i
AA \ A/
Y /r N N i/\
BLK| | wHT| |RED rep| [ wHrl [BLK
DRIVER'S PASSENGER
TAILLIGHT -/ ) TURN SIGNAL TURN SIGNAL\ \_/ ) TAILLIGHT

FOR VEHICLES WITHOUT TURN SIGNALS REMOVE WHT WIRE FROM LEFT TURN SIGNAL
REMOVE YEL WIRE FROM RIGHT TURN SIGNAL CONNECT BRN WIRE TO RED

® INDICATES BUTT CONNECTION WITHIN WIRING HARNESS

Appendix - D

Service Parts Manual

EZGOLEACTY




ELECTRIC VEHICLE WIRING DIAGRAM / SCHEMATIC

T

=i

CHARGER
CONNECTOR
+ \250 Qsw
-
+\ +\ +__§L+ +36V T
o - - \-" :
———1— BL-_-36V |
VR BLU
b+ b + \+ :
KEY SWITCH |
BLU RN
|
|
|
BLU |
1
1
!
I
|
|
WHT  |BLK RED |
DIRECTION :
SELECTOR |
§
| SOLENOID
BLK 1
BLK {ED
BLK lORN

WIRES INDICATED = ARE CONTAINED IN POWER HARNESS

ALL OTHER WIRES ARE CONTROL WIRING

MS2 IS CLOSED WHEN DIRECTION SELECTOR SWITCH IS IN FWD OR REVERSE
MS3 IS ACTIVATED BY ACCELERATOR PEDAL

MS4 IS CLOSED BY DIRECT!ON SELECTOR SWITCH IN REVERSE ONLY

| =2 | m ] TEXTRON| Service Parts Manual Appendix - D




Appendix - D Service Parts Manual EZGOEWE






[EZGO0]

E-Z-GO Division of Textron Inc.

P.O. Box 388 Augusta, Georgia 30903-0388 USA

Inside USA Phone: 1-800-241-5855, FAX: 1-800-448-8124

Outside USA Phone: 010-1-706-798-4311, FAX: 010-1-706-771-4609

Copyrighted Material

This manual may not be reproduced in whole or
in part without the express permission of
E-Z-GO Division of Textron Inc.

Technical Communications Department




	
	
	
	
	
	
	
	
	
	
	A_Accelerator Linkage
	

	
	
	
	C_Battery Charger Powerwise (TM)
	

	
	
	
	
	
	C_Battery Charger Powerwise (TM PLUS)
	

	
	
	
	
	
	D_Body & Associated Parts
	

	
	
	
	
	
	
	
	
	
	E_Brake Linkage
	

	
	
	
	
	
	
	
	I_Direction Selector
	

	
	
	
	
	
	
	
	
	
	I_Direction Selector (DCS MODEL)
	

	
	K_Electrical System
	

	
	
	
	Q_Front Suspension
	

	
	
	
	S_Horn & Lighting
	

	
	
	
	
	
	
	
	
	
	T_Motors
	

	
	U_Rear Axle
	

	
	W_Rear Suspension
	

	
	Y_Seating & Bagrack
	

	
	
	
	
	
	
	
	Z_Solid State Speed Control
	

	
	
	
	
	
	
	
	Z_Solid State Speed Control - DCS
	

	
	
	
	Z_Solid State Speed Control - HD
	

	
	
	
	BB_Steering
	

	
	
	
	CC_Wheel Brake Bendix
	

	
	CC_Wheel Brake Non-Bendix
	

	
	
	
	DD_Wheels & Tires
	

	
	
	Special Tools Listing
	

	
	Accessories
	

	
	
	
	Accessories illustrated
	

	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	Diagrams & Schematics
	

	
	
	
	
	

